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1. General Information

1.1. Applicant

Compex Systems Pte Ltd
No:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore 369651

1.2. Manufacturer

Compex Systems Pte Ltd
No:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore 369651

1.3. Testing Facility

X Test Site — MRT Suzhou Laboratory

Laboratory Location (Suzhou - Wuzhong)

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)

4b Building, Liando U Valley, No.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China

Laboratory Accreditations

A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNOOO1

. [ IR-20025 [ 1G-20034 [ 1C-20020 [ 1T-20020
veer [ IR-20141 [ 1G-20134 [ 1C-20103 [ T-20104

] Test Site — MRT Shenzhen Laboratory

Laboratory Location (Shenzhen)

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China

Laboratory Accreditations

A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105

] Test Site — MRT Taiwan Laboratory

Laboratory Location (Taiwan)

No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Laboratory Accreditations

TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name Wireless Access Point

Model No. WPJ419, WPJ419HV, WPJ419LV
Brand Name COMPEX

EUT Identification No. 20211221Sample#01

Wi-Fi Specification 802.11a/b/g/n/ac

Antenna Information Refer to Section 1.7

Power Supply AC Adapter or PoOE

Remark:

1. The information of EUT was provided by the manufacturer, and the accuracy of the information shall be the
responsibility of the manufacturer.

2. The difference of models is only for marketing different client.

3. We selected WPJ419 to perform all RF testing.

1.5. Radio Specification

Frequency Range For 802.11a/n-HT20/ac-VHT20:
5260~5320MHz, 5500~5720MHz

For 802.11n-HT40/ac-VHT40:
5270~5310MHz, 5510~5710MHz

For 802.11ac-VHT80:

5290MHz, 5530MHz, 5610 MHz, 5690MHz

Type of Modulation 802.11a/n/ac: OFDM

Data Rate 802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 300Mbps
802.11ac: up to 866.6Mbps

Power-on cycle Requires 69.0 seconds to complete its power-on cycle
Uniform Spreading (For DFS|For the 5250-5350MHz, 5470-5725 MHz bands, the Master device provides, on
Frequency Band) aggregate, uniform loading of the spectrum across all devices by selecting an

operating channel among the available channels using a random algorithm.

Note: For other features of this EUT, test report will be issued separately.
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1.6. Working Frequencies

802.11a/n-HT20/ac-VHT20

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz -- -- -- -
802.11n-HT40/ac-VHT40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz -- --
802.11ac-VHT80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz - - - --
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1.7. Antenna Details

Antenna Frequency Band Max Peak Gain CDD Directional Gain (dBi) BF Directional

Type (GHz) (dBi) For Power For PSD Gain (dBi)
Wi-Fi Antenna 1# (2*2 MIMO)

Omni- 24~25 3.78 3.78 6.79 6.79
directional 515~5.9 4.63 4.63 7.64 7.64
Wi-Fi Antenna 2# (2*2 MIMO)

Omni- 24~25 2 2 5.01 5.01
directional 5.15~5.9 3 3 6.01 6.01

Note: The EUT supports Cyclic Delay Diversity (CDD) mode, and CDD signals are correlated.

For CDD transmissions, directional gain is calculated as follows, Nant = 2, Nss = 1.

If all antennas have the same gain, Ganr, Directional gain = Gant + Array Gain, where Array Gain is as follows.

* For power spectral density (PSD) measurements on all devices,

Array Gain = 10 log (Nant/ Nss) dB = 3.01;

* For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB for Nant < 4;
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2. Test Configuration

2.1. Test Mode

Mode 1: Operating under AP mode

2.2. Test Channel

Test Mode Test Channel Test Frequency
802.11ac-VHT20 100 5500 MHz
802.11ac-VHT40 102 5510 MHz
802.11ac-VHT80 106 5530 MHz

2.3. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

® FCC Part 15.407 Section (h)(2)
® KDB 905462 D02v02

® KDB 905462 D04v01

2.4. Test Environment Condition

Ambient Temperature

15~35°C

Relative Humidity

20 ~ 75%RH
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3. DFS Detection Thresholds and Radar Test Waveforms

3.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 lists the

applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client With

Radar Detection

Client Without Radar

Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with

multiple bandwidth modes

Master Device or Client with

Radar Detection

Client Without Radar

Detection

U-NII Detection Bandwidth and Statistical

Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel Closing

Transmission Time

Test using widest BW mode

available

Test using the widest BW

mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within the

radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For 802.11

devices it is suggested to select frequencies in each of the bonded 20 MHz channels and the channel center

frequency.

Table 3-2: Applicability of DFS Requirements during normal operation
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3.2. DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are the

requirements for Master Devices:

(a) The Master Device will use DFS in order to detect Radar Waveforms with received signal strength above
the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz bands. DFS is not required
in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

(b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability Check for
a specified time duration (Channel Availability Check Time) to ensure that there is no radar system
operating on the Channel, using DFS described under subsection a) above.

(c) The Master Device initiates a U-NIl network by transmitting control signals that will enable other U-NII
devices to Associate with the Master Device.

(d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to ensure
that there is no radar system operating on the Channel, using DFS described under a).

(e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described under d),
the Operating Channel of the U-NII network is no longer an Available Channel. The Master Device will
instruct all associated Client Device(s) to stop transmitting on this Channel within the Channel Move Time.
The transmissions during the Channel Move Time will be limited to the Channel Closing Transmission
Time.

(f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the duration of
the Non-Occupancy Period.

(g) If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination will be
tested to the requirements described under d) through f) above.

Channel Move Time and Channel Closing Transmission Time requirements are listed in the following

table.
Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds

10 seconds
Channel Move Time

See Note 1.

200 milli ds + te of 60 milli d
Channel Closing Transmission Time miliseconds = an aggregate 0 miliseconds

over remaining 10 second period. See Notes 1 and 2.

Minimum 100% of the U-NIl 99% transmission power
bandwidth. See Note 3.

U-NII Detection Bandwidth

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
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Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of
control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency

step the minimum percentage of detection is 90 percent. Measurements are performed with no data traffic.

Table 3-3: DFS Response Requirements

3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service monitoring.

These detection thresholds are listed in the following table.

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP =200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power -64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the test

signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection
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3.4. Parameters of DFS Test Signals

This section provides the parameters for required test waveforms, minimum percentage of successful

detections, and the minimum number of trials that must be used for determining DFS conformance. Step

intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the

number of pulses will be utilized for the random determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of Number of
(usec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique PRI 60% 30
values randomly L .
selected from the list Roundup 360
of 23 PRI values in (19'106 j
Table 3-6 PRsec
Test B: 15 unique PRI
values randomly
selected within the
range of 518-3066
usec, with a minimum
increment of 1 usec,
excluding PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move time, and

channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If more

than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform must

also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency

Pulse Repetition Frequency

Pulse Repetition Interval

Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 12225 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number of | Number of Minimum Minimum
Type Width Width (usec) | Pulses per Bursts Percentage of Number of
(usec) (MHz) Burst Successful Trials
Detection
1000 -
5 50-100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the Long
Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
waveforms, then each additional waveform must also be unique and not repeated from the previous

waveforms.

Frequency Hopping Radar Test Waveform

Radar Pulse PRI Pulses Hopping Hopping Minimum Minimum
Per Hop | Rate (kHz) | Sequence
Type Width (usec) Percentage of Number of
Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the hopping
sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies
from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the group and a frequency
is randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the

group are always treated as equally likely.
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated test setup
and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1 shows the typical

test setup.

Radar Test
Signal Generator

Output 0

2-Way
Splitter/
Combiner

uuT
O (Master)

8
Spectrum
Analyzer . E
(with 10 dB internal Client
Attenuation) 0 ol

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are injected into

the Masters

16 of 128



Report No.: 2112RSU018-U1

4. Measuring Instrument

Instrument Manufacturer  [Model No. Asset No. Cali. Interval |Cali. Due Date |Test Site
Signal Analyzer R&S FSV40 MRTSUE06218 1 year 2022/4/13 WZ-SR4
Thermohygrometer testo 608-H1 MRTSUE06222 1 year 2022/10/10 WZ-SR4
Signal Generator R&S SMBV100A MRTSUE06279 1 year 2022/4/13 WZ-SR4
Shielding Room HUAMING WZz-SR4 MRTSUE06441 / / WZ-SR4
Signal Analyzer Keysight N9010B MRTSUE06558 1 year 2022/6/24 WZ-SR4
Signal Analyzer R&S FSV40 MRTSUE06990 1 year 2022/10/12 WZ-SR4
Signal Generator R&S SMU200A MRTSUE06490 1 year 2022/2/23 WZ-SR4
Signal Generator Keysight N5182B MRTSUE06451 1 year 2022/6/24 WZ-SR4

Client Information

Instrument Manufacturer Type No. Certification Number
Wi-Fi Module Intel AX200NGW FCC ID: PD9AX200NG
Software Version Manufacturer Function

Radar Signal Generation

Pulse Building N/A Agilent

Software
DFS Tool V6.9.2 Agilent DFS Test Software
R&S Pulse Sequencer DFS V2.0 R&S DFS Test Software
DFS Tool V2.2.0.0 Keysight DFS Test Software
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5. Test Result

5.1. Summary
Parameter Verdict Reference
NIl Detection Bandwidth Measurement Pass Section 5.3
Initial Channel Availability Check Time Measurement Pass Section 5.4
Radar Burst at the Beginning of the Channel

Pass Section 5.5
Availability Check Time Measurement
Radar Burst at the End of the Channel Availability

Pass Section 5.6
Check Time Measurement
In-Service Monitoring for Channel Move Time, Channel

Pass Section 5.7
Closing Transmission Time Measurement
Non-Occupancy Period Measurement Pass Section 5.7
Statistical Performance Check Measurement Pass Section 5.8
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5.2. Radar Waveform Calibration Measurement

5.2.1. Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test setup.

Radar Test
Signal Generator
Oul:pulQ
I—\”_I— 2 ey
Splitter/ 2-Way
SeAA A Combiner Splitter/
Combiner
S0ohn
Spectrum .
Analyzer Client
{with 10 dB internal
Attenuation) O'_I

Figure 3-2: Conducted Test Setup

5.2.2. Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB=-63 dBm that had been

taken into account the output power range and antenna gain. The above equipment setup was used to

calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish the test signal

level for each radar type. During this process there were replace 50ohm terminal form Master and Client

device and no transmissions by either the Master or Client Device. The spectrum analyzer was switched to

the zero span (Time Domain) at the frequency of the Radar Waveform generator. Peak detection was used.

The spectrum analyzer resolution bandwidth (RBW) and video bandwidth (VBW) were set to at least 3MHz.

The vector signal generator amplitude was set so that the power level measured at the spectrum analyzer

was (-64dBm) + (0) [dBi] + 1 dB=-63dBm. Capture the spectrum analyzer plots on short pulse radar types,

long pulse radar type and hopping radar waveform.

5.2.3. Calibration & Channel Loading Result
Refer to Appendix A.1 & A.2.
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5.3. NIl Detection Bandwidth Measurement

5.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent. Measurements are

performed with no data traffic.
5.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in Table
3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection Threshold
level.

2. The generating equipment is configured as shown in the Conducted Test Setup above section 3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and no traffic.
Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is user
configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10 trials. The
EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth criterion shown in
Table 3-5. In cases where the channel bandwidth may exceed past the DFS band edge on specific
channels (i.e., 802.11ac or wideband frame based systems) select a channel that has the entire emission
bandwidth within the DFS band. If this is not possible, test the detection BW to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5 MHz
steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at frequencies 5 MHz
below where the detection rate begins to fall. Record the highest frequency (denote as FH) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate
at frequencies above FH is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 1 MHz
steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is greater than or
equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below FL is
not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL

8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power, otherwise, the
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EUT does not comply with DFS requirements.

5.3.3. Test Result
Refer to Appendix A.3.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the channel.

After power-up sequence, receive at least 1 minute on the intended operating frequency.
5.4.2. Test Procedure

1.  The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII Channel that
must incorporate DFS functions. At the same time the EUT is powered on, the spectrum analyzer will be set to
zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a 2.5
minute sweep time. The spectrum analyzer’s sweep will be started at the same time power is applied to the
U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3.  Confirm that the EUT initiates transmission on the channel. Measurement system showing its nominal

noise floor is marker1.

5.4.3. Test Result
Refer to Appendix A.4.

22 of 128



Report No.: 2112RSU018-U1

5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT has
completed its power-up sequence. The Channel Availability Check Time commences at instant T1 and
will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.

5.5.3. Test Result
Refer to Appendix A.5.
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no sooner thanT1
+ 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection Threshold + 1 dB
will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.

5.6.3. Test Result
Refer to Appendix A.6.
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Measurement

5.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is detected,
must leave the channel (Shutdown). The Channel Move Time to cease all transmissions on the current
channel upon detection of a Radar Waveform above the DFS Detection Threshold within 10 sec. The total
duration of Channel Closing Transmission Time is 260ms, consisting of data signals and the aggregate of
control signals, by a U-NIl device during the Channel Move Time. The Non-Occupancy Period time is 30

minute during which a Channel will not be utilized after a Radar Waveform is detected on that Channel.

5.7.2. Test Procedure

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of the
Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device. A U-NIl device operating as a Master Device will associate with
the Client Device at Channel. Stream the MPEG test file from the Master Device to the Client Device on
the selected Channel for the entire period of the test. At time TO the Radar Waveform generator sends a
Burst of pulses for each of the radar types at Detection Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel. Measure
and record the transmissions from the EUT during the observation time (Channel Move Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method. With the
spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at the
radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell (1.5ms)
=S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer sampling bin, S is the sweep
time and B is the number of spectrum analyzer sampling bins. An upper bound of the aggregate duration
of the intermittent control signals of Channel Closing Transmission Time is calculated by: C = N X Dwell;
where C is the Closing Time, N is the number of spectrum analyzer sampling bins showing a U-NII
transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that the EUT

does not resume any transmissions on this Channel.

5.7.3. Test Result

Refer to Appendix A.7.
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5.8. Statistical Performance Check Measurement

5.8.1. Test Limit

The minimum percentage of successful detection requirements found in below table when a radar burst with a

level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the U-NII device

(In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test Aand 15 of test B) Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar Waveform In

addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types 1-4 is
required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire

period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar Types

1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to reset the
device between trial runs.
6. The Minimum number of trails, minimum percentage of successful detection and the average minimum

percentage of successful detection are found in below table

5.8.3. Test Result
Refer to Appendix A.8.
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Appendix A — Test Result

Calibration Test Result

A1

Jake Lan

Radar Waveform Calibration

Test Engineer

Test Item

WZ-SR4

2021/12/11

Test Site

Test Date
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5 ; : m
Q ofgd S ofgs
& s B =t 8 E*
D
y s 3
3 - I3
H =
0 H
=] E
o -
—~ = .
< © g
= O :
8 9 H N
£ £ . 3t L
-~ > ¥ 2 el NN »
£l £y £l
Py
~ € z Z o e g
#* o g = >3z
s £ fe o K
o 20 20
g 2 8t gt
g8 Se
¥ ®© °8 g8 —
g g
(]
S 3, M
-
o0 £3 £ 3
7 o w o w
L] L]
v £ 59
5 £
l o3 ca
— 8 3
14 ¥ - ki b
Es £ -
g mm i 23 |3
S5 2 £ € £ & 5§ % % S22 2 E S
se¥E 5 g = 3 3 4 % 8§ 8 SE%E g g8 g 8 3 3#F 3% § 8
® "l 7 ; b P @ ¥ 7T ® "l 7 ; b N SN
-5 N Aa £ N
2 ] . © H
ofgs 8 ofgd
] kb % 8 ] kH
1l
: n 13
- ()] -
= [72) ]
i S i
= =
- o b H
[] Y
£ ; —~ O m
0 g m — g
0 t - O £
o i n Q 3
o . g o = H
N
i o . E S| |, .
= Iz 2] c Iz 2]
[\ == P — == o
S5 - e ] o - e g
@ 2z O 2z
Qo o Qo
R 2 > © - 2>
20 20
o o 2 -
s T © s
58 14 28
¥ 7)) ¥
% S M
S o © S o
® (s2] )
5% N ]
2e ] B
3 3
¥ = v ¥ -
£s 14 Eg
5 > s P 5 > s
23 |5 23 |x
82 |5 & 23 2 = R 3 =3 - =
28EE| S S 2 2 S ¥ =2 g2 8 28EE 2 S 2 =2 <o ¥ =2 g8 8
w 3le v 7 T P T it 2ol - i [ NO v 7 T P T '3 - - i

27 of 128



Report No.: 2112RSU018-U1

Radar 3 Radar #4

Spectrum mA: Spectrum mA:
Ref Level -41.00 dBm  Offset -41.00 dB @ RBW 3 MHz Ref Level -41.00 dBm  Offset -41.00 dB @ RBW 3 MHz
lo Att 10 dB @ SWT 50ms @ VBW 3 MHz lo Att 10 dB @ SWT 50ms @ VBW 3 MHz
[@ 1Pk Max [@ 1Pk Max m
fIr -63.28 dBm -63.18 dBm
34.63125 ms| 24.59375 ms|
50 d 50 d
-60 d + -60 d 4
-70d -70d
-80d -80d
-0 d -0 d
[100 der A Ao WD PR RRPRY P O u"”?i‘.m YWY - p P T " YWY}
-110d -110d
-120d -120d
130 d 130 d
CF 5.5 GHz 8001 pts 5.0 ms/ CF 5.5 GHz 8001 pts 5.0 ms/
, oG T T
1 Measuring... " GENNNNND W 04352 1 0aid22

Radar #5 Radar #6

Spectrum # iy Spectrum iy
Ref Level -41.00 dBm  Offset -41.00 dB @ RBW 3 MHz Ref Level -41.00 dBm  Offset -41.00 dB @ RBW 3 MHz
lo Att 10 dB @ SWT 205 @ VBW 3 MHz lo Att 10 dB @ SWT 50ms @ VBW 3 MHz
[@ 1Pk Max [@ 1Pk Max m
-63.11 dBm| 63.38 dBm)|
10.66250 5 16.26875 ms|
-50 -50
-60 d = -60 =
70 di 70 di
-80 di -80 di
a0d -0 d
" ; i m ‘ 0o d " FAO 11TV OURWTS FTPPT — . i
-110d -110d
-120d -120d
-130d -130d
CF 5.5 GHz 8001 pts 2.0s/ CF 5.5 GHz 8001 pts
. T L1201
1 Measuring.. v 1 “ieas )
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A.2 Channel Loading Test Result

Test Site

WZ-SR4

Test Engineer

Jake Lan

Test Date

2021/12/11~2021/12/14

Test Item

Channel Loading

802.11ac-VHT20 (5500MHz)

802.11ac-VHT40 (5510MHz)

Spectrum mA: Spectrum mA:
Ref Level -41.00 dBm  Offset -41.00 dé @ RBW 3 MHz Ref Level -41.00 dBm  Offset -41.00 dé @ RBW 3 MHz
o Att 10dB @ SWT 25 @ VBW 3 MHz o Att 10dB @ SWT 15 @ VBW 3 MHz
(@ 1Pk Cirw (@ 1Pk Cirw
D2[1] 0.04 dB| D2[1] 2.08 dB|
So0d 218.000 ms| So0d 94.125 ms|
M1[1] -70.16 dBm| M1[1] -76.35 dBm|
60 di 849.500 ms| 60 di 450.500 ms|
M1 ’ | ‘
D2 d
dBrn 70 VR T D
dBm -80 dam——M— -+ 4m_ 7~M—
dem 90 d
dBm| — -100 d -
o | oot g Sy = by 1 s | oied
-110d -110d
-120d -120d
-130d -130d
CF 5.5 GHz 8001 pts 200.0 ms/ CF 5.51 GHz 8001 pts 100.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 T 849.5 ms ~70.16 dBm M1 450.5 ms -76.35 dBm
01 M1 1 48,5 ms -1.64 d8 01 M1 1 23,25 ms 1.80 dB
D2 M1 1 218.0 ms 0.04 dB D2 M1 1 94.125 ms 2.08 dB
) Ta12.2021 ) Ta12.2021
L il ] Ready PR ) w4 | L il ] Ready PR wedes
Date: 14.DEC.2021 06:55:01 Date: 14.DEC.2021 02:33:15

802.11ac-VHT80 (5530MHz)

Spectrum

(=)

lo Att
SGL

Ref Level -41.00 dém
10 dB @ SWT

Offset -41.00 dB @ RBW 3 MHz
500 ms @ VBW 3 MHz

@ 1Pk Clrw

D2[1]

M1[1]

-1.19 dB
47.0000 ms
-77.62 dBm

224.3750 ms|

-100 d

"
-110 dl

o

-120 dl

-130 d

CF 5.53 GHz

8001 pts

50.0 ms/.

Marker
Type | Ref | Trc |
M1 T

X-value | Y-value |__Function |

Function Result |

D1 M1 1
D2 M1 1

224,375 ms
10.375 ms
47.0 ms

-77.62 dBm
-0.49 dB
-1.19 dB

] Ready HRRRRRRD

1L

12,2021
s

Test Mode

Test Frequency

Packet ratio

Requirement ratio Test Result

802.11ac-VHT20 5500 MHz 22.25% 217% Pass
802.11ac-VHT40 5510 MHz 24.70% 217% Pass
802.11ac-VHT80 5530 MHz 22.07% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame

based systems for loading the test channel during the In-service compliance testing of the U-NII device.

Packet ratio = Time On / (Time On + Off Time).
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A.3 NIl Detection Bandwidth Test Result

Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/01/18

Test Item Detection Bandwidth (802.11ac-VHT20 mode - 5500MHz)

Radar Frequency (MHz) DFS Detection Trials (1=Detection, 0= No Detection)

1 2 & 4 5 6 7 8 9 10 Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5490.4 FL 1 1 1 1 1 1 1 1 1 1 100%
5491 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5506 1 1 1 1 1 1 1 1 1 1 100%
5507 1 1 1 1 1 1 1 1 1 1 100%
5508 1 1 1 1 1 1 1 1 1 1 100%
5509 1 1 1 1 1 1 1 1 1 1 100%
5509.6 FH 1 1 1 1 1 1 1 1 1 1 100%

5510 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done at 5500MHz. The 99%

channel bandwidth is 17.603MHz. (See the 99% BW section of the RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5509.6MHz — 5490.4MHz = 19.2MHz

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 17.603MHz
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Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/01/18

Test Item Detection Bandwidth (802.11ac-VHT40 mode - 5510MHz)

Radar Frequency (MHz) DFS Detection Trials (1=Detection, 0= No Detection)
1 2 8 4 5 6 7 8 9 10 Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5526 1 1 1 1 1 1 1 1 1 1 100%
5527 1 1 1 1 1 1 1 1 1 1 100%
5528 1 1 1 1 1 1 1 1 1 1 100%
5529 FH 1 1 1 1 1 1 1 1 1 1 100%

5530 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done at 5510MHz. The 99%
channel bandwidth is 35.949MHz. (See the 99% BW section of the RF report for further measurement details).
Note 2: Detection Bandwidth = FH - FL = 55629MHz - 5491MHz = 38MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 35.949MHz
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Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/01/18

Test Item Detection Bandwidth (802.11ac-VHT80 mode - 5530MHz)

Radar Frequency (MHz) DFS Detection Trials (1=Detection, 0= No Detection)
1 2 8 4 5 6 7 8 9 10 Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5566 1 1 1 1 1 1 1 1 1 1 100%
5567 1 1 1 1 1 1 1 1 1 1 100%
5568 1 1 1 1 1 1 1 1 1 1 100%
5569 FH 1 1 1 1 1 1 1 1 1 1 100%

5570 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done at 5530MHz. The 99%
channel bandwidth is 75.683MHz. (See the 99% BW section of the RF report for further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5569MHz - 5491MHz = 78MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 75.683MHz
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A.4 Initial Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2021/12/111
Test Item Initial Channel Availability Check Time (802.11ac-VHT20 mode - 5500MHz)

Initial Channel Availability Check Time

| Att
SGL

Spectrum & |

Ref Level -41.00 dBm

(=)

10 dB @ SWT

Offset -41.00 dB @ RBW 3 MHz

300 ¢ @ YBW 2 MHz

@ 1Pk Clrw

-50 dBm

M1[1]

-67.05 dBm
129.0375 s

-60 dBrmn

-70 dBm

-80 dBm

-390 dBm

B

-110 dBm

-120 dBm

-130 dBm

CF 5.5 GHz

8001 pts

30.0s/

Jl

J Ready

Date: 11.DEC.2021 05:21:50

11.12.2021
CCECEEEEEN ™ 0521550 7

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the completion

of the power-on cycle (69.0 sec). Initial beacons/data transmissions are indicated by marker 1 (129.0 sec).
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A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2021/12/111

Beginning of the Channel Availability Check Time (802.11ac-VHT20 mode -
Test Item

5500MHz)

Beginning of the Channel Availability Check Time

Spectrum | Inf

Ref Level -41.00 dBm Offset -41.00 dB @ RBW 3 MHz

| Att 10 dB & SWT 300 s & ¥YBW 3 MHz

@ 1Pk Clrw

M1[1] -63.01 dBm
70.5375 s

-50 dBm

-60 dBm -
L}

-70 dBm

-80 dBm

-390 dBm

mwk N P[P R T INPRPPY POV P B TP HYNUTY Y Y SRYPO T e RN P TY P

-110 dBm

-120 dBm

-130 dBm

CF 5.5 GHz 8001 pts 30.0 s/
J1 ) Ready SO ™ ] —
281 /

Date: 11.DEC.2021 05:28:06
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A.6 Radar Burst at the End of the Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2021/12/111
Test Item End of the Channel Availability Check Time (802.11ac-VHT20 mode - 5500MHz)

End of the Channel Availability Check Time

Spectrum | Inf

Ref Level -41.00 dBm Offset -41.00 dB @ RBW 3 MHz
| Att 10 dB @ SWT 300 s & ¥YBW 3 MHz

@ 1Pk Clrw 27.5s

M1[1] -63.29 dBm
127.5000 s

-50 dBm

-60 dBrmn Rl

-70 dBm

-80 dBm

-390 dBm

W. JWRTIWINTS I YT TTRUYY IRV | PO RO FF PRI X T Y AP T TR T APTT IFPPURYITE FgeTSs Ty g |

-110 dBm

-120 dBm

-130 dBm

CF 5.5 GHz 8001 pts 30.0s/

J1 ) Ready SN ] —

Date: 11.DEC.2021 05:38:40
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A7

Non-Occupancy Period Test Result

In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Test Site

WZ-SR4

Test Engineer

Jake Lan

Test Date

2021/12/11

Test Item

Channel Move Time and Channel Closing Transmission Time (802.11ac-VHT80
mode - 5530MHz)

Channel Move Time and Channel Closing Transmission Time

Spectrum % = . 5
Ref Level -41.00 dm _ Offset -41.00 dé @ RBW 3 MHz Channel CIOSIng and Move Time
o At 10de @ SWT 125 @ VBW 3 MHz " 024 100
SGL
i aw 1.101 s =
m1i[1] -63.02 dBm)| 59
1.10100 s| »
E 15
2 5
P
e
F a7
g »
2 9
L g
™ ™ " Ll i R
102
-110d 105
-2.00000 -1.00000 000000 1.00000 200000 300000 400000 500000 6.00000 7.00000 800000 9.00000 10.00000 11.00000
-120d Time (S)
-130 d Tine Index Info
70:-0.0240 S Time Per Bin:1.5 ms Channel Move Time: 04815 S
e, — - — T1-00000 & 1273 Bins O Tvestold Chanel Close Time: 00075 S
Ready LLLLLLLL L) 04:27: - =
, . s T3:04815 5 =SB0

Non-Occupancy Period

Spectrum J# @
Ref Level -41.00 dém Offset -41.00 dB @ RBW 3 MHz
o Att 10 dB @ SWT 2000 s & VBW 3 MHz
O
o 1000000
S0 d M1[1] -63.16 dBm
60.500 s
-110d
-120 d
-130d
CF 5.53 GHz 8001 pts 200.0 s/
L JU )| Ready URRRRNRRD Wl prtrr
Parameter Test Result Limit
Channel Move Time (s) 0.4815s <10s
Channel Closing Transmission Time (ms) (Note) 7.5ms < 60ms
Non-Occupancy Period (min) = 30min = 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of

the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of

control signals will not count quiet periods in between transmissions.
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A.8 Statistical Performance Check

Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/01/18

Test Item Radar Statistical Performance Check (802.11ac-VHT20 — 5500MHz)

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5490.4 1 5490.4 1 5509.6 1 5490.4 1
1 5506 1 5506 0 5494 1 5499 1
2 5509 1 5509 1 5503 1 5492 1
3 5506 1 5494 0 5506 1 5500 1
4 5503 1 5509 1 5501 1 5508 1
5 5501 1 5494 1 5497 1 5493 1
6 5493 1 5495 0 5493 1 5501 1
7 5501 1 5504 1 5508 1 5499 1
8 5499 1 5498 1 5504 0 5495 1
9 5505 1 5497 0 5508 1 5508 1
10 5505 1 5492 0 5506 1 5494 1
11 5504 1 5509 1 5496 1 5496 1
12 5502 1 5498 1 5498 1 5493 1
13 5507 1 5493 1 5504 1 5507 1
14 5504 1 5504 0 5501 1 5509 1
15 5501 1 5498 1 5497 1 5509 1
16 5498 1 5498 1 5494 1 5500 1
17 5503 1 5494 1 5504 1 5501 1
18 5501 1 5508 1 5499 0 5508 1
19 5491 1 5508 1 5507 1 5509 1
20 5505 1 5497 1 5497 1 5498 1
21 5502 1 5497 1 5508 1 5492 1
22 5507 1 5504 1 5498 1 5506 1
23 5500 1 5504 1 5500 1 5497 1
24 5507 1 5500 1 5495 1 5499 1
25 5499 1 5498 1 5491 1 5493 1
26 5494 1 5503 1 5496 1 5503 1
27 5491 1 5502 1 5505 1 5504 1
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
28 5498 1 5502 1 5491 1 5506 1
29 5509.6 1 5509.6 1 5490.4 1 5509.6 1
Probability: 100.0% 80.0% 93.3% 100.0%
Aggregate: 93.3% (>80%)
Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial T4 | Foder Yt PRI (us) | ponber of Lt Trial Td | poie i PRI (us) | popber of L™
(us us) (as) (as)
Download ul Type 1 1.0 Ta8. 0 BT 53466.0 Townload o] Type 2 4.4 201.0 25 SEES. 0
Downlead 1 Type 1 1.0 553.0 a5 53010.0 Download 1 Type 2 1.1 2z2.0 23 S106.0
Download 2 Type 1 1.0 578.0 92 53176.0 Download 2 Type 2 2.6 206.0 25 S150.0
Dowrload 3 Type 1 1.0 518.0 =1} 53148.0 Download 3 Type 2 2.5 229.0 25 57250
Download 4 Type 1 1.0 T53. 0 T 53060.0 Download 4 Type 2 2.3 230.0 25 5750, 0
Download 5 Type 1 1.0 515.0 BS 53170.0 Townload S Type 2 1.4 209.0 23 4507. 0
Dowrload 1 Type 1 1.0 918.0 58 53244.0 Download -] Type 2 2.3 1T1.0 25 4275, 0
Download T Type 1 1.0 T33.0 Tz 53136.0 Download 7 Type 2 4.5 193.0 29 5597.0
Download &3 Type 1 1.0 B35, 0 83 52954.0 Download 8 Type 2 1.8 202.0 24 4920, 0
Dowrload il Type 1 1.0 598.0 a9 S3z22. 0 Download g Type 2 1.5 161.0 23 3703, 0
Download 10 Type 1 1.0 30660 15 55185.0 Townload 10 Type 2 3.8 183.0 27 4401. 0
Download 11 Type 1 1.0 595.0 59 52982, 0 Download 11 Type 2 2.5 15z2.0 26 395z, 0
Dowrload 12 Type 1 1.0 518.0 10z 52836.0 Download 1z Type 2 3.1 150.0 26 3200, 0
Download 13 Type 1 1.0 535.0 o8 S3ZBZ. 0 Download 13 Type 2 4.9 186.0 29 53940
Download 14 Type 1 1.0 538.0 B3 S2794.0 Download 14 Type 2 2.7 157.0 25 4052, 0
Dowrload 15 Type 1 1.0 18420 33 54186.0 Townload 15 Type 2 3.3 21z.0 28 SS1z. 0
Download 18 Type 1 1.0 1z239.0 43 S3ZTT.0 Download 16 Type 2 4.5 1ar.0 29 57130
Dowrload 17 Type 1 1.0 1132.0 47 53204.0 Download 17 Type 2 1T 17T4.0 24 41760
Download 18 Type 1 1.0 1Ti7.0 31 S3IZET.0 Download 18 Type 2 1.6 188.0 24 45120
Download 18 Type 1 1.0 Zz141.0 25 53525.0 Download 19 Type 2 4.8 154.0 29 44860
Dowrload 20 Type 1 1.0 1121.0 43 53808.0 Download 20 Type 2 3T 172.0 27 4644, 0
Download 21 Type 1 1.0 2951.0 15 53118.0 Download 21 Type 2 4.5 228.0 29 BG1Z. 0
Download Z2 Type 1 1.0 53T.0 6 529720 Download 2z Type 2 4.9 200.0 29 5500, 0
Download 23 Type 1 1.0 B25.0 85 53125.0 Download 23 Type 2 4.0 169.0 28 4732. 0
Dowrload 24 Type 1 1.0 2579.0 21 54159.0 Dowrload 24 Type 2 5.0 2270 29 B583. 0
Download 25 Type 1 1.0 637.0 83 SZETL.0 Download 5 Type 2 1.4 19z.0 23 4416, 0
Download 26 Type 1 1.0 573.0 81 53253. 0 Download 2R Type 2 1.5 208.0 23 4784, 0
Download 27 Type 1 1.0 2155. 0 25 53875, 0 Townload 27 Type 2 2.8 1680 28 4358.0
Download 28 Type 1 1.0 599.0 89 533110 Towrdoad 28 Type 2 5.4 164.0 27 4428, 0
Dowrload 29 Type 1 1.0 1001.0 53 53053. 0 Download 29 Type 2 3.2 177.0 26 46020

38 of 128




‘ Report No.: 2112RSU018-U1

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
TridTa (B GaR (mr oo [Bmber of | IGERT T ra Rl QR pap ) Bamber of | [ITCRES

(us (uz) (ax) (us)
Download i} Type 3 9.4 275.0 15 4930.0 Download ul Type 4 18.7 275.0 16 4400. 0
Download 1 Type 3 6.1 410.0 16 B5E0.0 Download 1 Type 4 11.3 410.0 1z 4920, 0
Download 2 Type 3 T.6 382.0 17 B404.0 Download 2 Type 4 14.8 382.0 14 5348 0
Download 3 Type 3 7.5 307.0 17 5z19.0 Download K Type 4 14.5 307.0 13 3991.0
Download 4 Type 3 7.3 473.0 16 T5EE. 0 Download 4 Type 4 13.8 473.0 13 G149, 0
Townload 5 Type 3 B.4 454.0 18 TT44.0 Download 5 Type 4 11.9 454. 0 1z 5505, 0
Download B Type 3 T.3 498. 0 16 TIBE. 0 Dowrload &) Type 4 13.9 495 0 13 G474 0
Download T Type 3 9.8 249.0 15 44820 Downlead T Type 4 19.8 249.0 L] 39840
Download 8 Type 3 B.8 494. 0 16 T904.0 Dowrload k] Type 4 12.8 494. 0 13 E422. 0
Download 9 Type 3 8.5 234.0 16 3T44.0 Download il Type 4 12,1 234.0 1z 2505, 0
Download 10 Type 3 8.6 265.0 17 4845.0 Download 10 Type 4 16.8 285. 0 15 4275, 0
Dowrload 11 Type 3 7.8 371.0 17 B307.0 Download 1 Type 4 15.2 371.0 14 S194.0
Download 12 Type 3 8.1 500.0 17 8500.0 Download 1z Type 4 15.6 500.0 14 7000, 0
Dowrload 13 Type 3 9.9 213.0 15 35340 Download 13 Type 4 19.7 213.0 16 3408, 0
Download 14 Type 3 7.7 355.0 17T BO3S. 0 Download 14 Type 4 14.9 395.0 14 4970, 0
Dowrload 15 Type 3 8.3 435.0 17 T446.0 Dowrload 15 Type 4 16.1 438. 0 14 51320
Download 16 Type 3 9.5 403.0 15 TZ54.0 Download 16 Type 4 15.9 403. 0 16 B4, 0
Download 17T Type 3 B.T 373.0 16 BO45. 0 Dowrload 17 Type 4 12.6 53760 12 4530 0
Download 15 Type 3 B.6 214.0 18 3240 Downlead 18 Type 4 12.3 214.0 1z 2565, 0
Download 19 Type 3 9.8 280.0 18 s040.0 Dowrload 19 Type 4 19.5 280. 0 16 44300
Townload 0 Type 3 8.7 344.0 15 B19Z.0 Download Z0 Type 4 17.1 344.0 15 S1e0.0
Download 21 Type 3 9.8 491.0 18 8838. 0 Dowrload 21 Type 4 19.5 491.0 16 TEE. O
Download 2z Type 3 9.9 225.0 15 4080.0 Download 22 Type 4 19.8 225.0 L] 3600.0
Download 23 Type 3 9.0 217.0 18 3906.0 Dowrload 23 Type 4 17.8 217.0 15 3255, 0
Dowrload &4 Type 3 10.0 347.0 15 BZ46. 0 Download 24 Type 4 20.0 347.0 16 555z 0
Download 25 Type 3 B.4 413.0 16 BROS. 0 Dowrload 25 Type 4 11.9 413.0 1z 4956, 0
Dowrload bei:) Type 3 6.5 337.0 16 5382.0 Download 26 Type 4 12,1 337.0 12 4044, 0
Download 27 Type 3 7.8 463.0 17 TETL. 0 Download 2T Type 4 15.0 463. 0 14 543z, 0
Dowrload b Type 3 5.4 351.0 17 S967.0 Dowrload 25 Type 4 16.3 351.0 14 4914. 0
Download 29 Type 3 8.2 392.0 17T BB64.0 Dowrload Za Type 4 15.9 392,10 14 5485, 0
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5500 1 15 5496 1
1 5500 1 16 5497.6 0
2 5500 1 17 5493.2 1
3 5500 1 18 5493.2 1
4 5500 1 19 5498 0
5 5500 1 20 5503.6 1
6 5500 1 21 5502 1
7 5500 1 22 5501.6 1
8 5500 1 23 5502.8 1
9 5500 1 24 5501.6 1
10 5496.4 0 25 5507.2 1
1 5495.2 1 26 5506.8 1
12 5495.6 1 27 5504.8 1
13 5498.4 0 28 5504 1
14 5494.8 1 29 5504.4 1
Detection Percentage (%) 86.7%

Type 5 Radar Waveform_0

Bur=st Ful=e Chirp Homber of
Offzet Width Cus=) Width Fulses per [PRI-1 f(us) |PRT-2 (us) ([PRT—3 (us)
s (MHz) Bur=st
SESZA. O 9z 4 15 el 1155. 0 10600 1044 0O
Z097Tan. 0 SE2.0 15 1 1929.0 - -
IBl303.0 7o 1 1= z 195=3.0 1s24.0 -
S13E9s. 0 [=3= ) 15 =4 19a0. 0 1409, 0 -
3E1Ts. 0 [=1=p=) 13 1 12358.0 - -
190903, 0 S5.1 15 1 17T4z. 0 - -
43863, 0 85,9 15 1 17T33.0 - -
495025, 0 aT.e 13 3 1z15.0 1zBe5. 0 10230
193355, 0 B0 3 15 1 1639.0 - -
1T2191. 0 SE. 4 13 1 1z80.0 - -
FZ41zZ0.0 g8z2.0 1= = 1949.0 1194.0 -
4Te1z0. 0 T3.1 15 z 1985, 0 1Tz 0 -
S14.0 T5.8 13 z 197z.0 1449 0 -
1524435 0 aT. 9 15 el 1457.0 1a51.0 1737.0
I05719.0 T1.5 15 z 1273.0 1101. 0 -
45s1s4. 0 TE8.5 1= = 1489.0 10930 -
BOS9TE. 0 a93. 6 15 3 1506, 0 12z0.0 1657T.0
134534. 0 29. 2 13 1 137T3.0 - -
ESTZOT. 0O ST. 4 15 1 17T45. 0 - -
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Type 5 Radar Waveform_1

Burst Pulse Chirp Humber of
Offset ¥idth (us) ¥idth Fulses per [FRI-1 (us) |PRI-Z (us) |[FRI-3 (us)
(ns) (MHz) Burst
10444540 (96,8 ] 3 1899.0 1710 1731.0
1407390.0 |83.8 5 3 1128.0 1451.0 1900. 0
2743950 96.9 ] 3 1825.0 1671.0 1987.0
B3TOZZ. 0 ar.T ] 3 1288.0 1925.0 1916.0
999785, 0 8T ] 3 1596.0 1800, 0 1405.0
13E2e34 0 (99T ] 3 1747.0 1231.0 1587.0
2303280 5.4 5 | 170510 - -
S936e1L.0 o6, 3 ] | 1959.0 - -
Type 5 Radar Waveform_2
Burst Pul=e Chirp Humber of
Dffset ¥idth (as) Width Fulszes per |[FPRI-1 f(us) (PRI-2 (us) |[PRT-3 (us)
(us]) (MHz) Burs=st
SE8T7289.0 T2.5 11 2 1553.0 1542.0 -
10540, 0 T3. 4 11 z 1533.0 1216.0 -
113539685, 0 7.5 11 z 1504.0 1110.0 -
337489.0 520 11 1 1942 0 - -
SB1Z25.0 B1.1 11 1 1395.0 - -
TE4599.0 84.0 11 1 1236.0 - -
GE460. 0 TO. 4 11 z 1513.0 1560. 0 -
J0E556. 0 95. 8 11 3 1594.0 1277.0 1995.0
5331060 g2 .4 11 2 1188.0 1215.0 -
TSTZ291.0 B2 6 11 1 1319.0 - -
29093.0 B0. 2 11 1 1159.0 - -
282330.0 B, 1 11 z 1271.0 1Tz 0 -
S04240. 0 9.5 11 3 1626.0 17585. 0 14720
Type 5 Radar Waveform_3
Bur=st Pulse Chirp Humber of
Off=zet Width (us) ¥idth Pulses per |[PRT-1 (us) |PRI-Z (us) (FRT-3 (us)
(ax) 5 = (He) Burst
TETS4T. 0 85. 7 11 3 1653.0 10650 1359.0
31470.0 T4.5 11 2 1780.0 1924.0 -
254654, 0 9.2 11 z 1943.0 101z.0 -
4730150 T3.0 11 2 12420 1323.0 -
TOLTST.0 BZ2. 6 11 1 1923.0 - -
4005, 0 T5.6 11 2 iTaL.0 1041.0 -
2ZBT45.0 86T 11 3 1554.0 1151.0 1914.0
451031. 0 537 11 1 1511.0 - -
BT3249.0 T7.3 11 2 1584.0 1650.0 -
594773.0 92,8 11 3 1435.0 1727.0 1710.0
1993435, 0 29,7 11 3 1031, 0 1556. 0 1611.0
4773880 93.1 11 3 1187.0 1425.0 1316.0
B45025. 0 93.0 11 3 1833. 0 1333.0 1370.0
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Type 5 Radar Waveform_4
Bur=st Pulse Chirp Humber of
Offset ¥idth (us) Width Fulzes per |[FRI-1 f(us) (FRI-Z (u=z) |[FRI-3 (us)
(us) (MHz) Burst
941955.0 G528 10 Z 1403.0 1404. 0 -
15656T. 0 1.1 10 2 1445.0 1B0S. 0 -
427869.0 95. 6 10 3 1477.0 1490.0 1224.0
ET1Z01.0 54.3 10 1 14535.0 - -
911245.0 2.4 10 z 1954.0 1860. 0 -
156535. 0 E9. 6 10 z 13z0.0 1407.0 -
399034, 0 B0. 4 10 1 1903.0 - -
B39600. 0 93.8 10 3 193Z.0 1114.0 1199.0
879920.0 93.5 10 3 1606.0 2000.0 1975.0
126983, 0 B, 1 10 Z 1257.0 1806, 0 -
3BETES. 0 2.9 10 z 1313.0 17560 -
B11451.0 4.3 10 1 1538.0 - -
Type 5 Radar Waveform_5
Burst Pulse Chirp Number of
Offset ¥idth (us) fidth Pulses per (FRI-1 (us) (FRI-2 (us) (PRI-3 (us)
(us) (MHz) Burst
113rant. o T0.8 B 2 1423.0 1007.0 -
1288940 oe.1 B 1 1290.0 - -
452813.0 95,3 B 1 1Ti1.0 - -
TT5621.0 22.0 B 1 1973.0 - -
1096864, 0 a9.1 B 3 1214.0 1o01.0 1763.0
90105, 0 B5. 8 B 1 1223.0 - -
412279.0 83,4 B 3 1211.0 1456.0 1473.0
T34331.0 81.2 B 3 1803.0 1804.0 1o04.0
1055410, 0 BT.6 B 2 1120.0 1274.0 -
Type 5 Radar Waveform_6
Burst Pulse Chirp Hamber of
Dffsat Width (as) Kidth Fuolsez per |FRI-1 (us) |FRI-Z2 (us) |[FRI-3 (ux)
(us) B =S| (MHZ) Burst
3TT13.0 551 10 1 1424 0 - -
2739909, 0 8.2 10 1 1386.0 - -
521310.0 T 10 z 1519.0 1357.0 -
TB3I0ZZ. 0 BS. T 10 z 1B25.0 1430.0 -
TST0.0 5.1 10 z 111T7.0 1725.0 -
249505. 0 T1.0 10 z 17010 1956. 0 -
491291. 0 B5. 5 10 z 18935.0 14535.0 -
T34729.0 526 10 1 10300 - -
aT3404. 0 95 5 10 3 1234.0 1646. 0 1837.0
219430. 0 g B 10 3 1427.0 1975.0 1395.0
4B1436. 0 7.5 10 2 1T9T7.0 1735.0 -
TO4565. 0 8.0 10 1 14500 - -
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Type 5 Radar Waveform_7

Buoar=st Pul=e C]_lirp Homber of _ _ _
l:.lsz:s'et Width C(us) 'I'(;]t}t])x guls:s per |[FRTI—1 (as) (FRT-2 f(as) |[FRI—3 (us)
SEEZOT. O B5. 1 =0 = 157T1.0 1=255.0 -
113T47.0 =1, 4 20 = 1S62.0 1539.0 -
2575910 89. 4 20 3 1565. 0 12520 157 0O
404751, 0 SO0, = =0 1 10z4.0 - -
545053, 0 TS. 0 =0 = 1=3z4.0 1544. 0 -
g5s30. 0 503 =20 =2 1826. 0 15490 -
239983, 0 a0, & 20 3 1543. 0 1954, 0 15220
SFSES0Z. 0 5T. 6 =0 1 1S73.0 - -
S25393. 0 Q91,1 p=du] 3 1355.0 199z. 0 157T5. 0
Tr921.0 a5, 2 =20 3 1374. 0 1670.0 1803. 0
ZZF486. 0 SEB. 3 =0 1 1830.0 - -
SEET40. 0 SE. 4 =0 3 1559.0 18935. 0 1345, 0
S12547T.0 T4, B 20 = 1411.0 157T.0 -
BO161. 0O Q1.8 20 3 10510 167TT.0 1592. 0
Z0S5Z5T. 0 B9, 4 =0 = 1154. 0 14480 -
F50117.0 S1.3 =0 = 10587T. 0 1531. 0 -
A49EZTS. 0O S1.7 20 1 11020 - -
423520 a5. = 20 3 18620 141680 17Tos. 0
15TS0S. 0 TE. 9 =0 = 1233.0 1055. 0 -
333153, 0 BE. 3 =0 1 1000, 0 - -
Type 5 Radar Waveform_8
Burst Pul Chirp Humber of
0ffset Yidth (us) [Pidth Pulses per |PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
(us) t 575 (MHz) Burst
A57535.0 51.8 a 1 1241.0 - -
494350 5. 4 a 2 1400.0 1709.0 -
339887.0 T4.5 a 2 1075.0 14420 -
B30Z58. 0 Ti. & g 2 1016, 0 1607.0 -
920444, 0 BT.49 a 2 1450.0 1455.0 -
13B61.0 a3 7 g 3 1036, 0 1937.0 1EES. 0
304389.0 57.3 g 1 1431.0 - -
593543.0 3.7 g 3 1651, 0 11E6.0 1679.0
aaaTZa. 0 1.7 g 3 1149.0 1695.0 1350.0
1173608, 0 a6, 1 g 3 1839.0 1245.0 1253.0
Type 5 Radar Waveform_9
Burst Pulse Chirp Humber of
Dffset ¥idth (as) H1dth Pulzes per [FRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(us) (MHz) Burst
2977140 98,3 T 3 13530 1T12.0 1663, 0
B20759. 0 81,5 T g 1690, 0 13050 -
9441970 25.0 T 1 18530 - -
1264338, 0 95,4 T 3 16801, 0 12950 19020
258569, 0 22,6 T 1 19570 - -
SE0951.0 7.7 T g 15020 1641.0 -
9048270 6.0 T 1 12850 - -
1227502.0 ol.8 T 1 1706, 0 - -
2189340 B1.0 T 1 1112.0 - -
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Type 5 Radar Waveform_10
Bur=t Palse C]_nirp Huomber of
Dffset Widih (as) |Fidth Fulses per [FRI-1 (us) (PRI-2 (us) |PRI-3 (us)
(a=) (MHz) Bur=t
303291.0 85. 6 15 3 1198. 10 189z, 0 1a54.0
45367TT. 0 9z. 8 15 3 1735.0 1947.0 1552.0
BES295. 0 83.5 15 3 1248. 0 1545. 0 1303.0
1003594, 0 T6.5 15 2 1561.0 1507.0 -
252338, 0 B2.9 15 1 1033, 0 - -
463475, 0 52.49 15 1 1555, 0 - -
B43024. 0 1.3 15 3 1145. 0 1T84. 0 1150.0
TEO035. 0 4. =2 15 3 1254.0 13507.0 13517.0
259553. 0 83.3 15 2 1133.0 1032.0 -
44135375, 0 51.5 15 1 1464. 0 - -
BZO0TS9. 0 ST.5 15 3 1177.0 11z2.0 17T24.0
559135, 0 s0.9 15 1 1643, 10 - -
Z3T46T. 0 =ST.0 15 1 1474. 0 - -
418516. 0 9.7 15 1 1516.0 - -
BO0T4E. O 61,4 15 1 1225.0 - -
335800 5T.1 15 1 1126.0 - -

Type 5 Radar Waveform_11
Buarst Ful=e C]_lirp Humber of
Offset ¥idth Cas) Width FPulses per ([FRI-1 f(us) |PRI-Z2 (us) [FRI-3 (us)
(m=) (MHz) Burst
245283.0 gz.8 1z 3 1134.0 1011.0 1458.0
453335.0 6.9 1z 1 163T.0 - -
BE9TIL. 0 7.5 1z 2 1053, 0 1997.0 -
12783. 0 82.3 1z 2 1284.0 1672.0 -
219716, 0 92,4 1z 3 1452. 0 1026. 0 1390.0
428984, 0 T2.49 1z 2 19684. 0 1289.0 -
B33106.0 9z.0 1z 3 1203.0 1882.0 1625.0
542536, 0 E6.0 1z 1 1551.0 - -
193964. 0 g95.0 1z 3 1955. 0 1632.0 1425.0
400900 0 a7.0 1z 3 1382.0 1524. 0 1559. 0
BOE909. 0 T4.5 1z 2 1471.0 1286.0 -
S15504.0 81.3 1z 2 1484.0 1922.0 -
188870, 0 T3.2 1z 2 1911.0 1289.0 -
3TS5E0.0 89.2 1z 3 1139.0 1525.0 1264.0

Type 5 Radar Waveform_12
Buorst Pulse C]_l:i.rp Humber of
Dff=zet Width (uz) Width Ful=zex per |[FEI-1 (us) (FRI-Z (u=) (PRT-3 (uas)
(us) (MHz) Burst
SE2437.0 g91.8 13 3 1391.0 1740, 0 1014. 0
TILETZ. 0 BS. 2 13 1 1597.0 - -
143225.0 99.9 13 3 1009.0 1441.0 1525.0
350525.0 T7.2 13 2 1544. 0 1504. 0 -
EEEESE. O 91.4 13 3 1841.0 1249.0 1386. 0
TEEO15. 0 T3.5 13 2 1749.0 107E. 0 -
117926.0 BS. 3 13 2 1417.0 1185.0 -
324TE5.0 95.9 13 3 107T7.0 1092.0 1470.0
533423.0 B1.5 13 1 1013.0 - -
TI9245.0 BS. 9 13 z 1943. 0 1160. 0 -
92403, 0 TE. & 13 2 1377.0 1173.0 -
298950, 0 91.8 13 3 15364.0 1413.0 1823.0
SOEE30. 0 T4.0 13 z 1125.0 1839.0 -
T1380E. 0 a7.1 13 3 1239.0 1127.0 1015. 0
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Type 5 Radar Waveform_13
Bur=st Paol=e Cl_:irp Homber of
l:zi:-)_;et Width Cas) 'I(';]t};l)x gz::s per |[FRI—1 (u=) |FRET—Z (a=) (PRT—3F f(ua=s)
ABS16. 0 541 =] 1 1728.0 — —
1911689. 0 5. 2 p=du] 3 103T.0 1850, 0 1387T.0
335143, 0 Q1.3 p=du] 3 1TET. O 15530 1T3z. 0
451103, 0 T1. 85 =0 = 1517.0 1461. 0 -
25Ts0.0 g93. 6 =20 3 1917.0 1599. 0 1572, 0
1731290 [=1= =y 20 3 1548. 0 1583. 0 14370
319452, 0 59. 5 p=du] 1 1147.0 - -
4B3Z04. 0 TQ. T p=du] = 1059, 0 197T&. 0O -
110z0.0 5.6 p=du] 3 137T9.0 13390 1704 0O
155554, 0 B9. 5 =20 =2 14=9.0 1394. 0 -
S00442. 0 B3, T 20 = 1855. 0 1715 . 0 -
448853, 0 BZ. T 20 1 10730 - -
5915435, 0 (=10 p=du] 1 1845. 0 - -
133051, 0 BT.S p=du] = 1151.0 1809, 0 -
25823879, 0 S1.5 =20 =2 1616.0 1205, 0 -
425843930 BS. 3 =20 1 18020 - -
ST2200. 0 TS, 1 20 = 1909. 0 1275. 0 -
1z0405. 0 [=1n ] p=du] 1 15=z=. 0 - -
ZES43Z. 0 B4.9 p=du] 1 1934. 0 - -
403633, 0 4.2 p=du] 3 1570, 0 1363. 0 1300, 0

Type 5 Radar Waveform_14
Bur=st Pulse Chirp Humber of
Offset Width (uz) Width Pulses per (FRI-1 f(us) |[PRI-2 (us) [FEI-3 (us)
(us=) (MHz) Burst
856415, 0 59,5 11 1 0200 - -
157T36.0 TE. 2 11 z 13880 1487.0 -
331AT5.0 51.0 11 1 10280 - -
BO359S. 0 79,8 11 z 1219.0 1946, 0 -
B2T033. 0 B33 11 z 18590 12090 -
130045, 0 83,0 11 3 1570.0 1297.0 1402, 0
352669, 0 g8 & 11 3 18300 12490 1230.0
STSZ36E. 0 Q4.0 11 3 1787.0 1510.0 17520
Tag183. 0 a5 4 11 3 16850 1831.0 11860
102559, 0 as. 7 11 3 1512.0 1038, 0 1782.0
32A531.0 55.7 11 1 1008, 0 - -
549839, 0 E0.8 11 1 1985, 0 - -
TTO9Z5. 0 a5 4 11 3 18720 14860 11380

Type 5 Radar Waveform_15
Bur=st Pul Chirp Homber of
Dffset '.df; Cas) |Hidth Pulses per (PRT-1 (us) |[PRI-2 (us) [PRT-3 (usx)
(us) * . (MHz) Bur=st
BSOST. 0 as. 0 14 3 13370 1533 0 1700, 0
253902, 0 B1.8 14 1 1707. 0 - -
ASOTRZ. O a9 & 14 3 1059, 0 1864, 0 1574, 0
BARSE4. O 55 T 14 1 11640 - -
41452, 0 52,9 14 1 1515.0 - -
ZEFAZI. 0 a7T. T 14 3 1835, 0 1596 0 15170
427000, 0 a1 1 14 3 1854. 0 1776 O 1178.0
BZ1489. 0 T4 5 14 z 1054, 0 1BEZ. 0 -
1TS5T. 0 T1.0 14 z 1815.0 1567. 0 -
Z10TT1.0 BE. T 14 z 1859, 0 1833. 0 -
404409, 0 a0, 4 14 z 14260 1084, 0 -
593349, 0 58 5 14 1 1811.0 - -
TA1Z0T. O TE.T 14 z 1380, 0 1165 0 -
187019.0 TZ. 8 14 z 16490 1495 0 -
311330 50, 3 14 1 1361.0 - -
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Type 5 Radar Waveform_16

Buarst Pal=e C]_xirp Homber of
Diﬁset Width Ca=) '(I;ii[;])l ;g:is per |[PRI-1 f(as) |[PERT2 (us) |[PET-—3 (uas)
45z2401. 0 BT. 3 15 = 1566, 0 1165.0 -
BO317T3S. 0 5. T 15 3 1B6=2T.0 1145. 0 1995. 0
128293, 0 a0, & 15 3 1565, 0 1662.0 1659. 0
251734.0 BE. B 15 1 17rag. 0 - -
4537560 TE. B 15 = 1945. 0 16220 -
SEE1ST. O T3. 9 15 = 1571.0 1033.0 -
109833, 0 aT7.2 15 <] 1831.0 1Ts5.0 147T=. 0
ZBZ2150.0 SZ2.0 15 = 17as. 0 13547.0 -
413540. 0 94 = 15 3 12150 19690 153=. 0
SEE945. 0 B1. 4 15 1 1195. 0 - -
d1346. 0 534 15 1 1926. 0 - -
Z44353Z1.0 55. 6 15 1 1z435. 0 - -
F94534. 0 99, 4 15 3 1azg9.0 199a.0 16568, 0
SS0163. 0 BS. 3 15 1 1141. 0 - -
TZ433. 0 TS, 4 15 = 10z0.0 1501.0 -
ZEZ395z.0 100. 0 15 <] 1999, 0 1557T.0 157T4. 0
3FTE455. 0 B3. 5 15 1 1047. 0 - -
S30007. 0 BT.S 15 = 1Z15.0 1392.0 -
55T4Z. 0 B5. 5 15 1 1T=9.0 - -
Type 5 Radar Waveform_17
Burst Pul Chirp Humber of
Dffsat '.d:]‘: (us) |Tidth Fulses per [FRI-1 (us) [FRI-2 (us) |[PRI-3 (us)
(us) ! "= (MHz) Burst
3928310 55.8 T 1 15158.0 - -
AE3850. 0 556 T 1 1oTs. 0 - -
araTiT.a a1.7 T g 1069, 0 1129.0 -
BE445. 0 B0 2 T 1 16760 - -
396695, 0 75,2 T 2 1867.0 1057, 0 -
G46619. 0 T2. 4 T 2 1TES. 0 19259.0 -
93TTEE. 0 3.9 T 2 1152.0 1258.0 -
30B62. 0 64.9 T 1 1130.0 - -
320239.0 g3. 9 T 1792.0 1853.0 1912.0
B12221.0 55,4 T 1 1065, 0 - -
Type 5 Radar Waveform_18
Burst Pulse Chirp Humber of
Dffset ¥idth (as) fidth Pulses per [FRI-1 (us) |PRI-2 (us) |PRI-3 (us)
(us) (MHz) Burst
10020950 T0.6 T Z 1237.0 1530.0 -
1323714.0 Tl.3 T Z 1920.0 1986. 0 -
3165458.0 89,7 T 3 18180 1673.0 1108.0
B40185.0 E5.1 T 1 1736.0 - -
DB092Z. 0 a3.0 T 3 1882.0 1100.0 1320.0
12854800 T6.T T Z 10660 1235.0 -
ZTRBEZ. 0 99.8 T 3 1993.0 1550.0 1974.0
BOO41Z.0 57.8 T 1 1720.0 - -
920551.0 84,2 T 3 1532.0 1777.0 2000.10
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Type 5 Radar Waveform_19
Boar=+t Puol=e Chirp Homber of
DOff=et Width C(us) Width Fuolses per |[FET—1 (axs) |[FRI—2 (ums]) |[FRI—3 (m=s)
Ca=s] (M=) Buoarst
555935, 0 . 2 19 = 1546. 0 127T2.0 -
10B611.0 B3.0 13 =4 11360 1555. 0 -
2519350, 0 ST.7T 139 1 1496. 0 - -
3F95951.0 T9.9 19 = 1536. 0 1T46. 0 -
S42320. 0 55. 6 139 1 1485. 0 - -
SS495. 0 Q4. 3 139 3 1539. 0 1595. 0 10300
232950, 0 99. 5 19 3 1T1iT. 0 15750 1143. 0
3ITS435. 0 2.0 139 = 188T.0 1124. 0 -
Sz1914. 0 91,7 139 3 1345, 0 1197.0 150z 0
Tio0g9o0. 0 B3. 3 19 1 1z80.0 - -
Z15171.0 5. 7T 139 3 1=z7To.0 15435, 0 1255. 0
SE0TES. O BE. S 139 = 1347T.0 1182.0 -
SO0BTEZ2. 0 BE. B 19 1 1z01.0 - -
SZQ40. 0 Q0. T 139 3 1095, 0 1157T.0 1991.0
195336, 0 B4, 5 139 1 1505, 0 - -
342521. 0 BE. 9 19 = 17T64. 0 1432. 0 -
458180, 0 a5, = 139 3 1181.0 14335, 0 1955. 0
351520 S55. 6 139 3 1104. 0 13z2.0 1654. 0
17T9617T. 0 85.5 19 3 1415. 0 1657T.0 1190.0
SFESSEE. 0 BS. 6 139 1 1111.0 - -

Type 5 Radar Waveform_20
Bur=t Pal Chirp Huomber of
Offset '.d:]‘: (as) |Hidth Pulsex per (FEI-1 (us) |[PRI—2 (us) [PRI-3 C(as)
(as) * =l | ) Burst
586653, 0 Q4.2 15 3 1475.0 1140.0 1515.0
21781.0 527 15 1 1840. 0 - -
203195. 0 65.0 15 1 1952. 0 - -
3IBIZEZ. 0 ag. 4 15 3 1466. 0 1170.0 1778, 0
565159, 0 T6.5 15 2 1154.0 1910.0 -
T4E345. 0 T3 6 15 z 1481. 0 1002, 0 -
180296, 0 Q0.1 15 3 1115.0 1635. 0 1516.0
3REE2D. 0 B3. & 15 1 1440. 0 - -
541530. 0 [0.5 15 3 1653. 0 1326. 0 1967.0
TEE105. 0 B1.4 15 1 1979. 0 - -
157905 0 59.3 15 3 1293. 0 1620. 0 1585.0
339321, 0 T5. 6 15 z 1584. 0O 1T35. 0 -
519346, 0 az.1 15 3 1397.0 1556. 0 1586. 0
TOLSEZ. O 4T 15 z 1537. 0 1335 0 -
135623, 0 Q3. T 15 3 19E5. O 12EE. O 16T4.0
316479, 0 94.9 15 3 1857. 0 1082, 0 1640. 0

Type 5 Radar Waveform_21
Bur=st Paol=e Chirp Homber of
Dffset Width G 3 Width Polses per |PRT-1 (m=x) |[PRT—2 (u=s]) |PRT—3 C(as)
Ca=) ‘ == | (A=) Bur=st
397001, 0 95,1 13 3 17TTo. 0 1804 0 14970
S42TS4. 0 TS. 8 13 = 1548. 0 1436, 0 -
gOs9E. 0 TE. 1 13 = 1=235.0 13290 -
236322, 0 BS. 9 19 1 1z229.0 - -
38056T. 0 5. 7T 13 = 140680 1354. 0 -
Sz4103. 0 Q0. 4 13 3 1330, 0 1054. 0 1589, 0
TZoS4. 0 S22 13 = 196z. 0 1393. 0 -
218453. 0 51.5 19 1 1097.0 - -
IBZ2051.0 93,3 13 3 1483, 0 1070, 0 13320
SOSTOS. O SE.T 139 3 1434, 0 184z. 0 1551, 0
SSE96. 0O S4.0 13 1 1552. 0 - -
199570, 0 [={nard 19 2 1491.0 17s5.0 -
F449350. 0 T4.9 13 = 1535. 0 1057. 0 -
453501, 0 5.3 13 3 1z04. 0 153z, 0 147TE. O
3TEsT.0 92,8 19 3 109s. 0 15030 1040, 0
151979. 0 Q1.1 13 3 1115. 0 10210 13210
3Z2TS14.0 B4, 3 13 1 153T7.0 - -
45g909. 0 Q=3 13 3 180z, 0 1TTS. 0 1591, 0
19427. 0 g95. 0 19 3 1593. 0 1933. 0 1454. 0
1644170 T1. 4 13 = 13090 1z07. 0 -
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Type 5 Radar Waveform_22

Bur=t E—— Chirp Humber of
Dffzet Width C(a=) |Hidth Pulzex= per |[PRI-1 fu=x) |[PRI—2 (us) |[PRI-3 (a=s)
(as) (MH=z) Burst
I09E15. 0 53.9 20 1 15689. 0 - -
454857, O 59, 4 =20 1 1896, O - -
18683, 0 53.3 =20 1 1042, 0 - -
146501, 0 52,1 z0 z 1343. 0 1443. 0 -
zaz12s. 0 54. 2 z0 1 1180. 0 - -
434792. 0 85. 7 20 3 1494. 0 1702. 0 1500. 0
579411.0 91. 5 20 3 1796. 0 1371.0 1283. 0
1z287T24. 0 80. 3 20 =4 1183. 0 1304 .0 -
STAIAG O T4 1 20 ] 1944 0 1185 0 -
418212 0 TO. 0O 20 ] 1399 0 1576, 0 -
SEEZ2E. O T4. T =20 z 1897. 0 1050, 0 -
110445, 0O 91.9 =20 3 1905, 0 1099. 0 1774.0
ZEAEZE. O aT. 0 z0 3 1780. 0 1753. 0 1666, O
400395, O TO. 0 z0 z 1195. 0 1751. 0 -
S44653. 0 58. 8 20 z 1829. 0 1715. 0 -
92981, 0 9. 4 20 z 1694. 0 1191.0 -
Z38239. 0 59. 4 20 1 1734. 0 - -
SE2EID. 0 B9 5 20 ] 1003, 0 1821, 0 -
SERZ51.0 an. o 20 3 11370 1419. 0 16510
TSZET. O 53.8 20 1 1580, 0 - -

Type 5 Radar Waveform_23
Bur=t Pulze C]_lirp Huomber of
Dffzet Width Cus) Width Pulses per ([PRT-1 (us) |PRT-Z2 f(us) |[FEI-3 (us)
(a=) (MH=z) Burst
2558643, 0 TO. B 1T 2 17TTL. 0 19z5. 0 -
430552, 0 B3.5 1T 1 io1a.0 - -
BODSES. O 55.1 1T 1 1505, 0 - -
BTZT0.0 8T.5 1T 3 15683. 0 1495, 0 1617.0
235149.0 E9.5 1T 2 1z61.0 1010, 0 -
409444 0 S9. 4 1T 1 1155. 0 - -
STT403. 0 59.0 1T 3 1525. 0 1452. 0 1T41.0
4B83T1. 0 923 17T 3 1075, 0 1514.0 1045. 0
218301, 0 BES. 6 1T 2 1513. 0 1521.0 -
386510.0 95. 2 1T 3 1863. 0 1663, 0 1045, 0
S5918T.0 Bl1.3 1T 1 13120 - -
=25393.0 99. 5 1T 3 l444. 0 1256.0 14535. 0
1955560 T. 5 1T 2 1z91.0 1590, 0 -
SBBSSE. 0 TZ2.3 1T 2 1331.0 1327.0 -
S35T15.0 Q0.9 1T 3 1389.0 1a9T71.0 1144. 0
4422, 0 85.7 1T 3 1Tao. o 1615.0 1935. 0
1TS0SS. 0 TZ2.5 1T 2 1107.0 1z92.0 -

Type 5 Radar Waveform_24
Bur=t el Chirp Humber of
Off=at Wideth C(u=) |Hidth Pulzex per [FRI-1 (u=) |[FRI—2 C(asx) [PRI-3 C(us)
(a=]) (MH=) Bur=t
Z@3009. 0 94, 1 z0 3 1172.0 1244, 0 1251.0
439164. 0 B1.T z0 1 1E0S. 0 - -
551315. 0 Q0.0 z0 3 1401. 0 17T23. 0 1531.0
130464 0 EERE] 20 3 1375. 0 13640 1341.0
ZTBO9E. O 51.9 z0 1 1743, 0 - -
AZOBTZ. O TT. 4 z0 z 1167.0 1315.0 -
S65288. O T3. 2 z0 z 1459, 0 1311.0 -
113146. 0 B53.9 z0 1 1644. 0 - -
25E366. 0 B2 1 20 1 1414. 0 - -
402085, O 83.8 z0 3 1175. 0 1359, 0 10068, O
548239, 0 54.8 z0 1 19368, 0 - -
Q493T. O To. 4 z0 z 17TS0. 0 1994, 0 -
239537. 0 T3. 4 z0 2 17E1. 0 1262, 0 -
aE4264. 0 616 20 ] 1927. 0 16210 -
SZT9ES. 0 94. 8 0 3 1895, 0 1861, 0 1091. 0
TT411. 0 52.3 z0 1 1523. 0 - -
ZZ13T3. 0 91,1 z0 3 1638, 0 1422, 0 L1ESE. O
FETS00. 0 50,8 z0 1 1865. 0 - -
510035. 0 Q0.5 z0 3 1534. 0 1226. 0 17T59.0
Sa54a. 0 54.3 20 1 1357. 0 - -
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Type 5 Radar Waveform_25

Burst Pal Chirp Humber of
0ffset o a:ﬁ (as) |TLdth Pulses per |[PRI-1 (us) [PRI-2 (us) |PRI-3 (us)
[us) (MHz) Burst
4555750 5.5 B 1 1247.0 - -
T784719.0 B2.5 B 1 1542.0 - -
1039104, 0 84.8 B 3 1591.0 1206.0 1B15.0
925540 96.8 B 3 1005.0 11050 1381.0
414644 0 89.3 B 3 1852.0 1340.0 1905.0
T386TS. 0 Bl.B B 1 1563.0 - -
1060555, 0 T5.9 B P 1716.0 12540 -
228170 58,7 B 1 1202.0 - -
3756350 T4.9 B P 1421.0 10640 -
Type 5 Radar Waveform_26
Burst Pul Chirp Homber of
Dffset '.d:]‘i (as) |Tidth Pulses per [PRI-1 (us) [PRI-2? (us) |[FRI-3 (us)
(us) ! 571 (Mx) Burst
BIETA0.0 BZ. 1 T 1 1378.0 - -
10204970 ™7 T 1614.0 17660 -
130930 4.2 T 2 1600.0 1726.0 -
FaaT0&. 0 a0, 2 T 2 1378.0 1759.0 -
BETIEE. 97.0 T 3 1782.0 1085.0 10250
951543.0 5.4 T 1 1819.0 - -
1304787, 0 o7.8 T 1 1354.0 - -
2958020 100.0 T 3 1520.0 1342.0 1061.0
B19489.0 55.0 T 1 1208.0 - -
Type 5 Radar Waveform_27
Burst Pulse Cyirp Hamber of
%ﬁ:iet Width (us) 1;#2? ;:i::s per (FRI-1 (u=s) [FRI-Z (us) [FRI-3 (ux)
BS0534. 0 3.5 12 z 1824 0 1636.0 -
BT3192.0 8. 1 12 3 1443 0 1352. 0 12250
177242 0 a1.4 12 2 1022 0 1947.0 -
400627, 0 T3.8 12 2 1103.0 1333.0 -
BF4553. 0 57.3 12 1 14930 - -
B4E9TZ.0 T5. 7 12 2 1460, 0 1222.0 -
149621.0 34.1 12 3 1163.0 1351.0 1276.0
3T3327.0 BZ. 5 1z 1 1340.0 - -
595579, 0 95,3 1z 3 1410.0 1193. 0 1118.0
F20722. 0 BE. & 12 1 1252.0 - -
1224300 BE. 5 12 1 1739.0 - -
344453. 0 a7.5 1z 3 1313.0 1660. 0 1977.0
SETEOT. O G537 1z 3 1619.0 1744. 0 1176.0
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Type 5 Radar Waveform_28
Bur=t Fulse C]_lirp Humber of
Offset Width Cu=) |Fidth Pulses per |[PRI-1 fus) (PRT-2 (us) |[PRI-3 (us)
(us]) (MH=z) Bur st
BEE045. 0 TL.5 14 2 137T6.0 1336.0 -
32292, 0 50.3 14 1 1118.0 - -
2T4E43. 0 4.4 14 3 1829.0 1429.0 1980.0
468515. 0 56.8 14 1 1803.0 - -
BA1955. 0 81.5 14 2 1257.0 1786.0 -
5535T.0 BE. 3 14 z 1018.0 1039.0 -
251043, 0 a3 2 14 3 1847.0 1439.0 1634.0
443307. 0 99. 8 14 3 1933.0 1941.0 1901.0
B3T419.0 Q0. 4 14 3 1346.0 1585. 0 1n17. 0
34550. 0 51.4 14 1 1353.0 - -
2251030 64.4 14 1 1855.0 - -
419977.0 89.1 14 3 1950.0 1540.0 1585.0
B15292. 0 50.0 14 1 1806.0 - -
10890, 0 59.1 14 1 1403.0 - -
203901, 0 T5. T 14 z 1534.0 1721.0 -

Type 5 Radar Waveform_29
Burct Pul=e C]_lirp Humber of
Dff=zet ¥idth (us) Width Pulzes per |[PRI-1 (us) |FRI-2 (ux) |PRI-3 (u=s)
(us=) (AH=z) Burst
3BRE53. 0 9.3 13 3 13558. 0 1302.0 1566. 0
530000. 0 TE. 5 13 z 1921.0 1336.0 -
TE5100. 0 B6. 1 13 1 1735.0 - -
179834, 0 aT.0 13 3 1527.0 1179.0 1719.0
3T3950.0 52,3 13 1 1&TT. 0 - -
585156. 0 a6 1 13 3 1734. 0 1773.0 16T5. 0
TS9904. 0 gz. 2 13 z 1551. 0 1301.0 -
156601, 0 54.4 13 1 1703, 0 - -
3495970 T2 4 13 z 1135.0 1283.0 -
541907. 0 a1. 8 13 3 1305. 0 1253.0 1952. 0
T3ITE3Z.0 s5. 2 13 1 1432. 0 - -
132527.0 891 13 z 1545. 0 1514.0 -
32R30T. 0 B2. T 13 1 1545. 0 - -
S15T06. O 86.5 13 3 1462. 0 1043.0 1142.0
T13592.0 BE. 3 13 1 1365. 0 - -
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Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 16 0
1 1 17 1
2 1 18 1
3 1 19 1
4 1 20 1
5 1 21 1
6 1 22 1
7 1 23 1
8 1 24 0
9 1 25 1
10 1 26 0
11 1 27 1
12 1 28 1
13 0 29 1
14 1 30 !
Detection Percentage (%) 86.7%
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Type 6 Radar Waveform_0

List GU2) |° ! 2 3 ¢

0 5702 SB93 5721 5389 5452
H 5274 5428 5403 5655 SBTZ
10 SA35 55449 5369 5330 5303
15 265 5509 5T06 5534 SBTS
20 2574 5312 3355 S6TE 5308
25 54483 5432 5379 5605 SBEL
30 5636 5515 5570 5550 5T14
35 5561 5542 5269 5472 5372
40 5316 5541 5261 SB0Z 5641
45 5536 5502 3257 5656 D442
S0 5546 5535 5310 5526 5353
55 G262 5392 5254 SE14 5396
60 5523 5371 5286 5370 5T04
65 5544 5341 5564 5451 5490
TO 5551 SE09 5283 5301 5475
TS 5285 5437 5293 5475 5545
&0 5510 5462 5552 5391 501
85 2663 2465 35350 SE26T aTiE
a0 5566 5613 5557 SB35 5439
95 5T16 5306 SBTY Sh42 5320

Type 6 Radar Waveform_1

List e |° ! 2 3 ¢

1] 5385 2554 2657 5550 2294
] 5413 5450 5475 5373 5501
10 5463 5333 5410 5425 5324
15 5356 5539 5334 5579 5392
20 5485 5351 5296 SBES 5251
25 5336 5431 5582 5709 SEYS
30 5300 5527 5290 5391 5254
35 5651 5360 5265 5525 5705
40 5380 5344 2540 5406 9933
15 5712 5264 5403 5502 5325
S0 5564 5702 5404 5351 5505
55 5714 SE16 563 5707 5593
&0 5494 5500 5451 5315 B33
65 S46T 5354 5400 5429 5316
TO 5401 S412 5452 5287 5575
5 5603 5473 5252 5444 SoES
80 5556 5443 5700 SBEZ SB4T
85 S611 5387 5594 B9z 2566
a0 5407 5543 5362 ST05 SEEE
a5 5339 5341 gT22 SB3Y SETS
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Type 6 Radar Waveform_2

List ONED) |° ! 2 3 ¢

1] G640 5318 5593 3711 5514
5 5455 5375 5553 5536 5T0S
10 5400 502 5451 5623 5345
15 5347 SBEE 5437 ShZ24 5554
20 5493 5547 5712 5252 5254
23 5699 5253 5310 5335 5342
30 5390 5454 5505 5579 5545
35 SA36 SETS 5619 56494 5524
40 2478 2646 5530 5263 69z
415 5461 5555 SBET 5440 5403
a0 5331 2658 5329 SB3T 2422
55 2412 2465 5532 SE16 5357
60 5293 5330 5543 5349 5671
65 690 SET3 5551 54585 5449
TO G636 5413 SBEE 5424 S47T
™ SATS 5423 5300 5450 5595
80 24649 9724 2603 5554 5576
85 STIT 5587 SE95 5709 5362
90 5314 5591 5438 5656 5417
95 2475 5702 52938 5356 5491

Type 6 Radar Waveform_3

List OHE0) |° ! 2 3 4

1] 2420 5557 5529 5397 5356
] 5497 5531 5633 5440 533
10 2454 2492 5343 5366 2435
15 5315 5540 SAE3 5301 5501
20 616 2653 2274 o702 5490
25 5707 5416 5539 5255 5354
30 5274 5441 SB23 5317 5399
35 5387 5639 5432 5453 SE30
40 SeOT 5314 SB24 SBET SBTE
15 5430 5519 Sa03 5477 5316
50 5574 5506 G629 5505 5517
25 5591 SE12 STOG 5339 SEE1
60 5306 5302 297 5691 S2TE
65 5295 5358 2466 5493 2693
TO 5554 =t 5425 5645 5285
TS 5333 SET0 5405 5254 5310
&0 5B 5464 5513 54495 5704
85 54649 5566 5649 5541 5671
a0 5360 5359 55TT 5323 SE46
95 5463 2471 5454 5369 5573
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Type 6 Radar Waveform_4

List oy |° ! 2 3 ¢

1] 5673 5321 5465 5556 557h
] 5539 5322 SE0G 5290 5269
10 5640 5277 5533 5535 5357
15 5523 5445 5643 5617 5493
20 5509 5307 SE91 5363 5378
25 5559 5619 5285 5395 SSEE
30 5537 5526 5255 ST03 5544
35 5469 5690 5257 5554 SBZ21
40 5499 SB5Z2 5513 5430 SBE1
45 5364 2667 5280 55T o715
a0 5355 5449 560G 5545 S3ET
a5 2428 5310 5315 52471 o9TZE
60 SA04 5517 5319 5515 5440
65 SEES 5353 5296 5342 et
TO 5534 5304 5254 5453 5413
5 5336 5506 5420 SB25 SBT3
&0 5432 5424 5372 5505 SBZE
85 5366 5409 5511 SB54 S26T
90 5329 5650 S5T23 5530 5331
95 SB23 5651 SEBEE 5718 5312

Type 6 Radar Waveform_5

List OnEn) |° ! 2 3 4

1] 5455 5560 5401 SBZE 54148
] SATS 5344 5631 5453 S4TE
10 5571 5541 5671 5255 5405
15 G611 55TE 5649 5662 G655
20 5420 5376 532 5355 5645
25 5644 2411 5347 5272 5356
30 2565 2629 3578 o718 2417
35 SEES 5346 5596 5254 5455
40 5308 5395 5670 53149 5615
15 5423 5538 5T14 5446 5456
S0 SE03 5329 5B53 S206 5321
55 5499 2517 aTEZE S281 o444
60 SE36 SEET 5436 5343 SZE5
BS 5338 5400 SBZ25 5477 54549
TO 5328 SBET 5353 5280 5563
5 SE01 5573 5556 S36T SBE1
80 5433 5721 SR95 5261 54549
85 5619 5273 53539 5558 5374
a0 SETE 5377 5432 5335 S61T
95 SE0S S5e2 5455 54749 5640
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Type 6 Radar Waveform_6

Lise oy |° ! 2 3 :

1] 5613 5324 333T 5308 G635
] 5720 5263 5231 5616 SB35
10 5502 5330 5712 5356 5429
15 SE0Z 5277 5TOT 5402 5425
20 5542 5573 5444 5621 5532
25 5360 5550 5376 5390 SE0T
30 5518 5312 5315 5492 5615
35 5329 5437 5392 5534 54649
40 SB22 5478 SB05 5554 5260
45 2515 2679 3596 5292 2516
a0 5322 5632 5659 54148 24Th
a5 aT1a 5509 3453 5541 5252
60 5326 5709 5365 5266 =t
65 5539 5620 5512 5520 5250
TO 5531 5411 5256 5522 5570
5 5445 5433 5543 5354 5456
&80 5339 5275 5286 5552 5653
85 5TIT 5575 5597 5341 5651
90 5701 SB24 5375 5354 5511
95 5355 5600 SB56 5387 SBTO

Type 6 Radar Waveform_7

List OnEn) |° ! 2 3 4

1] 5393 5563 5273 5469 5450
5 S28T 5291 5356 5304 5512
10 5336 5534 5273 5551 5450
15 5690 2254 5380 5655 2436
20 5611 5323 56T 5577 5424
25 52271 2504 52649 5644 2435
30 5371 SB25 SBE3 5383 5558
35 5561 5546 5702 5612 SEE4
40 5495 5557 STZ23 5306 SBT3
45 5333 5710 5507 5299 SEEZ2
S0 56T 5407 5422 5360 SE01
55 5491 SB54 SBTE S5ET SB32
60 5362 5569 5451 5442 5315
65 5603 5397 54549 5T0T 5451
TO 5T16 5270 5426 SB53 5283
5 5545 5387 54383 5534 5370
g0 S6&2 2651 5303 5395 5347
85 5555 5272 5713 5619 5559
a0 SB05 5500 5357 5457 5709
95 5353 5337 G651 5705 5369
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Report No.: 2112RSU018-U1

Type 6 Radar Waveform_8

Lise OnEy) |° ! 2 3 4

1] G645 53T 5654 5630 5700
] 5323 5631 5431 5370 5719
10 SE6T 5480 5319 5271 5471
15 5303 5351 5483 5405 5347
20 5302 9552 9525 56T S6E6
25 SA36 5384 SBS1 5455 5313
30 5393 5701 5651 5415 SB35
35 5510 5716 5459 5365 5297
40 5397 5644 5454 S4BT SB09
415 5593 5475 5615 5301 SBES
50 55449 5509 5286 55496 5500
25 5508 5410 5361 5515 5557
60 5572 5259 SEBSE 55499 5504
65 2673 2563 5518 2487 2274
TO 5585 5383 5415 5305 SBE3
T3 2440 2411 5316 2407 SBEG
&80 5533 5712 5547 5351 5556
85 5445 5573 5465 5550 5635
a0 5553 5452 5450 SBZZ 5532
95 G659 5398 5714 5560 5432

Type 6 Radar Waveform_9

List o |° ! 2 3 4

1] 5428 556G 5620 5316 5542
5 2465 9713 3506 5533 2451
10 SBT3 5269 5360 5466 5492
15 5391 5503 5586 5270 SE00
20 5355 5371 5493 5517 5540
25 5574 54483 55T 5310 5395
30 5374 SE53 55TO 5453 5649
35 5332 5352 5615 5305 5711
40 53449 S422 5TOT ST03 5425
15 5455 5354 5455 5325 5635
50 5337 5307 5323 5353 5595
55 5315 ST05 5376 5543 5385
&0 5346 2544 3336 G621 5366
65 5564 5426 5454 5477 G639
TO 5369 2418 a632 5659 53949
s 5283 5481 5459 5719 5301
&80 5320 5304 5610 S350 5546
85 5556 5304 SB35 SB5T 5515
a0 SEOE 5326 5413 5617 5456
a5 5559 5414 5B53 SE9Y D296
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Report No.: 2112RSU018-U1

Type 6 Radar Waveform_10

List ONED) |° ! 2 3 4

1] 5556 5330 3556 5477 S2ET
] 5510 SB33 5551 SEOE SB55
10 5507 5533 53401 5661 5513
15 5382 SB35 5592 5315 5317
20 5363 5537 3531 5606 5365
25 5340 5414 5429 5494 D265
30 2615 5344 2273 5691 2423
35 SR23 5233 5697 5550 5432
40 5360 2472 5700 5354 5435
45 5536 SE34 5407 5345 SETY
S0 5289 5388 5396 5621 S2ar
55 5311 SE4T 5420 5670 5514
&0 5517 5511 5643 SB1T S5ET
65 5587 5462 5316 5272 5535
TO 5452 5518 5451 5355 5252
TS 5504 5505 5369 5399 5314
80 5576 5463 SBT3 537T 5266
85 2459 5701 3595 5374 5383
a0 5640 5574 5611 5307 5593
95 5296 5279 65T 5291 SETZ

Type 6 Radar Waveform_11

List i) |° ! 2 3 ¢

1] 5366 5569 5492 SB35 2604
] 5552 SEEQ SRSE 5354 S45T
10 5435 5322 5442 5254 5534
15 5470 SBES SB95 5263 5509
20 5274 5703 4TE 5595 5456
25 5253 5249 5518 5615 5465
30 5536 SE32 5572 5724 5496
35 5471 5355 5514 54149 5446
40 o611 5359 2515 SBTH 2697
15 SBE1 5415 5619 SB9Z 5460
S0 5610 5555 D465 5439 5485
55 5444 5402 5601 5459 5355
60 SE46 5531 5540 5313 2462
65 5495 5526 5639 5623 5521
TO 5330 53T SAIE 5624 SE45
5 5350 SB51 5424 5357 5355
80 5374 5461 5362 5543 SB538
85 24649 5348 2691 5347 2431
a0 5465 SE2T 5556 5577 5309
a5 5334 SEE4 5554 5304 SE36
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Type 6 Radar

Waveform_12

Lise Onn) |° ! 2 3 ¢

1] 5621 5333 5423 5324 5349
H 5691 5585 5256 5450 5694
10 5272 5556 5453 5479 5555
15 5555 5317 5323 5305 5701
20 S282 5297 5413 SBET 5459
25 5519 SE16 5721 5719 S4aT
30 5576 5618 55249 5464 5270
35 5291 5494 5702 5312 SE9G
40 SB22 5325 5593 5614 5350
45 5590 5395 2273 5513 9334
S0 5641 5430 5574 5645 5565
a5 S6G6 53599 5300 5366 2476
60 5404 5556 611 5411 5437
65 5358 5434 5426 5304 5424
TO 5524 2557 2276 5565 2269
T3 5331 5534 5613 5321 5421
80 5371 2656 5362 2432 o661
85 5495 SB29 SB3T 5571 5564
a0 5435 5326 5339 5722 Soe2
95 5533 5465 5447 SBZ6 5259

Type 6 Radar Waveform_13

List OUE2) |° ! 2 3 ¢

1] 5401 5572 5364 5355 5569
5 5258 SEO0T 5331 SB13 426
10 SATE 5472 5621 5674 5576
15 SB4E 5444 5353 5415 5290
20 2463 2451 3679 5432 2407
25 5565 54449 5345 5531 5620
30 5507 5456 5422 5459 SB35
35 5318 5583 5374 5536 5638
40 5303 5552 5691 5519 5275
45 5310 5711 5469 S28T SB35
a0 5342 5541 3285 54685 410
55 5509 5515 5505 5330 5332
&0 5518 SBET 5502 5337 5360
65 2473 2565 32704 5376 o624
TO 5406 D466 5710 5537 5359
T5 5362 5312 5630 5547 5394
80 5484 5271 5265 5324 551
85 5281 SESE SB96 5327 5577
90 5595 2695 5343 5706 2460
a5 5415 500 SBEE 5351 SA5Y
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Report No.: 2112RSU018-U1

Type 6 Radar

Waveform_14

List G |° ! 2 3 :

1] SESE 5336 5300 55449 5411
] 5532 5406 5301 5255 SE09
10 5261 SBEZ 5304 S5aT SB3T
15 5571 5529 5395 610 S6TA
20 5392 5293 5405 SBT3 5417
25 5555 5452 5565 5254 D396
30 5443 5419 5671 5309 SBTS
35 5409 5379 2927 5450 247a
40 5306 54490 5285 5310 5351
15 5253 5393 5294 5522 5649
S0 5561 5518 5592 5374 5291
55 5354 5491 5463 5705 5324
60 2461 2696 2543 5590 52545
65 5635 S412 5400 5596 5507
TO 5493 SE2T 5442 SBEY 5509
5 5505 5457 SBST SB50 5552
80 5547 5265 G665 5643 5263
85 SE44 5473 5524 5519 5647
a0 5492 5543 5535 5550 5332
95 5360 5499 5312 5355 5703

Type 6 Radar Waveform_15

List OhE0) |° ! 2 3 4

1] 5339 5573 711 5710 5631
5 5342 5554 5451 5464 462
10 5443 5525 5703 5559 SE15
15 2230 2695 9535 5346 9327
20 5B 5333 5285 5375 5561
25 522649 D283 5556 5599 5326
30 5382 5400 5537 5345 5507
35 5500 5850 5302 5461 5317
40 54649 5428 5528 5307 5280
45 5T13 S4TE 5352 5438 5437
S0 5694 5643 5463 SBTE SETY
55 41T 5323 5521 55490 5386
60 5403 5472 5416 5491 5361
65 5258 5448 5610 5391 5655
TO SBe1T 5479 5252 5579 5321
5 5625 5532 5551 5371 5709
g0 5292 5431 5T16 70T SEBS
85 5385 5580 5T04 SBES 5459
a0 5701 S4BT SBST 5569 5441
95 5474 296 256 5276 5331
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Report No.: 2112RSU018-U1

Type 6 Radar

Waveform_16

List ONED) |° ! 2 3 4

1] 5534 5436 SE4T 5396 5473
H 5451 5479 3556 5530 SEES
10 5374 5314 5269 SBET SB38
15 5338 5253 SB35 5391 SB16
20 SA32 5232 5371 5351 5352
25 5693 5456 282 5633 5365
30 5271 5357 5277 5597 32T
35 5473 5591 5543 5455 5375
40 o649 5366 2293 5304 258T
45 5559 5313 SBzE 5326 2691
50 5395 SE94 5552 5412 SB20
55 5332 5513 5340 5621 5719
60 5551 5353 aTIT 5437 5659
65 SBE2 5454 G442 5283 5491
TO 5311 5465 5255 5331 5297
TS 5250 SB5Z2 53589 5305 5405
g0 5295 SEBE 3553 5546 S4z2
85 SBET 5285 SB55 5540 SBES
a0 34T 5595 5506 5722 5453
95 609 5230 3251 5434 2407

Type 6 Radar Waveform_17

List i) |° ! 2 3 4

1] 5374 SBTS 5583 S55T SB93
] 5523 5501 5631 54495 5305
10 5578 5310 5407 SBEQ 426
15 5330 SZ2EB6 5436 5333 SRS
20 5455 5312 5366 5324 571
25 2545 o659 5356 SBET 2507
30 SB35 5314 5492 5274 5525
35 2520 2682 5339 5605 5289
40 S56T 5257 5304 5533 5301
45 5516 SBT3 5642 53371 G651
S0 5591 5571 5270 5641 SE15
a5 S46T 5483 5325 53703 5634
60 5592 5373 5T16 5395 SE11
65 G640 53683 5385 5423 G652
TO 5553 5294 5543 5355 SESS
TS 5273 5546 5694 5297 SEBS
&0 5415 5463 5472 5355 5259
85 2400 5449 5361 252 47T
a0 5700 ST06 5313 5355 551z
95 SB9G 5540 2604 5562 2505
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Type 6 Radar

Waveform_18

List oy |° ! 2 3 :

1] 5629 5439 5519 5715 5535
5 SE5ES 5523 5T06 53581 5705
10 5614 5464 53351 5602 G651
15 5514 5507 5369 5354 5525
20 G611 5827 5253 5455 S2aT
25 2603 5494 2417 5490 5701
30 55449 5621 5271 5707 5345
35 SB59 5395 5610 5256 5300
40 2406 5340 aTIT S6TR 5295
15 5445 SE53 5250 5429 5259
50 5478 5443 5272 5321 5352
25 5436 5411 56T1 5279 5415
60 5453 5563 5502 5466 5426
65 SBE3 5580 5459 5454 5345
TO 5572 5534 5355 5504 5724
5 5505 SEE3 5405 5314 5636
80 5518 2256 3595 54449 S6Ta
85 58490 SEET SBES SEED 5561
a0 SETT 5704 S4TT 5359 5574
95 5719 5522 3591 5543 5328

Type 6 Radar Waveform_19

Lise oy |° ! 2 3 :

1] 52312 2673 3455 5404 5280
] SE0T 5443 5308 5544 43T
10 5545 5253 5392 5322 5702
15 5505 5634 5472 54249 STIT
20 5619 5693 5669 5447 5270
25 5394 5346 5523 5594 5260
30 5591 5510 5703 5350 5675
35 5640 5323 54356 5503 5536
40 2659 2720 2423 5554 5441
15 5277 5333 5487 SE90 SZEG
S0 5319 5372 5259 5255 5354
55 5703 SE03 SB50 5534 5571
&0 5285 5275 5389 5409 55249
65 5398 5694 3715 5373 5624
TO 5520 5453 5353 5700 5464
5 5535 5440 5454 5295 5670
80 5538 5325 5551 5631 5315
85 5352 2653 2259 5533 aTil
a0 5712 5406 5367 5710 5511
a5 5271 SB43 5542 5299 5329
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Report No.: 2112RSU018-U1

Type 6 Radar Waveform_20

Lise oy |° ! 2 3 :

1] 5567 5442 53391 5465 5597
] 5271 5470 5331 5707 D266
10 S4TE 5517 5433 5420 ST23
15 5593 5236 5475 5474 5434
20 5530 5287 5536 5715 5252
25 SAT3 5251 5320 5294 5255
30 5496 SEEQ 5565 5449 5363
35 5462 S5TT 5299 5634 5603
40 5559 G651 5389 5516 2416
45 5448 2265 3533 5573 o624
a0 5423 5557 S6TT 5572 G662
a5 5323 2469 54085 5663 5261
60 5705 SATY 5690 5315 5610
65 5526 5510 5556 SEDE ==
TO 5461 SETE 5504 5560 S2TE
5 44T 5643 5489 5644 SBZG
&80 5459 5713 5431 5495 SBES
85 5485 5701 5532 5T1A 5545
90 5317 SEBSE 5354 5313 5452
95 5274 5346 5347 5556 G641

Type 6 Radar Waveform_21

List o |° ! 2 3 4

1] 5347 G651 5327 SB29 5342
5 5313 5395 3456 5294 4T3
10 5310 5306 3571 5615 52649
15 5316 5581 5519 SBZ2E 5535
20 5453 5643 5525 5691 5545
25 SE2Z 5454 5424 5325 S29T
30 5385 SB1T 5305 5601 =t
35 5504 SEES 55TO S36T 5614
40 54495 SEOE 5434 5446 5356
15 5513 5496 5439 S50 5321
50 5420 5449 5325 5474 56149
55 5283 5524 5285 SE16 5285
&0 5379 2317 3523 2272 o511
65 5516 5361 5433 S4ET 5470
TO 5261 2402 5359 5390 55849
s 5464 5429 5555 5352 S3TE
&80 Sa40 5265 5257 SB0Z SBE1
85 5542 5556 5TOT 5625 5705
a0 5255 5301 SBTE 5576 5366
a5 5253 5897 5344 5452 5413
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Report No.: 2112RSU018-U1

Type 6 Radar

Waveform_22

List ONED) |° ! 2 3 ¢

1] 5602 5445 5263 5315 5658
5 5355 5417 5531 5461 SB30
10 5716 5570 SB12 5335 5290
15 5294 5443 Sh&4 S4BT 5343
20 5546 5619 5559 5617 ShAE4
25 5436 5474 65T 5528 5362
30 5339 5274 5574 5520 5375
35 5381 SE43 5284 5366 5334
40 2372 5383 5442 5476 o552
45 5564 5374 5BE5 5325 5501
a0 9523 5330 3531 465 2473
55 SB06 5485 5350 5446 SBE5
60 SA32 5439 5307 5634 5376
65 5409 5565 SBTZ SB3T D462
TO 5575 5278 5719 5345 5311
TS 5713 5374 5296 5323 5720
80 5392 2622 5522 SB35 SB15
85 5261 5233 5331 5670 SS06
90 5387 5516 3295 54385 5690
95 5464 5378 5313 54380 5364

Type 6 Radar Waveform_23

List ot |° ! 2 3 ¢

1] 5285 SB54 SE6T4 S47h 5404
5 5397 2342 2606 ShZ24 55049
10 5550 5359 5653 5530 5311
15 5570 5312 5512 5632 5457
20 SE33 SE2T SE03 5637 5702
25 5423 5385 5396 5475 5260
30 5531 5633 5527 SBTE 5307
35 5472 5259 5295 5442 5645
40 5474 5310 5354 5350 5371
15 5456 SEES 5525 5427 5572
50 5579 SBTT 55TE 54149 5315
55 SBE1 5321 5304 SBog 5575
60 5378 2650 2265 5253 9325
65 5445 5303 5564 5440 S631
TO 5561 2567 2602 5507 S6TE
™= SE3Z2 5454 SE94 5406 5409
&0 5455 5619 STIT 5536 5557
85 54385 5279 5552 5356 5453
a0 5555 5547 5707 5519 5362
a5 5584 5292 5583 5562 5535

63 of 128




Report No.: 2112RSU018-U1

Type 6 Radar

Waveform_24

Lise oy |° ! 2 3 :

1] 5540 5445 3610 63T aTZ1
] 5536 5364 5631 5312 5T16
10 5481 5720 5694 5250 5332
15 5373 5897 5415 5557 5349
20 D485 5379 5565 SO 5590
25 5275 5491 5355 5430 5520
30 SE24 54483 5375 5301 5399
35 5563 5530 5356 5487 5723
40 5594 5474 SBTS 5436 5370
45 5583 2450 3362 5455 SR2T
a0 5505 ST0Z 52549 5277 5351
a5 52511 5598 3670 60T 5543
60 5542 5482 5566 5674 =t
65 5274 5359 5T15 ST03 5547
TO SEET 5451 5483 SBE1 S4EG
5 5500 5297 5405 5419 5360
&80 5573 5518 5519 5437 5254
85 5580 5639 SBTS 5527 5262
90 STIT 5559 5346 5574 5443
95 649 SBEE 5285 SB30 616

Type 6 Radar Waveform_25

List OH0) |° ! 2 3 4

1] 5320 SBET 5546 5323 5466
5 5575 5289 5281 5375 5443
10 5412 5509 5260 5345 5355
15 5461 5349 5421 SBO0Z2 5541
20 5473 SE30 5583 5475 SET4
25 5462 5464 S56E 5513 5445
30 5593 5453 5455 SB54 5326
35 5695 5367 5423 5640 SEE1
40 2262 2471 2607 5416 o641
45 5436 5724 5331 5554 SBTE
a0 2597 2428 5581 2465 5335
55 5701 2417 5261 5705 SB24
60 5411 5439 STLT 5451 420
65 5345 5629 5424 5397 5630
TO SBTO 5459 5596 5533 5558
s 5643 5273 SAE0 5529 SE1G
80 5516 2632 2439 5335 aTEE
85 5297 5507 5300 5460 S407
90 5365 2697 o663 5363 2427
95 5380 SB2E 5314 5530 5418
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Report No.: 2112RSU018-U1

Type 6 Radar

Waveform_26

List M0 |° ! 2 3 4

1] 5575 5451 542 5454 5305
5 SB20 5311 5356 5541 SB55
10 o721 5293 5301 5543 5374
15 55419 5374 5524 5550 5255
20 5354 SE14 5547 5304 5556
25 52649 5551 D422 5566 5495
30 5604 54499 5402 5333 5702
35 5514 SB2T 5270 SB94 5376
40 g2l SEBE STZ3 5502 5465
15 5439 5299 5536 SB0Z 5459
50 SB32 5255 5254 5251 5525
55 o653 5289 2416 Sh1z 5390
60 5395 5563 5718 5315 SEES
65 5647 5456 SASZ 5521 5469
TO 616 5295 9927 5435 55595
™= 5705 SE49 5259 5437 SE39
&0 5397 5329 SZEE 5513 5352
85 5307 5392 o472 5630 5280
a0 5572 5471 5453 5579 5302
a5 5330 SAO4 S411 5275 5510

Type 6 Radar Waveform_27

List oy |° ! 2 3 4

1] 5355 G690 5415 5545 5525
5 SBEZ 5711 5431 5704 5454
10 2652 5562 5342 5263 5395
15 5540 5506 SB2T 5595 5450
20 5392 SB43 5485 S206 5529
25 SE32 5403 SB25 5670 5532
30 5263 5343 5359 5451 5379
35 5712 5291 5361 5490 5576
40 5423 5440 52T 5465 D365
15 5279 5619 SBE0 5542 5401
S0 5461 5305 5397 55449 5372
55 5366 5718 SB06 5433 5456
&0 5519 5563 5514 5550 5T13
65 2609 5405 3596 5316 52505
TO 5541 5602 5295 537h 5314
T5 2471 5353 2397 3715 5592
&80 SE53 5493 5329 5510 5644
85 5497 5270 5584 5340 5634
a0 5699 5478 5262 5477 D264
a5 5492 SB51 5489 5520 5501
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Report No.: 2112RSU018-U1

Type 6 Radar Waveform_28

List Gy |° ! 2 3 ¢

1] 5513 5454 5354 5709 5370
] 5326 5253 5506 5392 56491
10 5583 5351 5383 5455 416
15 SB25 5633 5255 G640 642
20 5400 5374 5429 5385 5502
25 5423 5352 5353 D306 5469
30 5310 5316 SBEG 5532 5333
35 2452 2266 5304 S6E1 2415
40 5511 5373 5507 5462 S2aT
415 5259 5702 5718 5595 5337
S0 SE0T 5356 5486 5372 5554
55 SBTZ 5321 5252 457 5645
60 5253 5556 5382 525349 G652
65 ST06 5545 5431 ShEo4 5653
TO 5303 5710 5535 5301 5700
5 S2a0 2473 5343 537h 5403
80 5696 5369 S28T 5434 5657
85 5364 5720 5436 5330 5305
a0 SB45 5472 5295 5427 5453
95 5721 5319 S47R 55449 5371

Type 6 Radar Waveform_29

List M2 |° ! 2 3 ¢

1] 5293 5633 5230 5395 5590
H 5365 5655 5551 54585 5423
10 5417 5712 5521 5653 S43T
15 a3T16 5285 5358 5655 5399
20 5311 5443 S4aT S3TT 5475
25 S6TY 5459 5500 5503 5352
30 5263 5273 5408 5305 5255
35 472 5640 5557 S45T 5595
40 5254 5534 5318 5650 5556
45 SB04 5714 5310 SE45 5553
S0 565 5303 5407 5575 5573
55 SB35 SEET SB26 5414 5449
60 5425 5302 5418 5501 S3ES
65 5595 5432 5494 5526 5478
TO 5536 5307 2671 5401 5549
T3 5266 5312 5496 5546 SBTT
80 5621 5397 5690 5346 9552
85 5559 5720 5273 5306 SE3Y
90 5592 5459 5463 5603 5532
a5 5525 5374 5460 5544 5350
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Report No.: 2112RSU018-U1

Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/01/18

Test Item Radar Statistical Performance Check (802.11ac-VHT40 — 5510MHz)

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5491 1 5491 1 5529 0 5491 1
1 5526 1 5498 1 5529 1 5512 0
2 5523 1 5519 1 5524 1 5513 1
3 5504 1 5505 1 5518 1 5518 1
4 5528 1 5498 1 5529 1 5502 0
5 5526 1 5518 1 5506 1 5510 1
6 5494 1 5519 1 5525 1 5529 1
7 5500 1 5501 1 5518 1 5528 1
8 5516 1 5514 1 5504 1 5503 1
9 5500 1 5513 1 5493 1 5523 1
10 5529 1 5491 1 5526 1 5510 0
11 5495 1 5493 1 5514 0 5505 1
12 5491 1 5508 1 5510 1 5516 1
13 5510 1 5512 1 5494 1 5516 1
14 5522 1 5529 1 5515 1 5497 1
15 5504 1 5491 1 5497 1 5506 1
16 5524 1 5519 1 5514 1 5512 1
17 5504 1 5491 1 5520 1 5524 1
18 5501 1 5514 0 5517 1 5507 1
19 5527 1 5500 1 5501 1 5505 0
20 5523 1 5502 1 5492 0 5525 1
21 5502 1 5512 1 5499 1 5529 1
22 5494 1 5520 0 5510 1 5514 1
23 5521 1 5498 1 5517 1 5503 1
24 5520 1 5516 1 5507 1 5512 1
25 5504 1 5505 1 5496 1 5524 1
26 5527 1 5525 1 5506 1 5509 1
27 5495 1 5519 0 5520 1 5491 0
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
28 5523 1 5524 1 5517 1 5526 1
29 5529 1 5510 1 5491 0 5529 1
Probability: 100.0% 90.0% 86.7% 83.3%
Aggregate: 90.0% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Teial T4 |pader Yiim PRI (us) | punber of {:;;f;" Trial 1a | foder i PRI (us) |pogber of L™

(as) (as) (us =)
Download ul Type 1 1.0 T18.0 T4 53132.0 Download il Type 2 2.1 z24.0 24 S3T6. 0
Download 1 Type 1 1.0 9330 =1 534660 Download 1 Type 2 1.4 194.0 23 4820
Dowrload k4 Type 1 1.0 T93. 0 BT 534660 Download 2 Type 2 4.9 186.0 29 4814.0
Dowrload 3 Tvpe 1 1.0 E15.0 56 53148.0 Download 3 Type 2 1.4 177.0 23 40710
Download 4 Type 1 1.0 598.0 59 53222 0 Download 4 Type 2 3.6 197.0 2T 5319.0
Download 5 Type 1 1.0 5930 59 5z28Ez.0 Download 5 Type 2 3.9 173.0 28 4844.0
Dowrload £ Type 1 1.0 655, 0 51 53293.0 DNownload & Type 2 2.0 157.0 24 3TeE.0
Dowrload T Tvpe 1 1.0 555. 0 34 53196.0 Download T Type 2 2.3 18z.0 25 4080, 0
Dowrload &l Type 1 1.0 T56. 0 il 530600 Download i Type 2 4.9 201.0 29 5529.0
Dowrload el Type 1 1.0 T73.0 13 52804, 0 Download el Type 2 5.6 165.0 27 4455.0
Dowrload 10 Type 1 1.0 5550 95 53010.0 DNownload 10 Type 2 3.5 2220 2T 59940
Dowrload 11 Tvpe 1 1.0 6730 TS 528540 Download 11 Type 2 z. T Z17.0 26 Se4z. 0
Dowrload 12 Tvpe 1 1.0 T35.0 T2 53136.0 Download 12 Type 2 1.0 195.0 23 4485.0
Download 13 Type 1 1.0 518.0 B5 53170.0 Download 13 Type 2 5.0 150.0 29 4350.0
Dowrload 14 Type 1 1.0 573.0 61 535553.0 DNownload 14 Type 2 1.5 210.0 23 4530.0
Dowrload 15 Type 1 1.0 546.0 63 53293.0 Download 15 Type 2 3.5 17T6.0 2T 475z.0
Dowrload 18 Tvpe 1 1.0 1144.0 47 S53TES. 0 Download 16 Type 2 5.0 188.0 29 5482.0
Download 17 Type 1 1.0 2022.0 27 54534.0 Download 17 Type 2 3.3 225.0 27 BOTS. 0
Dowrload 18 Type 1 1.0 2795.0 19 53105.0 Download 13 Type 2 3.1 119.0 26 4654.0
Dowrload 19 Type 1 1.0 1035.0 49 53165.0 Download 19 Type 2 4.6 z12.0 29 Bl48.0
Dowrload 20 Tvpe 1 1.0 1113.0 45 534240 Download 20 Type 2 4. B 190.0 29 5510.0
Download 21 Type 1 1.0 2707.0 20 54140.0 Download 21 Type 2 4.3 i82.0 28 5036. 0
Dowrload 22 Type 1 1.0 2071.0 26 53846.0 Download 22 Type 2 1.3 183.0 23 3T49.0
Dowrload 23 Type 1 1.0 2951.0 18 53853.0 Download 23 Type 2 1.0 193.0 23 4554.0
Dowrload 24 Type 1 1.0 1963.0 2T 531360 Download 24 Type 2 2.6 184.0 25 4600.0
Dowrload 25 Type 1 1.0 913.0 58 52954.0 Dowrload 25 Type 2 4.1 171.0 ] A7TB8. 0
Download 26 Type 1 1.0 2339.0 23 53797.0 Download 26 Type 2 4.8 219.0 29 B351.0
Dowrload ZT Type 1 1.0 z116.0 25 52900, 0 Download 2T Type 2 4.2 185.0 25 Sie0.0
Dowrload 25 Type 1 1.0 1728.0 31 53599.0 Download 25 Type 2 1.4 209. 0 23 4807.0
Dowrload 29 Type 1 1.0 1712.0 31 53072.0 Dowrload 23 Type 2 1.5 226.0 <] B554.0
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‘ Report No.: 2112RSU018-U1

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial Id 1%;::: 5?}1:; PRI (us) 1‘,:::: of R;;f]‘:" Trial Id 1%;::: z‘;ﬁ; PRI (us) 1',:::: of f.::;f;"

(us) (us) (ux) (us)
Download |0 Type 3 7.1 401.0 16 £416.0 Download |0 Type 4 13.5 401.0 13 52130
Download |1 Type 3 6 4 214.0 16 3424.0 Download |1 Type 4 12.1 214.0 12 25650
Download |2 Type 3 9.9 453.0 18 86940 Download |2 Type 4 19.7 153.0 16 7280
Download |3 Type 3 6 4 456. 0 16 72960 Download |3 Type 4 12.0 456.0 12 5472, 0
Download |4 Type 3 5.6 474.0 17 8058.0 Download |4 Type 4 16.9 474.0 15 71100
Download |5 Type 3 5.9 436.0 18 78480 Download |5 Type 4 176 436.0 15 5400
Download | Type 3 7.0 432.0 18 T872.0 Download & Type 4 13.4 482.0 13 6396, 0
Download |7 Type 3 7.3 485. 0 17 5415.0 Download |7 Type 4 14.0 495.0 13 E435. 0
Dowrlead |3 Type= 3 a9 348.0 18 E2R4.0 Download  |o Type 4 19.7 348.0 16 5568, 0
Download |3 Type 3 5.8 267.0 17 4539.0 Download |3 Type 4 16.5 267.0 15 4005, 0
Townload i} Type 3 5.6 394.0 18 TO9Z2.0 Dowrload 10 Type 4 17.3 3840 15 5810.0
Download |11 Type 3 7.7 2020 17 3434.0 Townload |11 Type 4 14.9 202.0 14 2825, 0
Download 12 Type 3 £ 0 300, 0 1B BZ40.0 Dowrdoad 12 Type 4 11.0 390.0 12 4830, 0
Download 13 Type 3 10.0 204.0 18 3672, 0 Download 13 Type 4 20.0 204.0 15 3264.0
Download 14 Type 3 6.5 451.0 18 7216.0 Download |14 Type 4 12.2 451.0 1z 54120
Towrload 15 Type 3 5.5 2250 17 3825.0 Dowrload 15 Type 4 16.6 223.0 15 3375.0
Download  |i6 Type= 3 10.0 325.0 18 58500 Download |18 Type 4 19.5 325.10 16 5200, 0
Download  [17 Type 3 5.3 260, 0 17 4420.0 Download |17 Type 4 16.2 260.0 14 3640, 0
Download i Type 3 5.1 2770 17 47090 Download |18 Type 4 15,5 277.0 14 3878, 0
Towrload 19 Type 3 9.5 434.0 1 TEIZ.0 Download 18 Type 4 9.0 434.0 18 5944.0
Townload pa} Type 3 9 6 2430 168 43740 Download 20 Type 4 19.1 243.0 16 38688 0
Download 21 Type 3 9.3 42510 18 TES0. 0 Download 21 Type 4 183 425.0 18 5300.0
Townload 22 Type 3 (9] 500, 0 18 8000, 0 Download 22 Type 4 T S00.0 12 5000.0
Townload fex] Type 3 5.0 385 0 16 G160 0 Dowrload 23 Type 4 .o 385.0 1z 4620.0
Townload 24 Type 3 7.6 253.0 17 4301.0 Dowrload 24 Type 4 14.7 253.0 14 5542, 0
Download fa Type 3 9.1 258. 0 18 4B08. 0 Dowrload 25 Type 4 17.8 256.0 15 538400
Download 26 Type 3 9.6 435.0 18 T530.0 Townload |28 Type 4 19.2 435.0 16 6380, 0
Download  [o7 Type 3 9.2 403.0 18 5574.0 Download |27 Type 4 18.3 493.0 16 7855, 0
Download oo Type 3 6 1 295.0 16 47660 Download |28 Type 4 11.9 288.0 12 3576, 0
Download |23 Type 3 9.5 230.0 18 4140.0 Download |29 Type 4 18.8 230.0 16 3680.0
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Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5510 1 15 5497 1
1 5510 1 16 5499 1
2 5510 1 17 5496.6 1
3 5510 1 18 5496.2 1
4 5510 1 19 5498.6 1
5 5510 1 20 5521.4 1
6 5510 1 21 5522.2 1
7 5510 1 22 5526.6 1
8 5510 1 23 5527 1
9 5510 1 24 5524.6 1
10 5497 .4 1 25 5522.2 1
1 5495.4 1 26 5521.4 1
12 5493 1 27 5522.2 1
13 5499 1 28 5526.6 1
14 5493.8 1 29 5521.8 1
Detection Percentage (%) 100.0%
Type 5 Radar Waveform_0

Burst Ful Chirp Homber of

Dffset i d:; (as) |Fidth Pulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)

(us) ! =0 | (MHe) Burst

SBESSE. 0 B3.8 9 1 1101.0 - -

g30731.0 56.1 9 1 1020.0 - -

5161.0 958.0 9 3 1013.0 1000, 0 1680. 0

269435, 0 55.8 9 1 1296.0 - -

533113.0 gz2.5 9 2 1392.0 1109.0 -

T95563. 0 g6.4 9 3 1780.0 1795.0 1006, 0

10624340 B3.2 9 1 1030.0 - -

236415.0 B&.T 9 2 195820 1450, 0 -

499412.0 958.2 9 3 1447.0 1749.0 1383.0

TE4338.0 g2.0 9 z 1018.0 1815.0 -

1025303 0 4.9 9 3 1T58.0 1537.0 1971.0
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Type 5 Radar Waveform_1

Burst Pul Chirp Humber of
Dffset ' d:; (us) [Fidth Pulses per |[FRI-1 (us) [PRI-Z (us) |PRI-3 (us)
(us) ! 57| (MHz) Burst
249553.0 Tl.8 B Z 1008, 0 1583.0 -
572907.0 50,5 B 1 1179.0 - -
893773.0 99.6 B 3 1190.0 1593.0 1703, 0
1215476, 0 |56.9 B 1 1846.0 - -
209821.0 8l.3 B 2 1230.0 1219.0 -
531849.0 98,9 B 3 1Tz.0 1402.0 17560
855236, 0 T8. 9 B 2 1432.0 11960 -
trrreds o 7T B 2 1197.0 1842.0 -
1BATRD. O 94.5 B 3 1328.0 1625.0 18550
Type 5 Radar Waveform_2
Bor=st Pol=e Cl_lirp Homber of
l:'l:‘f:?et Width Cus) '(;](};? gi::s per |[FRET—1 (u=) |[FEI—Z (us) |[FRI—3 f(us)
ZZ0605. 0O a5. 0 zo 3 1Z91.0 1742, 0 1135.0
S e = ; EETNS —
S5552.0 S0, 1 zo 1 1655. 0 - -
e e = - = s e
491733, 0 95,1 zo 3 1432. 0 1074. 0 1743, 0
R = ; = — —
SFZ91ST. 0 3.0 zo 3 15z9.0 1536. 0 1=217.0
TR = - T e S
1863070, 0 59.49 zo 1 12z26.0 - -
PR = - TN [ -
4935, 0 Q4.9 zo 3 157T2. 0 1094, 0 1z94.0
e e = ; = —
437909, 0 S4.1 zo 3 Z000. 0 1S66. 0 1350.0
Type 5 Radar Waveform_3
Burst Pal Chirp Hamber of
0ffset o df; (us) [Tidth Pulses per |PRI-1 (us) [PRI-2 (us) |[PRI-3 (us)
(us) ! 571 (MHz) Burst
2930904, 0 £9.8 B 2 1824.0 1470.0 -
B1A495.0 816 B 2 1792.0 1375.0 -
938172.0 98.9 B 3 1709. 0 1137.0 1839.0
12621860 |T1.6 B 2 13600 1305.0 -
254408, 0 BB, 4 B 1 1817.0 - -
57aTES.0 88.8 B 3 1908, 0 1923.0 1578.0
598631, 0 90.9 B 3 1377.0 16300 1245.0
12198430 |47 4 B 3 1799.0 1634.0 1851.0
214227.0 ar.2 B 3 1809. 0 1239.0 1269.0
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Type 5 Radar Waveform_4
Bur=1t Palse Chirp Homber of
Dffset Width Cas) Width Pulses per ([PRT-1 (u=s) |[PRI—2 (us) |[PRI-3 (us)
(a=) * — (MH=z) Bur=t
300970, 0 az. 2 15 3 1395.0 1335.0 1782, 0
451945, 0 5.3 15 3 1466. 0 1087.0 1697.0
EE4936. 0 544 15 1 1504. 0 - -
ATETS. 0 9.9 15 3 1516.0 1739.0 1415.0
279590, 0 55.6 15 1 1329.0 - -
459912, 0 9.7 15 3 1355.0 1001. 0 14894.0
B41533. 0 T3.3 15 z 1312.0 1367.0 -
TS9TZ. 0 51.8 15 1 1089. 0 - -
ZEES44. 0 at.5 15 3 1807.0 1084. 0 1305. 0
43T226. 0 85.3 15 3 1188. 0 1373.0 1964. 0
518210, 0 a4, 7 15 3 1385, 0 1202. 0 1734.0
53357.0 a1.3 15 3 1501.0 1515.0 1454.0
Z346E1. 0 3.0 15 = 1595.0 1255. 0 -
416543, 0 B1.3 15 1 1E73.0 - -
598132, 0 55.1 15 1 1552. 0 - -
F10684. 0 4.3 15 3 1915.0 1503. 0 1554. 0

Type 5 Radar Waveform_5
Eriehit Lallsg ¥iah Faloes per |[PRI-1 (as) |[PRI-2 (as) |PRI-3 (as)

s5e - ks sex "er — Lk — Lk — s

(as) Width (as) (MH=z) Bur=st ®
200226, 0 55.5 16 1 1422. 0 - -
FT1036. 0 B1.5 16 1 1505. 0 - -
539533, 0 N 16 3 1249. 0 1275. 0 1629, 0
&314.0 TT.6 16 z 1004. 0 1457. 0 -
1T9LTO. O B2. 1 16 1 14687. 0 - -
348615, 0 Q0. 4 16 3 1735.0 1205. 0 1340, 0
515195. 0 85.3 16 3 1403. 0 1862, 0 2000. 0
ES5555. 0 a4.9 16 3 1351.0 1862. 0 1119.0
157400. 0 996 16 3 1754. 0 1491.0 1426, 0
F2E321. 0 T4 T 16 z 1813. 0 1040. 0 -
499453, 0 B3. 4 16 1 1972. 0 - -
EETOT1. 0 N 16 3 1524. 0 1591. 0 1516. 0
1368973, 0 2.7 16 z 1007. 0 1019. 0 -
BOES45. O 83.5 16 3 1121.0 1715.0 1093, 0
ATTA36. O 51.5 16 z 1853. 0 15T4. 0 -
E4EE06. O a7.0 16 3 1717.0 1267. 0 1741.0
1168030, 0 s5T.T 16 1 1512. 0 - -

Type 5 Radar Waveform_6
Bur=t Palse Chirp Humber of
Dffxset Ridth (as) Hidth Fulses per [FRI-1 (us) (PRI-2 (ux) |[FRI-3 (us)
(us) (MHz) Burst
4435430 5z.9 g 1 1084. 0 - -
TOTT35.0 B3.1 g9 1 1737.0 - -
JESETE. O 94.5 | 3 1304.0 11586.0 1505. 0
146435, 0 93.3 | 3 1575.0 1945.0 1050.0
4104020 9.2 g 2 1B50. 0 17T72.0 -
B75540. 0 54,3 g9 1 1154.0 - -
939705, 0 aT.2 | 1 133z2.0 - -
114015.0 Q3.7 g 3 1691.0 17r0.0 1353.0
3773030 931 g9 3 1537.0 1211.0 1795.0
B410ZZ.0 93.2 | 3 1586. 0 1354.0 1541.0
06146, 0 T4 4 | 2 1285.0 1255.0 -

72 of 128



I‘ Report No.: 2112RSU018-U1

Type 5 Radar Waveform_7

Bur=st Pulse Chirp Homber of
Offset ¥idth (as) ¥idth Pulses per (PRI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(u=) ! =0 (M=) Burst
T4TEZ. 0 §9.5 10 3 109, 0 1547.0 1752.0
315982.0 85.0 10 3 1916.0 1852.0 14440
5357430.0 96, 5 10 3 1991.0 1T86. 0 111z2.0
00944, 0 0.2 10 2 10860 gz, 0 -
45040. 0 1.8 10 3 1186, 0 1237.0 1837.0
28657T2.0 g7. 4 10 3 1T91.0 12770 .o
529654, 0 B0.5 10 1 1150.0 - -
TTO07S. 0 7.0 10 2 1610.0 1949.0 -
15302, 0 7.3 10 3 11ET.0 1144.0 1301.0
E5T55T.0 39.7 10 1 1285. 0 - -
495756 0 3.1 10 2 1404.0 19z2.0 -
T41Tz8. 0 3L T 10 1 1647.0 - -

Type 5 Radar Waveform_8
Bur=t Pl Chirp Humber of
IEEa Widih Cas) [¥adth Fulses per [FRI-1 (as) |FRI-Z (us) |[FEI-3 (a=)
590055. 0 B2.9 20 1 1z25. 0 - -
158451, 0 595 20 1 1570, 0 -
251417. 0 50.3 z0 1 1936. 0 - -
4zE109. 0 50.9 20 = 100z, 0 14354.0 -
SEE195. 0 e 20 E 1711.0 1425. 0 126, 0
115245, 0 796 z0 = 1956, 0 1z41.0 -
ZEZE11.0 B9. 1 20 = 1754. 0 1832, 0 -
4085535, 0 839 20 1 1959. 0 -
S54072. 0 53.4 z0 1 1475. 0 - -
100217, 0 a7 T 20 = 1349.0 1802, 0 1261, 0
244526, 0 53.5 20 E 1440. 0 1581. 0 1959. 0
FE000T. 0 TO.0 z0 = 1191. 0 1556. 0 -
533348, 0 o8, 3 20 = 1885, 0 1694.0 1091. 0
sEE52. 0 80,73 20 1 1522, 0 - -
ZZETLT. O a1.0 z0 E 114z, 0 1751. 0 1900. 0
FTEOSO. 0 TE.T 20 = 1559, 0 1ESE. 0 -
S15305. 0 57.5 20 1 1455. 0 - -
£4555. 0 56, 4 z0 E 1E26. 0 1565. 0 1645, 0
200450, 0 8.9 20 = 1893, 0 1352, 0 -
354252, 0 89. 1 20 = 1z16. 0 1925, 0 -

Type 5 Radar Waveform_9
Bar=st Pal=e Chirp Homber of
Dff=set Width C(as) Width Pulses per [PRI-1 (us) |FRI-2 (us) [FRI-3 (us)
(us) (MHz) Burst
BEETTS. O a97. 3 15 3 16450 19z4.0 1554. 0
S585841.0 56,3 15 1 1789.0 - -
240542, 0 55. 4 15 1 1055. 0 - -
4221320 B4 B 15 1 11450 - -
BOZZ99. 0 TT.49 15 z 1130.0 1521.0 -
53310 3.2 15 3 1401.0 1528.0 18050
Z18105.0 51.9 15 1 12700 - -
IITAST.0 o5, 4 15 3 158T.0 1T25.0 1159.0
ST9TES. 0 T3. 3 15 z 15470 1352.0 -
14145.0 54,5 15 1 1370.0 - -
195001, 0 99, 5 15 ] 15240 1114.0 1146.0
ITSTE4. 0 o5, 0 15 3 1379.0 1945. 0 1045, 0
SSTEO4. 0 TT.49 15 z 1221.0 1510.0 -
TIOESE. 0 Bl.3 15 1 1az0.0 - -
172873, 0 51,8 15 z 14890 19480 -
3533560 83T 15 3 1110.0 1557T.0 1937.0

73 of 128



T4

Report No.: 2112RSU018-U1

Type 5 Radar Waveform_10

Bur=t Pul=e C]_lirp Homber of
l:E‘i:_is:_?et Width C(as) ll(‘;]‘};l)l ;E::s per |[PRTI—1 (ms]) |PRI—2 (u=s) |[FRI-3 (um=s)
S0337T5.0 T8.9 18 = 1951. 0 1497.0 -
BT4329. 0 T3. 4 18 = 1150.0 1651. 0 -
141937.0 T1.0 18 = 107&. 0 10z1.0 -
12486, 0 63,1 16 = 1335. 0 1081. 0 -
483135, 0 T3.9 18 = 12950 1081.0 -
BE3ZES. 0 T9. 2 18 = 1421.0 147T&. 0O -
120793, 0 T4.9 18 = 13T1.0 1419.0 -
290859, 0 91. 5 18 3 1214. 0 1987T.0 1194.0
4BZEE4. 0 51.4 18 1 1227.0 - -
B3Z280.0 TE8. T 18 = 17T7T1.0 1107.0 -
99514, 0 T1.9 18 = 1284. 0 13460 -
270295, 0 51,4 18 = 14730 1359. 0 -
439980, 0 ag. 5 18 3 1180.0 1253. 0 1740, 0
BO99e4. 0 583.9 18 3 1z10.0 1603 0 157TT7.0
TETOS. 0 69, 4 16 z 1911.0 1602, 0 -
2497TES. 0 B0. 5 18 1 1459. 0 - -
4zZ0094. 0 g80.9 18 = 1250.0 10es. 0 -
Type 5 Radar Waveform_11
Bur=t Fal Chirp Humber of
Off=et '.d:; (as) |Width Pulses per |[PRT-1 (us) |[PRI-2 (us) |PRI-3 (us)
(n=) B o (MHxz) Bur=st
TTITE2.0 5E.0 11 1 1558, 0 - -
TSTTL. O 54.5 11 1 1053, 0 - -
2991290 56.1 11 1 1859, 0 - -
522540, 0 542 11 1 1354. 0 - -
T44415. 0 85,7 11 3 1149.0 1532. 0 1044, 0
481T8.0 5249 11 1 1977.0 - -
2T1006. 0 a3.1 11 3 1726, 0 1164.0 0o, o
494496, 0 77T 11 z 1242.0 1616, 0 -
TITELS. D 73.8 11 z 1724.0 1215.0 -
Z0R0Z. 0O a0, T 11 3 1683, 0 1266, 0 LBST. O
2431910 Q3.7 11 3 1844 0 1534. 0 186T.0
4BRS0S. D ar. 9 11 3 1182.0 1621.0 1054, 0
BAGEE1. 0 a5. 6 11 3 1932. 0 1372.0 1562, 0
Type 5 Radar Waveform_12
Burst Pulse Chirp Homber of
0ffset . Hidth Fulses per |PEI-1 (us) [PRI-2 (us) |PRI-3 (us)
¥idth f(us)
(us) (MHz) Burst
1484375, 0 92,2 5 3 15,0 16830 16960
351300, 0 86,9 5 3 1877.0 19420 1845.0
T14817.0 T8.5 5 2 1500.0 16EG. [ -
1arg0Tr.a 572 g 1 15860 - -
1433955.0 |97.8 G k] 1206.0 1321.0 1633.0
A0R30T. 0 ad. 2 5 3 1461.0 1475.0 1515.0
BTO926.0 5.4 5 1 1545.0 - -
1034403.0 09,8 5 1 1465.0 - -
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Type 5 Radar Waveform_13
Buor=t Pol=e Cl_xirp Homber of
II.l:‘flis:'::-'.et Width C(us) '(;]d[:])l gi::s per ([PRT—1 (us) |FRET—2 (us) |[PRT—3F f(u=s)
S555TIS. O 5. 3 ={u] 3 11685. 0 1333.0 17TS5. 0
104737.0 BS. 0 z0 = 12440 1415. 0 -
249733 0 8z.0 j={u] =4 1127.0 1=40.0 -
95152, 0 B3. 6 =0 1 1649. 0 - -
S4033T. 0 B3. 2 ={u] 1 10zz. 0 - -
SEQ91 .0 512 p=dn} 1 139280. 0 - -
231834, 0 Ti.2 20 = 1123.0 1362.0 —
SITEZ39.0 TO. S ={u] = 18354. 0 1a11.0 -
S19365. 0 95. 9 p={u] 3 1653. 0 1535, 0 157Ta. 0
BS548. 0 894 20 3 16150 17T15.0 10520
Z13153. 0 S5, 4 ={u] 3 17T7T4. 0 1TES. 0O 1151, 0
35TSST.0O 9.0 ={u] 3 1456. 0 17T3s. 0 13390
S02641. 0 BT. 1 20 z 1g82. 0 1996. 0 -
S5117=2.0 Ti.49 j={u] =4 14360 157T1. 0 -
198517.0 SE. T ={u] 1 1Z314. 0 - -
SFA056Z. 0 =7 ={u] = 1400, 0 1TES. O -
4S53TT. 0 TA. S z0 = 1B6TE. O 1533.0 -
33285.0 a3, 2 j={u] 3 1073 0 1233. 0 16400
1TS127.0 TO. 4 ={u] = 1979, 0 10z9. 0 -
SFEFEE3. 0 TS.0 ={u] = 1z99.0 1065, 0 -

Type 5 Radar Waveform_14
Burst Pulse Chirp Humber of
Offset - F1dth Pulses per (FRI-1 (u=) (FRI-2 (ns) (PRI-3 (us)

¥idth (us)

(us) (MHz) Burst
1040423, 0 a1.4 T 3 17T10.0 1878.0 1720.0
45860 S0.0 T 1 1443.0 - -
356856, 0 88,5 T 3 1934.0 12820 1041.0
BE0Z3E. 0 Th.2 T 2 1104.0 1120.0 -
1001922, 0 94.0 T 3 1238.0 1412.0 1102, 0
1326874, 0 A58 T 1 1256.0 - -
316915.0 G4.6 T 3 1605.0 1T12.10 1909.0
B38589.0 a0 T 3 1695.0 1543.0 1974.0
963517.0 528 T 1 1935.0 - -

Type 5 Radar Waveform_15
Bar=st Pal Chirp Homber of
Offzet '.d:]‘: (ax) |Hidth Pul=e= per |[PRI-1 (u=) |[PRI-2 (us) [PRI-3 f(us)
{as) * b (MHz) Burst
TZ100T. 0 89,2 15 3 1320, 0 1310, 0 1155.0
155549, 0 86 1 15 3 12970 1TET. 0 17730
ZIEART. O a5 3 15 3 13E0. 0 13370 17000
17010, 0 a5 5 15 3 1464 0 1540, 0 1&25. 0
BIDETE. O T1.0 15 2 11340 1411.0 -
133663, 0 B0, & 15 1 15320 - -
313909, 0 a8 B 15 3 12a1.0 196G 0 1&38. 0
495395, 0 Td. 1 15 = 1551. 0 1973. 0 -
BTS54Z. 0 ao. T 15 3 1&70. 0 11030 1TE3. 0
111310.0 T2 5 15 z 1BES. 0 12740 -
23074, 0 1.7 15 1 1471.0 - -
4T3T1S. 0 1.8 15 2 1033, 0 1854, 0 -
BSEOSE. 0 572 15 1 1585, 0 - -
SEUSE. O T4.9 15 z 1BEE. 0 15a0. 0 -
ZTORSS. O 512 15 1 1B35. 0 - -
452511, 0 B3. 3 15 1 10460 - -
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Type 5 Radar Waveform_16

e Lirdbeses EeeER Erseice S e (a=) |FRI—2 f(a=) |[PRI-3 (u=)
e : i zex per —1 (o= -2 (u= -3 (us
[ Width Ca=) |ogy.) Burot
50T7T127. 0 58.8 20 1 1070. 0 - -
S3297.0 B3. 4 z0 = 187TT.0 1153. 0 -
13932=5. 0 TO. 3 zo = 1=225.0 1316.0 -
342759, 0 S0, 1 z0 =4 1551.0 1606, 0 -
459036, 0 52.8 20 1 1=313.0 - -
354460 TT.8 20 =2 1417. 0 1634. 0 -
150831. 0 S54.6 z0 1 1TO&. O - -
SFz5544. 0 B3. 5 zo 1 1509, 0 - -
ABS359. 0 ST. 4 zo 3 1039.0 17Ta0. 0 1993.0
1TB1=Z.0 BS. 5 20 =2 1659. 0 1406. 0 -
161995. 0 a5, =2 20 3 15392. 0 1361.0 1251.0
ZI0E93S. 0 T9. 5 j={u} =2 17T33.0 17T75. 0 -
452951, 0 55,7 z0 1 1855, 0 - -
S9ETS9. 0 B9. 6 zo = 1S7T6. 0 1414. 0 -
144340, 0 a7, 4 20 3 1366, 0 1035. 0 1502, 0
290261 . 0 BE. B 2o 1 1145 . 0 - -
4339368 0 88. 3 20 3 1055. 0 1056. 0 1154.0
STS117T.0 BT. & z0 = 1908, 0 1947. 0 -
1Z6975. 0 59. 7 zo 1 1550, 0 - -
ZTZ09z2. 0 53. 3 zo 1 1755, 0 - -

Type 5 Radar Waveform_17
Bur=t Ful Chirp Humber of
Offset '.d:; tasy |Hidth Pulses per |PRI-1 (us) [PRI-2 (uas) [PRI-3 (as)
(us) * bt (MH=z) Burst
ESTI58. 0 50.0 14 1 1036 0 - -
TATL1Z.0 3.6 14 3 1302.0 1814.0 1954 0
145053. 0 6. 2 14 3 1448.0 18320 1631.0
3IIZAE. 0 B1.1 14 1 1553.0 - -
5323460 T0.2 14 2 1017.0 1433.0 -
TZES1Z.0 51.5 14 1 1643.0 - -
121326.0 88.3 14 3 1672.0 1513.0 1435. 0
314Ez2. 0 TO.T 14 2 1393.0 1731.0 -
SOTRIE. O B&. 5 14 z 19890 18E6. 0O -
TOZEIZ. O 561 14 1 13E1.0 - -
a75a5. 0 4.2 14 3 1003. 0 1833. 0 1818.0
291192.0 5.2 14 2 1234.0 1409. 0 -
432906 0 ar.z 14 3 1835.0 18520 1903. 0
ETO0S3. 0 B2.9 14 1 1358.0 - -
T3TAZ. 0 5.1 14 3 1582.0 1306, 0 1839.0

Type 5 Radar Waveform_18
Buarst Fal Chirp Huomber of
Dffset 'idf; (as) |Fidth Pulses per |[FRI-1 (us) |PRI-2 (us) (PRI-3 (as)
(as) (MHz) Bur=t
ZEBOTT. O a7.5 13 3 14300 14280 1140.0
494429, 0 B4, 2 13 1 1511.0 - -
TOLT1Z. 0 54,8 13 1 17a7.0 - -
535814.0 50.0 13 1 1803, 0 - -
2614210 B1.4 13 1 1272.0 - -
4BTB03. 0 g1.5 13 2 19330 12a7.0 -
BTS559. 0 T1.5 13 2 1477.0 1072.0 -
ZE2TS. 0 53.0 13 1 13930 - -
23523 0 52 5 13 1 13a7.0 - -
443104, 0 BS. B 13 1 1an1. 0 - -
BS1176.0 57.0 13 1 104810 - -
27050 B3 1 13 2 16530 13000 -
209998 0 T1.0 13 2 11360 1317.0 -
41B834. 0 5.2 13 2 1452 10 19250 -
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Type 5 Radar Waveform_19
Boar=st Paol=e Cl}irp Homber of
Dff=seat Width C(a=) Width Fulse=s per |[FEI-1 (us) |[FEI-Z (us) |[FRI—3 f(us)
(a=s) (MH=z) Bur=t
45045, O 85,1 19 = 190z, 0 12090 1861.0
B10S53. 0 S55. 6 19 3 1199.0 1962. 0 1111.0
135302, 0 89,6 19 3 1445, 0 1526, 0 17ToO1. 0
Z2587T44. 0 BS. 2 19 1 1623.0 - -
440032, 0 a95. 0 19 3 1151.0 1451. 0 1115. 0
S94025. 0 B3. 2 19 1 1927.0 - -
11T175. 0 B5. 3 19 1 14353T7. 0 - -
ZE934E8. 0 TZ2. 3 19 2 1341. 0 11z1.0 -
4ZZ455. 0 59.Z 19 1 195z. 0 - -
STESEL1. O 59.9 19 1 1543, 0 - -
5294, 0 51. = 139 1 17T™33. 0 - -
249855, 0 89.0 19 = 1555. 0 1975. 0 17TZ0.0
401911. 0 &53.9 139 3 19=1.0 1095. 0 16920
554363, 0 as. z 19 = 1o0z3. 0 1220 137TE. O
To419. 0 S1. =z 19 = 1005, 0 1Z265. 0 -
Z2307T33.0 g4, 3 19 3 1990, 0 19zg9. 0 1913. 0
354169, 0 To. o 19 =2 1S589. 0 15235.0 -
535359, 0 2. 3 19 3 1259, 0 1951.0 12600
BO40Z. 0O g9=2.9 19 3 1520.0 1033. 0 1605. 0

Type 5 Radar Waveform_20
Bur=st Paol=e C]_:irp Homber of
Dffset Width Cas) Width Fuolses per |[FRI-1 f(us) [FRT-2 (us) |[PRT—3 (us)
(=) (MH=) Burst
Zlz1B3. 0 g4 5 19 I 1531.0 187TS. 0 19635, 0
IE49ZE. 0 100. 0 19 a3 11TE. 0O 1407.0 13150
S18TEO. O 52 4 13 1 1956.0 - -
417TBT. O g1, 4 19 =z 1T45.0 1303.0
194052, 0 BT.S 19 = 1s594. 0 1854. 0 -
453505, 0 5. 4 19 I 1951.0 1g00. 0 1596. 0
499701, 0 TL. B 19 =3 1087T.0 1z0z.0 -
ZZOTE. 0O T3. 5 13 = 1535, 0 1564. 0O -
174954, 0 85,6 19 a3 1T29.0 1865, 0 1z45. 0
ZZEBZE. 0 93,7 19 3 1TE5.0 19700 167T4. 0
47TIT1S. O a95. 5 13 3 17TTS. 0 1011. 0 103z 0
4223.0 B3 2 19 1 18T2.0 - -
1S8TOS. 0 832 19 = 16420 1152. 0 -
309205, 0 BT. 5 19 =z 1644. 0 1165.0
480416, 0 5.6 19 a3 1e07.0 1T14.0 12430
BE1307TS. 0 83.5 13 3 106350 1510. 0 15860
137TTas. 0 TO. & 19 =3 199z.0 l423.0 -
259489, 0 94,7 19 3 1836.0 1599. 0 1641.0
445TBS. 0O 59.9 19 1 1615.0 - -

Type 5 Radar Waveform_21
Buar=s+t Pal=e [:l_lirp Homber of
Dff=zet Width (as) Width Pul=es per (PRT—1 (us) |[PRI-2 (u=x]) |[PRT-3 (u=s)
(ax) (MH=z) Burst
BETZEL1. 0O 59,35 17T <] 19435, 0 1108.0 1zz0.0
125496, 0 99, 7T 1T e 1295.0 1999.0 1077.0
ZERTIT. O [=1= =] 1T 2 181T.0 1195.0 -
447345, 0 T, 2 17T = 167T9. 0 1805, 0 -
Bl10ZBS. 0O 55.0 17T 1 12240 - -
105746, 0 a95. 0 17T e 1539.0 1115.0 1495. 0
ZERS35. 0 95, 5 1T 3 11z9.0 1664.0 10z, 0
4zTE21.0 TZ. 4 1T 2 193T.0 1102.0 -
5578993 0 arT. B 17T 3 12720 147T4.0 1z81. 0
Se0ze. 0 TE. 3 17T = 1955, 0 18040 -
Z4T3T9.0 TB. S 1T = 1125.0 1026.0 -
4050535, 0 B3, Z 17T = 1459. 0 1495.0 -
SETS91.0 as. T 1T e 13Z1.0 1238.0 17TO7.0
BEITE. 0 [~ =] 1T 1 19230 - -
227193, 0 T2. 5 17T = 1345 0 1779.0 -
387042, 0 [=1=0- 17T 3 1550, 0 157T2.0 15220
S49050. O 5. 2 17T = 15235, 0 1594.0 -
4545T. 0 g2, T 1T = 1141. 0 1Te1.0
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Type 5 Radar Waveform_22

Burst Palse Chirp Humber of
Dffset ¥idth (as) fidth Pulses per (PRI-1 (us) |[FRI-2 (us) |[FRI-3 (us)
(us) ! 57| (Hz) Burst
416262, 0 0.2 b 1 1383.0 - -
T3T915.0 T2.0 B 1556, 10 1995.0 -
1060800, 0 BB, 3 b 2 1363.0 1853.0 -
533670 TE. 2 B Z 191210 1072.0 -
3TE02.0 a7 B 3 105710 1850.0 1905, 0
BIBAES. 0 T9.7T b 2 144210 1628.0 -
1021322.0 T8 6 B 2 1530.10 1453.0 -
13641.0 63T B 1 1231.0 - -
335803.0 965 b 3 138410 1521.0 1542.0
Type 5 Radar Waveform_23
Burst Pul Chirp Humber of
Dffset = .1:; (as) [Tidth Pulses per [PRI-1 (us) [PRI-2 (us) |[PRI-3 (us)
(ns) (MHz) Burst
T41611.0 68, 1 o z 1083.0 1631.0 -
Hosnata o (mt 5 2 1023.10 1229.0 -
14664700 |86.4 o 3 1319.0 1286.0 1556.0
JH1ED 61T 5 1 1034.0 - -
B97479. 0 B0, 6 G 1 1425.0 - -
1059008, 0 (39,7 G 3 1208, 0 1507.0 1427.0
14239660 [60.0 o 1 1864. 0 - -
28922410 53.0 5 | 1608. 10 - -
Type 5 Radar Waveform_24
Bur=t Pul=ze Chirp Homber of (as) (as) (as)
Off=et = fidth Ful=se= per ([FRI-1 (n=) (FREI-Z (us) |FRI-3 f(us
(as) e sl (MHz) Burst i
400266, 0 933 11 3 1486 00 1465 00 1117.0
RZ5053. 0 B4.T 11 1 12350 - -
B4T4TT. O T4.8 11 2 1025, 0 1433, 0 -
149951. 0 a7. 4 11 3 1122.0 1212.0 1456.0
3T2428. 0 G54 11 3 1&73. 0 17a4. 0 13780
SOR39E. 0 3.8 11 2 17230 1290, 0 -
519464, 0 75.9 11 2 1757, 0 1342, 0 -
12259z, 0 T4. 3 11 z 1904. 0 1327.0 -
346456, 0 Qe 2 11 1 1173.0 - -
SRESAT. 0 55.5 11 1 19180 - -
T92400. 0 TS 4 11 2 1357. 0 1255, 0 -
94973, 0 99.8 11 3 1954, 0 1283.0 1311.0
317511.0 93. 5 11 3 1523.0 1935.0 1TEE. 0
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Type 5 Radar Waveform_25

Buor=t Pul=e C]_lirp Huomber of
Offzet Width C(us) Width Fulses per |[FRI-1 (us) |PRT-Z (us) |[PRI—3 (us)
(us) (MH=z) Burst
414=251.0 5T.6 1T 1 1579.0 - -
554513, 0 Sl.4 1T 2 1z93.0 1z00. 0 -
S1TZ6.0 TO.3 1T 2 1132.0 1250.0 -
22ERe0.0 S0 7 iT i 1330.0 - -
39356T.0 B6. 4 1T 1 1z09.0 - -
SB3535.0 TZ.B 1T 2 1273.0 1177. 0 -
30830, 0 931 1T 3 1z435.0 l4Bz. 0 1490.0
201615, 0 B3.1 1T 1 13550 - -
3TE3TL.0 B4.9 1T 1 1555. 0 - -
S40954. 0 Q0.2 1T 3 1511.0 11z4.0 1506, 0
9BSE. 0 g96. 6 1T 3 191s.0 1457. 0 16710
179575, 0 91.3 1T 3 1549.0 1472, 0 1080, 0
350130, 0 95. 3 1T 3 1463.0 13950 1135.0
SZ1182. 0 s0.T 1T 2 159s5.0 10150 -
BOETZ0.0 51.Z2 17 1 1530.0 - -
159604, 0 591 1T 1 10z7.0 - -
350361.0 Bid. 6 1T 1 1435.0 - -
Type 5 Radar Waveform_26
Bur=st FPal=e Chirp Homber of
Dffzet Width Ca=) Width Fulszes per ([PERI—1 (us) (PRI-—2 (us) ([PRT-3 f(uas)
o= (MH=z) Bur=t
445437. 0 BE. Z 19 1 12220 - -
599752, 0 TS. B 19 = 1546 0 1574, 0 -
123070, 0 85,8 19 3 1514. 0 1939. 0 1957.0
ZTEBSS. 0 Bl.T 19 1 1450. 0 - -
4ZgFz4. 0 82,35 19 = 1441 0 1597. 0 -
SE0ETL. 0 T1.8 19 = 1950. 0 10568, 0 -
105082, 0 S0, 4 19 1 1272. 0 - -
ZSEESS. O 85,4 19 = 1549, 0 1345, 0 11z6.0
4097T0S. 0 aBT. & 19 =4 1330. 0 18620.0 -
SB3ET1. 0 53. 2 19 1 1049. 0 - -
s85Ts3.0 g91.0 19 = 1855. 0 1307.0 1339T7.0
Z35955. 0 51.8 19 1 1B6T. 0O - -
91203, 0 82,5 19 2 1247. 0 1254. 0 -
543236, 0 To.3 19 =4 14z4. 0 17050 -
BTSS4. 0O 53. % 19 1 1455 0 - -
2z00sz. 0 B4, 0 19 1 1519. 0 - -
3Tiez1.0 Q8. 3 19 3 1452. 0 1338. 0 1047. 0
SEE5T1.0 &0, 4 19 1 1500, 0 - -
4G309. 0 [=1=P =) 19 3 15120 1170. 0 1T22. 0
Type 5 Radar Waveform_27
Buar=s+t FPul=e C]_lirp Homber of
Dff=zet Width Cas) Width Pul=zex per [PRI-1 (u=x) |[PRI—2 (u=x) ([PRI—3 (a=x)
(u=] (MH=] Bur=st
Z212131.0 B3, 1 17 = 1755, 0 11835.0 -
3IT3ET1.0 BO. 9 1T 1 1585, 0 - -
S3EI40.0 Q4. = 17T e 161&. 0 16700 1506, 0
S1EEE. 0 aT. 1 1T = 11e9. 0 140&. 0 -
192050, 0 aT.0 17T = 1705, 0 19760 -
3524220 Qo. o 17T 3 1324. 0 1519.0 1890, 0
S14340. 0 T8. 3 17T = 1525. 0 1zg92. 0 -
11503, 0 Td. B 17T = 1254. 0 1035. 0 -
17T2520.0 T8. 2 17T = 1580.0 11740 -
33391T.0 S6.0 17 1 1994. 0 - -
4935620, 0 S5, 1 17 3 1685, 0 1z01.0 114350
6542450 S5, 1 17 3 14200 1055, 0 16220
152697. 0 T4, T 1T = 1153. 0 15351. 0 -
Fl411z.0 65,1 17T 1 1554. 0 - -
4ATIEQE. 0 aT. 6 1T I 161z 0 1955. 0 1155. 0
BI36R35.0 a9z, 6 17T I 15710 1535, 0 1544. 0
132441. 0 Q8.9 17T 3 1Ti&. 0 1880, 0 1410.0
29425 0 (=X =3 17T 1 10420 - -
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Type 5 Radar Waveform_28

Burst Pul Chirp Humber of
Dffset '.d:; (as) |Tidth Pulses per |PRI-1 (us) [PRI-Z (us) [PRI-3 (us)
(us) ! 571 (nz) Burst
310314.0 86T £ 3 1940.0 1431.0 1347.0
12343340 (75,3 £ z 1416.0 1374.0 -
2EBETE. O 536 £ 1 1689.0 - -
S493TE. 0 £3.8 £ z 1271.0 1082.0 -
BT2476.0 B5. 4 £ 1 1889.0 - -
11926410 (987 £ 3 1T36.0 1493.0 1721.0
1867270 £3.3 £ z 1563.0 1315.0 -
5100730 520 £ 1 1116.0 - -
3327310 Bl.2 £ 1 1540.0 - -
Type 5 Radar Waveform_29
EE;SL e e %?}E% EEEE: ;fr FEI-1 (us) |FEI—2Z (us) [FRI-3 Cas)
S45TS5. 0 82,4 13 =2 1152. 0 1801, 0 -
B9463. 0 [=3= gy 13 = 1z04. 0 1551.0 -
2213700 93. 3 15 3 1537T.0 17Toz. 0 1139.0
3FT4542. 0 Tr. 3 1= =2 1097. 0 1S57T. 0 -
525549, 0 100. 0 15 3 17T7T.0 1090, 0 1259.0
SOBETZ. 0 Ta. 2 1= =2 1Te9. 0 1123.0 -
Z03509. 0 51,4 15 1 17T7TE. O - -
355415, 0 g91.1 1= 3 1173.0 1016. 0 1089.0
S09559. 0 53T 15 1 1051. 0 - -
ZF1s87TE.0 TZ.0 1= =2 1614.0 1520.0 -
154565, 0 51,4 15 1 119z. 0 - -
FIEQSS. 0 BE. & 13 2 1344, 0 1339.0 -
459zz1. 0 T1. & 15 = 1Z5T7.0 1TBZ. 0 -
131250 S4.0 13 1 1983, 0 - -
165245 0 aT. = 15 3 1=252. 0 1595. 0 15540
F1TT4E. 0 T2 2 13 =2 17TET. 0 17T43. 0 -
4TO9S6. O T9. 3 15 = 1100. 0 1193. 0 -
BZ2998. 0 T9. T 13 =2 1733, 0 1173. 0 -
14TO7TE. O BS. = 15 1 1T=7.0 - -
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Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 !
Detection Percentage (%) 100.0%
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Type 6 Radar Waveform_0

List oy |° ! 2 3 ¢

1] 5533 SEET 5340 5553 5559
H 2458 2670 9532 5358 2527
10 5489 5650 5563 5322 SEO0
15 5518 5528 5570 5436 5723
20 SB4T 5353 5335 5304 5509
25 5349 SAT3 5281 5595 5345
30 5529 5610 SBST 5356 5392
35 ST16 SE03 SATE 5472 5390
40 5328 5376 SBE4 SBa0 5500
45 5575 5290 5544 5565 5291
a0 5420 5250 5541 SBTT 5266
a5 2421 5587 S60T 5261 5659
60 5534 5526 SRS 5259 SE91
65 5555 SE24 5645 5714 5311
TO 5370 5372 5306 5462 5641
5 SaT1 5401 5263 5307 5456
&0 S4a3 SB51 5440 5302 5534
85 5433 SE3T S4TE 5593 5459
90 SBTZ 5704 5588 5609 5460
95 645 5399 5359 5502 5T

Type 6 Radar Waveform_1

List o |° ! 2 3 4

1] 5313 5526 5276 5264 5334
5 5500 2692 60T 5424 52549
10 5323 5439 3TOT 5420 G621
15 SE0G 5553 SBT3 5451 5440
20 S422 5373 5393 5452 5615
25 5525 5484 5324 5523 5390
30 5418 SSET 5397 SE05 5590
35 5283 5699 5474 5625 5304
40 5366 5411 5314 5429 SEST
15 5332 5555 5505 5524 5653
50 SBT4 5426 5592 SE1A 5605
55 SE09 5541 5322 SB30 5T23
&0 2691 2252 2597 5560 2637
65 5378 55T3 5554 54449 5551
TO 5356 5539 53585 5309 5311
s SELT 5317 5361 5544 5724
&80 S4B2 SSEG 5391 SE2T 5714
85 5340 5497 5437 5250 SE50
a0 5571 5413 5445 5594 5643
a5 5342 5279 SBES 5454 5357
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Type 6 Radar Waveform_2

List ONEn) |° ! 2 3 4

1] 5565 5387 2637 5430 o651
5 5542 SB1T SB32 S58T 5466
10 5254 5703 2273 5615 2642
15 5597 SB35 5301 5429 SE3Z
20 5566 5555 5314 5452 5455
25 5503 S3TT 5590 5425 5557
30 5432 5404 5524 612 SE8E
35 5410 5422 5412 5270 5400
40 5315 2650 5494 252 2669
415 5684 5261 5433 5456 5565
50 2577 2443 5550 S602 2643
55 5705 5323 5552 5700 S35
60 5415 SETT 5601 53581 SBTZ
65 5526 5336 5579 5522 SEz0
TO 5281 5376 SBE4 5611 5344
5 5409 5533 5593 5559 5451
80 5T14 SE4T 5316 5302 5337
85 5692 5437 5710 5255 5426
90 5464 5596 5722 5505 SE00
95 5530 5358 5304 5509 2424

Type 6 Radar Waveform_3

List OnEn) |° ! 2 3 4

1] 5345 2626 5623 5591 5396
5 SBE1 5639 5282 5275 5295
10 5660 5539 5314 5335 SEES
15 S6E5 9337 5307 5474 5349
20 5574 SEST 5255 5425 S2od
25 5326 5318 9532 5494 5293
30 5451 5352 5531 SBOS 5561
35 5503 5633 5553 5704 SE1G
40 5577 SB6S 5565 5418 5539
45 SEZ21 5630 5330 5426 5303
S0 5694 5416 5393 5413 SEOS
55 5571 55T2 5506 5546 SB1T
60 5358 5309 5402 5471 SESE
65 5491 526G 5370 5305 2412
TO S38T 2472 5451 SB35 5601
5 5255 SE3E SA33 5450 S3ES
g0 5334 5340 5536 SBT3 5353
85 5391 5369 5542 SBTO SB0G
a0 5614 5484 5400 5321 5564
95 5405 SB5E 5336 5459 SERZ2
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Type 6 Radar Waveform_4

List GU2) |° ! 2 3 ¢

1] 2506 5390 35549 2277 aT13
] 5723 5564 5357 5435 5502
10 5494 5378 3355 5530 o654
15 5298 5464 5410 5519 5541
20 5485 5348 5293 5563 5401
25 S65T 5653 53521 5636 5526
30 5613 5470 5683 5425 5700
35 5534 5434 STO6 5615 5455
40 5282 SB03 S5TT SBTS 49T
45 5333 SB2Z 5552 5595 S50
a0 5479 5645 3505 5347 5343
55 5601 5306 5320 5446 SB35
60 5711 5562 SBES 5610 5572
65 2420 9323 3535 2377 2413
TO 5512 5443 5602 5721 5304
T5 SB6T 2263 3702 2547 52525
80 5331 SEO0T 5T1S 5255 5575
85 5259 5463 SB1T 5285 5360
90 G612 5269 5509 5336 S619
95 5459 5439 5500 SEZ21 5540

Type 6 Radar Waveform_5

List onn |° ! 2 3 ¢

1] S2a6 5629 5435 5435 5455
] 5230 5506 5432 5504 5709
10 5425 SE42 5396 SB25 5705
15 5336 5591 5513 5564 5255
20 5433 5417 5555 5374 5545
25 SB0z 5724 5362 5562 SESS
30 SB43 5395 SRS 5457 SEZE
35 S2ET 5451 5294 5365 5444
40 5342 5297 5426 5375 SE40
415 5261 5482 5556 5699 5594
a0 2645 665 5314 5260 52510
a5 654 SBET 5401 5604 5497
60 5533 5518 5329 53649 5631
65 5430 2451 5449 53949 9515
TO 5560 5424 5474 52649 5447
5 645 5520 5337 5465 5711
80 5558 5328 5718 5317 SE9G
85 5292 5423 5390 5525 5715
a0 5585 5613 5355 5674 5473
a5 5551 5597 5542 5477 5452
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Type 6 Radar Waveform_6

Lise oy |° ! 2 3 :

1] 5541 5393 53431 55949 5300
] 5332 5511 5507 SBET 5535
10 5356 5437 5345 5251 S3TT
15 SB21 SE16 5512 5450 5501
20 5543 5850 SG44 5347 5336
25 5454 5452 5466 5596 SE9T
30 5532 5352 5425 SE09 5446
35 5406 5301 5595 5634 5543
40 SE0S 5448 5382 5552 S2od
45 5258 53598 3313 695 5314
a0 SETE 2432 3275 5653 5465
a5 5502 o659 3700 53548 52321
60 SSEG 5549 5426 5359 5561
65 SE2T 5318 55TO 5365 5254
TO 5613 5385 5515 5312 5400
5 5323 5443 5339 5590 5629
&80 5297 5447 5343 5651 5325
85 5619 52581 5387 S56T SB35
90 5283 G690 5721 5505 5630
95 5469 5457 5449 54749 5645

Type 6 Radar Waveform_7

Lo | 1 2 3 t

1] 5321 SB3Z2 5367 SBES 5520
] 5471 5533 5582 5355 5270
10 SBES SE95 54T 5543 S2TZ2
15 5465 5273 5719 5557 5264
20 S41z 5274 SBEE SB35 5320
25 5699 5306 5558 5570 5630
30 5361 5421 5309 5640 5383
35 5266 5545 2439 5394 5312
40 5457 5447 SBZ28 5250 5291
45 SBEE 5338 5396 5658 5634
S0 5303 5532 5326 5456 SEQ0
a5 o643 5415 5700 5262 5450
60 5256 5494 5253 SEED S50T
65 5353 SEBT 5606 5575 5495
TO 5465 5613 5376 5287 5315
TS 55049 5610 2452 5460 5599
&0 5564 5T14 5339 5524 5476
85 2574 2435 2428 5411 2578
a0 5330 5252 5556 5293 5456
95 5534 2347 2458 5395 2661
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Type 6 Radar Waveform_8

List oNE0) |° ! 2 3 4

1] 5479 5336 5303 5349 5362
5 5513 5458 2657 5515 47T
10 5596 5551 55149 5263 5293
15 5553 5400 5250 5602 2456
20 5420 5343 SB29 5490 5255
25 5286 SAT4 SAE4 5403 S407
30 5266 5283 5535 5464 5587
35 5530 SBES 5562 5465 5383
40 5711 5253 5283 5494 SETE
45 STIT 5323 5424 5705 5377
S0 5483 5539 5597 SB05 5579
a5 5421 5536 5563 5553 5453
60 SB51 G691 SB42 538T 5T13
65 5304 5454 5621 5485 5721
TO 5254 5304 5591 5T04 5570
5 5330 5631 5393 SE9T 5534
80 5524 5415 5382 5659 5301
85 5545 5590 5650 5373 5503
a0 5364 5522 5720 5340 53R
95 693 2640 5394 5601 2571

Type 6 Radar Waveform_9

List OnEn) |° ! 2 3 4

1] 5258 5635 a5T14 5510 5582
5 5555 5480 5257 5554 5306
10 5430 5370 SBST 5455 5314
15 5641 2527 5353 S64T 2645
20 5425 5509 5570 ST1T SZEE
25 5378 2459 5400 5695 2445
30 5296 5493 5309 5254 5251
35 56T1 5461 5715 5352 SEQT
40 5319 5255 5285 5423 SBTE
45 5562 5300 5376 5311 5438
S0 5409 5572 5315 5722 5494
55 5551 ST1G SBT3 5705 5556
60 5451 5337 5498 S3TT SE40
65 5531 S61T 5516 5456 5440
TO 5721 5334 5706 5630 5631
5 5B52 5350 SAA3 5636 5320
g0 5462 5694 5351 S4ET SEBT
85 5391 5268 5433 5432 5499
a0 5710 5361 5435 5385 5520
95 54189 5506 5615 5479 5416
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Type 6 Radar Waveform_10

List M0 ° ! 2 3 4

1] 5514 5339 S50 5671 5424
] 5597 5405 5332 5272 5515
10 5361 5634 695 5556 5335
15 5632 5557 5456 5595 5365
20 5339 5573 SA03 5331 5714
25 SE44 5531 SA32 5504 5257
30 5554 5282 SB55 5T13 2461
35 5452 5390 SEET 5354 5393
40 5296 5536 5402 SE0Y S35
415 5379 5352 SRSE 5645 5261
50 5479 55T6E 5314 5585 5479
55 5661 2613 batal ShEz 2505
60 5413 5535 5362 5276 5426
65 5704 5710 5442 5675 5559
TO 5617 5449 5543 5319 SEZ5
T5 5T24 SB5E 5639 5600 5297
80 5493 5258 5693 2417 2454
85 5525 5631 5546 5330 5574
a0 5705 5533 5703 5357 5400
95 S36T 5561 5317 5494 5474

Type 6 Radar Waveform_11

List oy |° ! 2 3 4

1] 5294 SB35 5556 5357 G644
5 5261 2427 5407 5435 ST20
10 5292 5423 5264 527h 5356
15 o654 5559 3640 2557 5347
20 5263 5549 5323 SB3T 5532
25 5383 5420 SB05 5291 SBZ6
30 SE46 Se12 5453 5710 5302
35 5529 5378 SB25 5643 5307
40 5375 5542 5547 S3TE SB59
15 SE36 5253 5319 5452 S4E3
S0 SEES 5236 5530 5372 5436
55 5513 5395 5459 5603 5354
&0 5524 5394 5441 5371 5633
65 5368 2401 3535 5653 5344
TO 5597 5697 5509 53449 5410
T5 2658 5598 2472 2417 525349
&80 5631 5510 5325 SBT3 5645
85 SB45 SE4 5266 5330 5290
a0 SATS 5576 5435 5517 5565
a5 5373 5493 55TT 5651 5571
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Type 6 Radar

Waveform_12

List OHE0) |° ! 2 3 4

1] 5548 5402 5522 5518 5456
] 5303 5352 54582 5595 SE01
10 S6ET 5305 2471 537TT 5333
15 5336 SEEZ SRS 5274 5355
20 5336 5490 5412 SBE0 5420
25 5710 5526 5712 5325 SEES
30 5535 2569 2571 5387 5500
35 5463 5421 5321 SEDE 5311
40 SBES 5388 5403 5373 5558
415 5616 5253 5444 5462 5551
50 5461 5259 5457 5583 5413
55 5318 5643 5495 5523 SEOE
60 5465 5459 5334 SB0Z 5487
65 5592 5431 SA14 5400 5391
TO SB34 55T 5441 S53T SBEZ2
s 5612 5433 5454 5715 5273
80 5T05 5395 5541 5392 SB04
85 933T 52255 5379 5532 2615
90 5554 5555 5409 5691 SB3Z2
95 5445 5296 5361 5635 5258

Type 6 Radar Waveform_13

List oy |° ! 2 3 ¢

1] 2707 o641 5458 5674 5706
] 5345 5374 5557 SBE4 5281
10 5532 5573 5346 SBEE 5395
15 2421 5463 SBES SB35 2466
20 5266 5504 5431 5404 656
25 SB53 5254 5341 5359 5332
30 5521 5526 5311 5636 5320
35 5710 SBST 5314 5474 5610
40 2625 2273 2326 643 5370
15 5420 5596 5419 5335 5491
S0 S615 5633 SA3Z 5550 5480
55 5304 5296 5367 5505 SESZ
&0 5358 5297 5382 5377 5425
65 5436 2625 5701 5506 5551
TO 5481 5452 5583 5516 5410
5 5350 5593 5442 5451 5336
80 5585 SB56 5611 5294 5313
85 2490 5409 2443 5535 5385
a0 SEEE 5724 SRS 5639 s30T
a5 5319 5355 5543 5576 5445
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Type 6 Radar

Waveform_14

List M2 |° ! 2 3 ¢

1] 5487 5405 5394 5365 5545
] 5387 5336 SA3Z 5352 5455
10 5463 5362 5386 5419 5412
15 5590 5296 S6TE G655 5274
20 5573 5463 5493 SEOG 5574
25 5511 5457 5542 5393 5374
30 5410 5483 5526 5313 5615
35 5273 5585 2627 S6Z21 2464
40 5356 5264 5311 S36T 5349
415 5576 5502 5544 5671 5339
S0 563 5639 5283 5723 5454
55 SB99 SB98 SBE4 S43T 5306
60 5461 5303 o604 5323 2626
65 5335 5567 5533 5301 5354
TO S4BT 5455 5432 5459 5475
5 L2852 5650 Se94 5561 5491
80 5565 5399 5582 5473 5611
85 5276 SE32 5397 5625 5355
a0 5503 5601 5261 5702 SEz0
95 5395 5422 5650 5541 5T20

Type 6 Radar Waveform_15

List GU2) |° ! 2 3 ¢

1] SEBT 5644 3330 5429 5293
5 5526 5321 5T0T 5515 5317
10 5297 SBZE 5425 5454 5440
15 5500 2620 5399 aTZ3 2472
20 2282 2264 3410 5485 2579
25 5365 5460 SBEO SE46 42T
30 5416 5239 5266 5562 5335
35 5364 5351 5402 5535 5303
40 5536 SBTT 5551 5461 5275
45 5459 5585 5454 5597 5292
S0 5450 5259 5253 5551 5570
a5 5573 5653 5413 5433 5311
&0 5435 5436 5509 5269 5448
65 5334 SE03 5265 SBES SBEZ
TO 5704 5550 5455 5281 5465
TS 5434 5251 3325 5539 5555
80 2471 5574 5272 S25T 5558
85 5514 5453 5336 ST1T 5445
90 5398 5553 2275 5494 253T
95 5370 5341 2274 Sh04 2576

89 of 128




Report No.: 2112RSU018-U1

Type 6 Radar

Waveform_16

List oNE0) |° ! 2 3 4

1] 5522 5403 S2BE 5590 SE10
5 5565 5343 5307 SBTE 2524
10 5703 5415 54649 S6TY 5461
15 5585 SETE 52502 5293 2664
20 SBES 5333 5351 5574 55852
25 5253 5312 5333 5275 5455
30 5285 5397 5354 5714 5633
35 5555 5455 SB52 5449 SB1T
40 5619 5615 5318 5585 5439
45 5512 SB50 5557 5326 691
S0 5310 5404 5514 5255 SEOT
a5 5506 650 5282 S46T 5290
60 5365 5432 5283 SE39 5575
65 5463 5465 5301 5536 5555
TO 5505 5441 5393 5595 5445
5 5723 SA34 5528 5324 SEZZ
80 5576 5417 5392 5299 5494
85 SBE2 5402 646 5373 5440
a0 5500 5474 5263 5479 5355
95 5329 2655 2476 5396 2625

Type 6 Radar Waveform_17

Lise oneo) |° ! 2 3 4

1] 2650 2647 S6TT 5270 5395
] 5610 5263 5382 5366 5256
10 5634 56T SBOT 53949 5432
15 S6TE 5605 3716 5351 54949
20 5349 SSEG 5525 55149 5639
25 5494 5379 5495 S5aT 56449
30 5354 5599 5455 5356 5694
35 5546 5545 5T05 5460 5553
40 ST0Z2 5556 5455 5514 54149
15 5473 5703 5444 5392 5361
S0 5528 5476 5561 SEDE 5253
55 5596 5451 5710 SBT2 5258
60 5707 5573 5310 5470 5522
65 5357 5417 5352 S56T 5565
TO 2517 2403 3319 5309 o655
5 5543 5709 5359 SBGE 5550
80 5453 5322 5571 5506 5505
85 2625 5491 3375 5354 G669
a0 5471 5713 5294 5351 5406
95 5251 5347 5329 5325 5263
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Type 6 Radar

Waveform_18

Lise Onn) |° ! 2 3 ¢

1] 5460 5503 5613 5437 SETZ
H 5652 5290 5457 5432 5463
10 5465 5565 5645 5594 5503
15 SBET 5526 S611 5256 5573
20 SBG4 SBES 5330 SBES 5493
25 5407 5533 SA9T 5550 5529
30 5638 5635 5311 5339 640
35 SB51 5358 52549 5341 5483
40 5374 5332 5431 SO 5452
45 5346 5399 5399 5531 2261
S0 5709 5553 5563 5412 SEIT
a5 2425 5305 664 5515 2411
60 5315 5250 646 5504 5559
65 5679 SAT4 SRSE 5614 SEZ5
TO 5448 2542 2661 G651 5393
T3 5438 5299 5595 5332 5370
80 2473 5303 5320 5551 9322
85 5403 5570 5391 5295 SE09
a0 5445 5507 Sa00 5653 5389
95 5692 5559 5349 G618 5455

Type 6 Radar Waveform_19

List OnEn) |° ! 2 3 4

1] a3T15 SETE 55449 5595 5417
5 5316 SE90 5532 5595 5292
10 5399 5354 SA33 5314 5524
15 5280 2653 o714 5331 5290
20 5259 5271 SE4T 5471 5295
25 5440 2425 654 5563 o651
30 5265 5554 5414 5374 5400
35 5350 SE12 SA36 5255 ST06
40 5490 5429 5464 5449 5273
45 5379 5442 5559 5T12 5596
S0 5332 5269 5463 5251 SEZT
55 537T 5469 5601 5573 5336
60 5600 5432 SR25 SB05 5555
65 5352 5420 5252 aT11 5591
TO SBE4 5530 53649 5270 5408
5 5705 5576 5432 5346 5341
g0 5433 5470 5695 5352 5495
85 5383 5361 5343 5460 5615
a0 5479 5709 5508 5494 SZET
95 5574 2462 5312 5444 5355
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Type 6 Radar

Waveform_20

List G2 |° ! 2 3 ¢

0 5495 5511 5485 5284 5259
H 5358 3T1E 5607 5283 5499
10 5703 5613 5255 5412 5545
15 5365 SBE3 5342 5376 5452
20 5603 2425 5309 5261 5444
25 5561 5339 SE23 5313 5597
30 5345 5413 5700 SBTZ2 S5E6
35 SAA3 5539 5441 5505 5314
40 5293 5573 5270 5704 5543
45 5679 5399 5525 5550 5290
S0 5336 5445 5514 5417 55449
55 5571 SEES 5423 5316 5334
60 5544 5505 5501 642 5265
65 5303 SEAS SE93 5554 5559
TO SB59 5312 5530 S5TT 5289
™ Szaz 5723 S3TT 5353 5455
&80 5557 SE34 5552 SB0Z 5405
85 5496 2467 5315 5332 5690
a0 5343 5591 5409 5625 5621
95 5416 5649 5721 5523 5T15

Type 6 Radar Waveform_21

List Ohn) |° ! 2 3 ¢
1] 5275 5421 5445 5479 5400
] 5637 SBa2 5446 ST06 SE39
10 5407 5236 5607 SSEE 5456
15 5335 5324 5674 G611 5494
20 5250 5253 5514 5449 S5T1G
25 5356 5417 5631 S35T 5399
30 SB5T 5412 5340 5459 SETS
35 5532 5301 5564 SBE5 5451
40 SBSE 5683 5372 5540 5511
45 STIT 3605 5343 5273 5559
50 5621 5565 5506 5418 5278
55 37T SB23 5515 SEEE 5537
60 5572 SB14 5424 5505 SEZ5
65 5394 5582 5333 5477 5565
TO 5292 SB0E 5633 SBES 5724
T 2473 3538 5461 5383 2464
&0 5510 = 5643 5405 5310
85 5691 5366 5364 5315 SEZT
a0 5450 5434 5355 S04 5702
a5 5435 SBES 5330 553T 5304
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Type 6 Radar Waveform_22

List GU2) |° ! 2 3 ¢

1] 5433 5514 5357 5509 5321
] 5539 5659 5252 5512 5535
10 5570 5671 333T S3ET S5ET
15 5447 S4BZ2 5545 5369 5391
20 5522 SEE0 SBEE 5342 5457
25 3715 256G ab16 5429 266
30 5614 SB2T 5492 SBET 5T20
35 2623 2572 aTiT 5602 52320
40 5361 SE21 Sh1Z S53T 5440
45 S63T 5631 5396 5535 5435
a0 5322 5616 3595 5573 5362
55 5331 SE9G 54386 SBEY 5356
60 5532 5404 5560 5722 5549
65 5564 5701 33TT S611 o646
TO 5392 5455 SBTS SR22 SB93
TS 5533 5239 5519 5713 5639
80 5261 5719 5364 5705 5504
85 5583 5363 5502 SBSE 5417
90 5330 5450 53633 5387 5316
95 5464 5557 5305 5436 5414

Type 6 Radar Waveform_23

List oy |° ! 2 3 ¢

1] SE4 5273 5293 SETO 5541
5 5551 55584 5357 SBTS S26T
10 2404 2557 5378 2522 5603
15 5535 5589 5554 5414 5650
20 5530 5254 5T04 5334 5460
25 SE03 5517 SBAS STZ2 5602
30 S5R3 SE52 5571 S36T 5266
35 2507 5354 o714 5364 5393
40 5613 5634 5444 5559 S37TT
45 5534 5272 SBTT 5299 SR2T
a0 5449 5425 5659 5495 SB6T
55 SAO4 5396 5285 5314 5644
i1] 5360 5323 5521 5574 5Til
65 5358 5445 5600 5436 52649
TO 5T18 SE32 5304 5651 5365
5 616 5345 5500 5393 420
80 5307 5361 5504 2430 5331
85 SE94 5524 5371 5385 5625
90 5548 5261 5421 SBT3 2476
a5 5292 5431 5296 5399 5251
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Type 6 Radar

Waveform_24

List i) |° ! 2 3 4

0 5465 5517 5704 5356 5286
H SBZ3 5606 5432 5363 5474
10 5335 5346 5516 ST1T SEZ9
15 5T16 SBST 5362 5397 5538
20 2420 2645 2423 5433 5394
25 5363 5333 5351 5636 SE10
30 SB35 5528 5485 5415 ST05
35 5523 5427 5261 5527 5473
40 5497 S61T 5531 SBTE SEge
45 5655 5502 690 5565 2577
S0 5718 5335 SA34 SBZ5 5270
55 5T14 5504 5463 5331 5452
60 S6G6 5519 5543 5231 5549
65 5271 5447 5533 526G 5595
TO 5315 5618 5395 SB2T 5540
s 5534 5433 5431 5323 5492
&0 5370 5353 5407 5391 5314
85 5459 2422 5536 5346 9713
a0 5267 5455 5453 5585 SESS
95 5294 52T 5329 5275 5546

Type 6 Radar Waveform_25

List o) |° ! 2 3 ¢

1] aTZ23 5281 G640 2517 603
] SBAS 5531 5507 5526 5305
10 5266 5610 5557 5340 SES0
15 5711 5271 5285 5407 5559
20 5448 5459 5556 5415 5406
25 522 5318 5595 5455 SETO
30 5B52 5527 5485 5700 SEET
35 5525 SBEZ 5518 5532 5323
40 5441 9312 ST07 5435 2625
15 5605 S63T D465 526G 5455
S0 55TT 5273 5234 5454 420
55 5475 SEES SA34 5302 5551
60 5376 5464 2472 5552 5495
65 5396 5573 5478 5431 53958
TO 5387 SA04 5493 S350 5499
5 5351 5534 D462 5422 5435
80 5457 SB56 5530 5355 5437
85 5310 2656 5394 5506 5357
a0 5309 SE43 5403 5273 530z
a5 5597 5705 5343 5702 SE3Z
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Type 6 Radar

Waveform_26

List onen |° ! 2 3 4

1] 5406 5520 5576 SBTE 5345
H 5329 5553 3582 5592 2510
10 5575 5399 5595 5535 5671
15 ST0Z2 5398 5385 5452 5306
20 2457 2655 52T 5504 5374
25 SE45 5324 SB56 5704 5316
30 5416 5442 5440 5344 5T23
35 609 5328 2476 5315 5373
40 5525 SE2Z 5437 5617 5545
45 5511 36T 5317 5454 5345
a0 2573 o718 5419 5646 54049
55 5273 5710 5541 5304 5405
&0 5441 5295 5611 5310 5701
65 2676 5556 63T 5501 2432
TO 5453 5375 SBTT 5443 5674
5 5446 5T13 5593 5352 SB32
80 2528 2414 3601 5700 42T
85 5557 5366 5565 5279 5426
90 5600 STO06 5722 5404 5341
95 5708 2467 3381 5325 52321

Type 6 Radar Waveform_27

List ot |° ! 2 3 ¢

1] SBE1 254 5512 5364 SBES
5 2371 2478 2657 5280 aTIT
10 5506 5663 5639 5255 692
15 5315 5525 5491 54497 5495
20 5465 5724 S5BS 544965 5352
25 5436 5430 52385 5263 5355
30 5402 5399 SB55 5593 5543
35 5363 5700 SE96 5251 5366
40 5562 5393 5311 5290 SA19
15 5537 5631 5287 5564 5254
50 5571 5630 5396 SBEZ 5541
55 266 5359 5479 5599 295
60 2622 SEBT ST06G 5451 611
65 5331 5454 5294 5550 5520
TO 2625 2673 601 5553 2458
™= 5417 5Tz 5621 ST23 5521
&0 5556 5494 5509 SB5E 5349
85 SE33 S4BT 5377 5315 5381
a0 5330 5253 5382 5363 5452
a5 5340 5264 5459 5325 5590
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Type 6 Radar

Waveform_28

List oNE0) |° ! 2 3 4

1] 5441 5523 5443 5525 5410
5 5413 5500 2257 5443 2546
10 S43T 5452 SBE0 5450 5713
15 5403 2652 2497 5445 5690
20 5376 5415 5506 5585 5325
25 5324 5446 5633 5359 Sz2aT
30 5400 5291 5356 5295 SET0
35 5266 5507 5316 5492 5404
40 5280 5401 5431 SB2T 5530
45 SE16 SBT3 54380 5T14 5345
S0 5617 5519 5447 5331 5276
a5 5364 5655 5433 5314 5592
60 5593 5396 SB32 5430 SE9T
65 5718 5536 5352 5355 SZge
TO 5322 5659 604 5402 5434
5 5631 SE44 5391 5502 SEOE
80 5666 5273 5576 5719 5T24
85 5591 5309 5510 5533 5432
a0 5575 5384 5423 5397 5375
95 5514 5406 24TE 5439 2485

Type 6 Radar Waveform_29

Lise oney) |f ! 2 3 4

1] SB9E 28T 5354 55549 5252
H 5455 5425 5332 5606 SETE
10 5271 5338 5721 5645 5259
15 5431 5304 SA00 5490 407
20 5551 5447 S5TT 5295 5590
25 5361 5493 5331 5442 22TT
30 5313 5513 55149 5561 5549
35 5504 5283 5557 SBEY 5715
40 SBE1 S5BS SAT3 5613 SEOZ
45 460 5322 5306 SBTO 406
a0 5323 2507 5493 2462 9532
55 ShB3g 5387 S411 5564 5525
60 5341 5275 5555 5376 5520
65 SBET SBZ2 5562 1 tt 2463
TO 5394 5704 5629 5410 5335
5 SBE0 5289 5437 5453 5385
&0 ST 5531 5265 5404 5364
85 5591 SB26 5400 SB05 5386
90 5351 5555 5334 624 5461
a5 5395 5563 5330 5294 5451
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Report No.: 2112RSU018-U1

Test Site WZ-SR4 Test Engineer Jake Lan

Test Date 2022/01/18

Test Item Radar Statistical Performance Check (802.11ac-VHT80 — 5530MHz)

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5491 1 5569 1 5530 1 5569 1
1 5539 1 5507 1 5502 1 5538 1
2 5527 1 5492 1 5537 1 5494 1
3 5508 1 5500 1 5500 1 5526 1
4 5518 1 5527 1 5547 1 5552 1
5 5555 1 5530 1 5522 1 5511 1
6 5501 1 5541 1 5526 1 5491 1
7 5559 1 5516 1 5553 1 5526 1
8 5507 1 5517 1 5564 1 5511 1
9 5515 1 5536 1 5503 1 5552 1
10 5500 1 5494 1 5514 0 5544 1
11 5493 1 5524 1 5528 1 5523 1
12 5560 1 5568 1 5548 1 5491 1
13 5530 1 5530 1 5491 1 5551 1
14 5508 1 5542 1 5562 1 5509 1
15 5561 1 5516 1 5545 1 5543 1
16 5516 1 5501 1 5540 1 5525 0
17 5492 1 5510 1 5559 1 5513 1
18 5532 1 5531 1 5557 1 5501 1
19 5493 1 5536 0 5492 1 5540 1
20 5527 1 5518 1 5498 1 5562 1
21 5512 1 5540 1 5507 1 5569 1
22 5555 1 5533 1 5512 1 5569 0
23 5565 1 5557 1 5562 0 5551 1
24 5553 1 5506 1 5557 1 5538 1
25 5515 1 5541 0 5542 1 5553 1
26 5548 1 5492 1 5495 1 5537 1
27 5542 1 5557 1 5517 1 5554 0
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
28 5498 5527 1 5544 1 5541 1
29 5569 5491 1 5569 1 5530 1
Probability: 100.0% 93.3% 93.3% 90.0%
Aggregate: 94.2% (>80%)
Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Pulse Haveform Pulse Taveform
mAIEY W mreo I e L~ A LY R

Download ul Type 1 1.0 S086.0 15 551850 Download o Type 2 4.7 159.0 29 4611.0
Download 1 Type 1 1.0 T55. 0 0 S3060. 0 Dowrload 1 Type 2 Z. T 228.0 25 ST00.0
Download 2 Type 1 1.0 598.0 59 53220 Dowrload o Type 2 3.6 2230 27 BOZ1.0
Download 3 Type 1 1.0 B15.0 56 S3145.0 Dowrload 3 Type 2 1.4 204.0 23 4692, 0
Download 4 Type 1 1.0 633.0 53 S2g5d. 0 Dowrload 4 Type 2 4.8 160.0 29 4640.0
Download 5 Type 1 1.0 678.0 TS 526840 Dowrload 5 Type 2 4.7 171.0 29 4958.0
Download 1] Type 1 1.0 593.0 59 SZasz. 0 Dowrload B Type 2 3.5 1B6.0 27 4482.0
Download T Type 1 1.0 573.0 02 531760 Download T Type 2 3.3 205.0 27 5535.0
Download il Type 1 1.0 578.0 61 53558.0 Download & Type 2 1.1 185.0 23 3585.0
Download il Type 1 1.0 5530 B2 531860 Download a9 Type 2 2.9 179.0 26 4654.0
Download 10 Type 1 1.0 933.0 57 53466, 0 Download 10 Type 2 1.7 152.0 24 3648.0
Download 11 Type 1 1.0 918.0 56 532440 Download 11 Tyvpe 2 2.9 215.0 B 5590.0
Download 12 Type 1 1.0 TT3.0 B3 SZand. 0 Download 1z Type 2 4.9 185.0 29 4785.0
Download 13 Type 1 1.0 533.0 99 o326z 0 Dowrload 13 Type 2 2.4 196.0 25 4900.0
Download 14 Type 1 1.0 6980 T 530450 Downlead 14 Type 2 3.3 181.0 28 4986.0
Download 15 Type 1 1.0 1835.0 2T 93585.0 Dowrload 15 Type 2 3.2 201.0 26 S226.0
Download 16 Type 1 1.0 2072.0 26 o3ET2.0 Downlead 18 Type 2 3.3 193.0 27 Szi11.0
Download 17 Type 1 1.0 2518.0 21 oZaTE.0 Download 17 Type 2 3.5 180.0 27 4860.0
Download 18 Type 1 1.0 10i1.0 = 935830 Download 15 Type 2 2.5 154.0 25 380.0
Download 19 Type 1 1.0 553.0 B2 SZEEE. 0 Download 19 Type 2 4.5 164.0 28 4532.0
Download 20 Type 1 1.0 5630 93 oZEzd4. 0 Download 20 Tvpe 2 4.7 199.0 29 7710
Download 21 Type 1 1.0 2746.0 20 S4820.0 Download 21 Type 2 4.3 211.0 28 5908.0
Dowrdoad 22 Type 1 1.0 1379.0 39 937810 Download 2z Tvpe 2 1.8 1683.0 24 4032.0
Dowrdoad 23 Type 1 1.0 2563.0 21 93823.0 Dowrload 23 Type 2 1.8 209.0 24 S016.0
Dowrdoad 24 Type 1 1.0 11310 30 93430.0 Download 24 Tvpe 2 3.9 117.0 25 4956.0
Download 25 Type 1 1.0 531.0 54 53004. 0 Download 25 Type 2 2.8 i82.0 268 4212.0
Dowrdoad 26 Type 1 1.0 2423.0 22 03306, 0 Download 26 Tvpe 2 5.0 161.0 29 4662.0
Download 27 Type 1 1.0 1372.0 kel 53508. 0 Download 27 Type 2 4.6 188.0 29 ST42.0
Dowrdoad 25 Type 1 1.0 970. 0 55 933500 Dowrload 28 Tvpe 2 1.9 173.0 24 4152.0
Dowrdoad 29 Type 1 1.0 53T.0 99 931630 Download 29 Type 2 1.1 214.0 23 4922.0
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Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Teial 1a | Roder EE;; PRI (ns) | umber of ngz" Teial Ta | Fader 5(?5; PRI (us)  Jumber of {(‘;E%f:"
Download |0 Type 3 a7 58,0 18 B340 Download |0 Type 4 19.3 358.0 16 5T28.0
Downlozd |1 Tepe 3 IK} 75,0 It T Download |1 Type 4 14.5 278.0 14 3592.0
Download |z Type 3 56 459.0 It 9730 Download |2 Type 4 16.5 469.0 15 T035. 0
Download |2 Type 3 6.4 454.0 16 728410 Download |3 Type 4 120 4540 12 5448 0
Download |4 Type 3 9.5 343.0 15 6174.0 Download |4 Trpe 4 19.6 3.0 18 S488.0
Downlozd |5 Type 3 57 50,0 18 25500 Download |5 Type 4 19.2 260.0 15 4160.0
Dowrload  |& Type 3 8.5 379.0 17 8443.0 Download |6 Type 4 16.6 3719.0 15 SE85.0
Download |7 Type 3 8.3 457.0 17 5279.0 Download |7 Type 4 162 487.0 14 £818.0
Download  ||o Type 3 8.1 2a1.0 16 4656. 10 Download |5 Type 4 1.3 1.0 1z 3432.0
Download |2 Type 3 7.9 366.0 17 £222.0 Download |9 Type 4 15.3 368.0 14 Slz4.0
Download |10 Type 3 5T 2570 15 15970 Download |10 Type 4 12.7 257.0 12 3444.0
Townload 11 Type 3 7.9 486. 0 17 828210 Downlead 1 Type 4 152 486 0 14 Ban4 0
Dowrload |12 Type 3 9.9 353.0 18 354,10 Download |12 Type 4 19.6 k3.0 15 S848.0
Dowrload |13 Type 3 7.4 474.0 17 805810 Downloead 13 Type 4 14.2 474.0 13 6162.0
Download |14 Type 3 8.3 401.0 17 E347. 10 Download |14 Type 4 16.1 191.0 14 £574.0
Dowrload |15 Type 3 5.2 246.0 17 41620 Download |15 Type 4 16.0 246.0 14 3444.0
Download 16 Type 3 8.3 346.0 17 5882. 10 Downlaad 18 Type 4 16.2 8.0 14 4844.0
Downlead 17 Type 3 8.5 389.0 17 BE13. 10 Downlead 7 Type 4 16.6 388.0 15 5835.0
Download 15 Type 3 7.5 500.0 17 8500. 10 Downlead 18 Type 4 144 500.0 13 85000
Towrload 19 Type 3 9.5 421.0 18 TETE. 0 Download 19 Type 4 8.7 421.0 18 6736.0
Towrload 20 Type 3 9.7 415.0 18 T470.0 Downlead 20 Type 4 18.3 415.0 18 B640.0
Download |21 Type 3 9.3 454.0 15 #352.0 Download |21 Type 4 1.3 164.0 18 7424.0
Towrload 22 Type 3 6.5 405. 0 16 E480. 0 Downlead 22 Type 4 2.8 405.0 13 S265.0
Download |23 Type 3 8.6 453.0 15 T408. 0 Download |23 Type 4 12.3 483.0 12 S556.0
Download |24 Type 3 5.9 359.0 15 162,10 Download 24 Type 4 17.5 359.0 15 5335.0
Download  |z5 Type 3 7.8 397.0 17 67490 Download o5 Type 4 15.1 397.0 14 5558.0
Townload 6 Type 3 10.0 211.0 18 5788, 0 Download 28 Type 4 20.0 211.0 16 3376.0
Download |27 Type 3 9.6 497.0 18 8946, 1 Download 27 Type 4 19.1 497.0 18 7852.0
Download |28 Type 3 8.9 301.0 15 2560 Download |23 Type 4 13.1 391.0 13 5053.0
Download |23 Type 3 g.1 4060 16 T936.0 Download 20 Type 4 11.2 196.0 12 5852.0
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Report No.: 2112RSU018-U1

Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5530 1 15 5496.2 1
1 5530 1 16 5496.6 1
2 5530 1 17 5496.6 1
3 5530 1 18 5495 1
4 5530 1 19 5498.2 0
5 5530 1 20 5561.4 1
6 5530 1 21 5562.2 1
7 5530 1 22 5565.8 1
8 5530 1 23 5566.2 1
9 5530 1 24 5562.6 1
10 5494 .2 1 25 5564.2 1
1 5495.8 1 26 5561 1
12 5499 0 27 5561.4 1
13 5495 1 28 5565.8 1
14 5496.2 1 29 5567 1
Detection Percentage (%) 93.3%
Type 5 Radar Waveform_0

Bur=+t Pal=e C]_lirp Homber of

D‘flis:'set Width (as) '(I:;il[:]; ;3::5 per |[PRI—1 (us) [FPRI-—2 f(us) |[PRT-3 (u=s)

100415, 0 95,9 19 I 1330, 0 1284.0 1535. 0

ZEZTEZ. 0 TL1. 3 19 = 1Tz0. 0 1991.0 -

405T14. 0 Sz 5 19 = 1622, 0 1045, 0 -

559332, 0 [=1=N 19 1 1385. 0 - -

S1654.0 a7T. 4 19 3 17TT5. 0 1=368.0 1zB5. 0

23387, 0 a5, 3 19 3 1152. 0 17TaT.0 11100

S86Z60. 0 S0. 5 19 = 1TTT.0 197=.0 -

5394120 TQ.0 19 =4 107T&. 0 1843. 0 -

BI1S56.0 5z.0 19 1 15680. 0 - -

Z15e00. 0 T4.0 19 =4 15100 1175.0 -

SFES606. O 59,7 19 1 1585, 0 - -

SEZOZ9z. 0 T3.9 19 = 1354. 0 17T37T.0 -

44155. 0 a7. 8 19 3 15s01. 0 1105.0 19=1.0

19a70z. 0 aT. g 19 = 1515, 0 1223.0 -

F4951Z2. 0 TS, 1 19 = 1151.0 101=2.0 -

So01E7Ta. 0 TT. 7T 19 = 1035, 0 1833.0 -

25475. 0 TS.49 19 = 1705, 0 1545. 0 -

17779, 0 a0, o 19 = 1732, 0 1785, 0 -

FZg93z2.0 BS. T 19 = 1901. 0 196=. 0 -
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I‘ Report No.: 2112RSU018-U1

Type 5 Radar Waveform_1
Bur=st Pul Chirp Humber of
Dffset '.df; (as) |Fidth Pulses per |[PRI-1 (us) (PRI-2 (us) |[PETI-3 (us)
(as) ! =5 | (MHz) Burst
TO5253.0 = 11 3 1727.0 1G27.0 1339.0
9501.0 95.9 11 3 1246. 0 1851.0 1305. 0
2325584, 0 an.5 11 3 inzz. 0 1945.0 1529.0
458925, 0 BO. 3 11 1 1353.0 - -
BE0200. 0 ET.5 11 1 172680 - -
300622, 0 86. 2 11 3 1BOT. O 1434.0 1779.0
E05399.0 T3.0 11 z 14B87.0 1582, 0 -
42TREZ0. 0 99.9 11 3 1500, 0 1472.0 1686, 0
B50B44. 0 4.6 11 3 19460 1485.0 1162.0
BTEZST.0 Bl.B 11 1 1534. 0 - -
178285.0 51.5 11 1 1477.0 - -
400863, 0 2.0 11 3 1481.0 1521.0 1089.0
B24109.0 T7.9 11 2 1820.0 14400 -

Type 5 Radar Waveform_2
Bur=t Pal=e C]_lirp Huomber of
l:EE:;set ¥idth (us) '(;]I‘};])l gg::s per ([FRI-1 (umx) |[FETI-2 (us) |[PRT—3 C(us)
BEITOL. O 5z 8 15 1 1177.0 - -
122250, 0 BT.4 15 2 1683.0 1086. 0 -
302514, 0 Q4.1 15 3 1B835.0 1788. 0 1619.0
485665, 0 50.9 15 1 1253.0 - -
EEEOTS. O g1.8 15 z 1139.0 1446. 0 -
100133, 0 532 15 1 10330 - -
2514290 55. 2 15 1 1985.0 - -
481562, 0 Q5.5 15 3 1030.0 1949.0 g1, 0
B42ES5. O S6. 6 15 3 1288.0 1452. 0 1075, 0
TTSE1.0 £9.8 15 z 1103.0 1937.0 -
255110.0 g0.2 15 3 18320 13290 1783, 0
440156. 0 T4 T 15 2 1342.0 1227.0 -
B21228. 0 LT 15 z 1B54.0 1160.0 -
55126. 0 aL.z 15 3 1623.0 1789.0 1186.0
236928, 0 B3. T 15 1 1331.0 - -
4174920 731 15 z 19330 1176, 0 -

Type 5 Radar Waveform_3
Burst Pulse Chirp Hamber of
Offset ¥idth (us) Hidth Fulses per (FRT-1 (us) (PRI-Z (us) |PRI-3 (us)
(us) (MHz) Burst
106TE96. 0 53,3 B 1 1043.0 - -
o860, 0 93,3 B 3 1751.0 1244.0 1850.0
ael1Es4.0 T B g 1914.0 1273.0 -
TO3532.0 TT.6 B 2 1803.0 1963.0 -
1026404, 0 T39.5 B 2 14650 1766.0 -
18309.0 805 B g 1189.0 10s1.0 -
341977.0 B4, T ] 1 1322.0 - -
BE4696. 0 55,3 B 1 1995.0 - -
988181, 0 B0.9 B 1 1195.0 - -
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‘ Report No.: 2112RSU018-U1

Type 5 Radar Waveform_4
Buor=t Pol=e Cl_xirp Homber of
Off=et Width Cas) Width Fulses per ([PRT—1 (us) [FET—2 (us) [PRT-3 (us)
(o= (MH=z) Bor=s+t
S55T444. 0 T4. 5 ={u] = 1455. 0 17TS0O. 0 -
135517.0 (=3 = ={u] = 1305. 0 1343, 0 -
280332.0 ™. 3 z0 = 1581.0 1z15.0 -
4237560 g95. 4 20 3 1346. 0 17T7T1.0 1659. 0
SESS13. 0 86. 3 j={u] 3 11500 1857.0 10390
117451. 0 BT.3 ={u] = 180, 0 1907. 0 -
ZE3165. 0 S0, 5 ={u] 1 1z45. 0 - -
A0ESTH. O Sz. 0 p={u] = 1956. 0 1940, 0 -
S552358T.0 S1.49 z0 = 1230.0 1326.0 -
Q[9TT9. 0 TO. 6B j={u] =4 14035 0 15285. 0 -
Z2445T4. 0 S0, 3 ={u] = 10730 1539, 0 -
FSSTST.0O T3. 7T ={u] = 1590, 0 197T3. 0 -
S34501. 0 TT.1 ={u] = 1STZ. 0 1026, 0 -
S1T7T9.0 g5. 9 z0 3 1355 0 1049. 0 1821.0
2EEEBES. 0 5.6 j={u] =4 1691.0 14890 -
3IT1I333. 0 5. 6 j={u] = 1405, 0 1335, 0 -
S18045. 0 T3. 3 ={u] = 1396, 0 1908, 0 -
B4zT4. 0 SE. = ={u] 1 1359.0 - -
20s791.0 TE. 2 z0 = 16589. 0 1&810.0 -
354355 0 51.3 p=dn} 1 1861. 0 - -

Type 5 Radar Waveform_5
Barst Ful=e C]_lirp Homber of
DEffset Width (as) WHidth Ful=se=x per (FRET-1 (us) (PET-2Z C(us) |[PRT—3 (us)

as (MHz) Burst

S24z2T. 0 85. 6 19 3 1142, 0 1365, 0 1zzz.0
45565, 0 855.85 19 3 1TES. 0O 1974. 0 1129.0
Z00STS. O a95. 0 19 5 15347. 0 1073, 0 1456. 0
54426, 0 59.3 19 1 1549, 0 - -
SO84035. O TB. T 19 = 1375. 0 11939. 0 -
Zgseg. 0 a1,z 19 = 1941. 0 11z4. 0 1243, 0
152445 0 BS. 3 139 = 1=z=26.0 1556. 0 -
FF4TOZ. 0 T1. 8 19 =2 1895. 0 1543. 0 -
455455 0 B4, 4 139 1 1505. 0 - -
11127.0 as. 4 19 = 1800, o 18339, 0 1183.0
16335535, 0 T2, 4 139 = 157T7T. 0 1963. 0 -
Fleszl1.0 s52. 7 19 1 1473. 0 - -
ABTTSS. 0O [=1=Tard 139 3 1657T. 0 1252. 0 10270
B19932. 0 Q0.1 19 = 1352.0 1057T. 0 18z5. 0
145265, 0 ST.0 19 1 1077T.0 - -
ZgBSE0. 0 83,6 19 3 1011. 0 1557T. 0 1237.0
449361, 0 s0.9 19 =2 1954. 0 1555. 0 -
GBO3295. 0 S0.0 19 1 1414. 0 - -
1284035, 0 S0, 3 19 1 1197.0 - -

Type 5 Radar Waveform_6
Bar=st Pul=e C]_lirp Hoamber of
Dff=et Width C(as) Width Fulses per ([FRI-1 (ux) |FRT-Z f(us) ([FRT-3 (us)
(as) (MHz) Burst
AF1435. 0 5z 2 14 1 1936 0 - -
S10B95. 0 &5.5 14 3 1T&2. 0 189z 0 14260
BA1TEL. O az. 7 14 3 18390 1835 0 13000
127T23T. 0 &9.9 14 3 1449.0 1418 0 1538, 0
0ST43. 0 T0.6 14 z 15EE. O 12040 -
439186, 0 3.4 14 3 1518.0 1145.0 1301.0
BRQ40E . O Q9.4 14 3 1B01.0 1847 0 13200
105264, 0 TE. 3 14 z 10970 11B6. 0O -
ZESEIS. 0 aT.s 14 3 1213.0 15940 17110
4RE3EE1. 0 4.1 14 1 1596 0 - -
BE030T. O 5z.0 14 1 1119.0 - -
BI0F6. 0 562 14 1 1275.0 - -
SRIUE4. 0 T4.3 14 z 1988, 0 11000 -
445091 0 &65.5 14 3 1095 0 1047. 0 101E. 0
BZT490. 0 53.9 14 1 16490 - -
BOSEZ, O 5.3 14 2 1487.0 1090, 0 -
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Type 5 Radar Waveform_7
Far=t Pulze Chirp Huomber of
Dffset Width Cus) Width Fuolzex per (FRI-1 f(us) |[FRI-Z (us) (FRI-3 f(us)
(ax) (MHz) Bur=t
ZETESZ. 0 g9.0 14 3 1207. 0 1724, 0 10BS. 0
451355, 0 T4 T 14 z 1021.0 1681, 0 -
E45507. 0 E5.0 14 1 1721.0 - -
40T46. 0 B8, T 14 z 1971.0 1497.0 -
2336990 Q5.1 14 3 1254. 0 L0EE. O 1934.0
42RA0E. 0 Qg1 14 3 1094. 0 1T15.0 1046, 0
G20514. 0 TE.T 14 z 1513.0 1679, 0 -
16945 0 BT. B 14 z 1996. 0 1629, 0 -
ZO9EET. 0 836 14 3 1740. 0 1475, 0 1373.0
402TE4. 0 ag. 2 14 3 1486, 0 13682, 0 =t
SOETSS. 0 7.6 14 z 1127.0 1964, 0 -
TEEE33. 0 5.0 14 3 1284.0 1563. 0 1483.0
186003, 0 ar. 1 14 3 1627.0 1401.0 1873.0
379169, 0 a8, &8 14 3 1285. 0 1880. 0 1044.0
ST2486. 0 az. 1 14 3 1209. 0 1307.0 1259.0
Type 5 Radar Waveform_8
Burst Pulse Chirp Humber of
Dffset : f1dth Fulses per |PRI-1 (us) (PRI-2 f(us) |FRI-3 (us)
Width (us)
(us) (MHz) Burst
14378770 4.8 5 3 1655.1) 1193.0 1749.0
S50 |73z 5 2 1053.0 1242.0 -
BEANTL. O o549 5 1 1836.10 - -
10313560 T34 5 2 1531.10 1854.0 -
1395798.0  [62.7 5 ! 1610.0 - -
260550, 0 93.0 5 3 1552.1) 1250.0 1370.0
B23158. 0 96. 0 ] 3 1342.0 13570 1903.0
QEETT0. 0 T 4 ] 2 1786.0 1403.0 -
Type 5 Radar Waveform_9
Burst Ful Chirp Humber of
Offset '.df; Cax) |Fidth Fulses per [FRI-1 (us) |[FRI-Z2 f(us) |[FRI-3 (us)
(us) B bt (MHz) Burst
TTO101.0 TE.0 1z z 1333.0 1278.0 -
123250. 0 T7.3 1z z 1123.0 1975.0 -
330970, 0 £4.9 1z 1 15320 - -
538073, 0 T0.9 1z z 1054.0 1159.0 -
T44569. 0 BT.T 1z z 1460.0 1729.0 -
a7930.0 BZ.3 1z 1 1410.0 - -
304260, 0 az.1 1z 3 1505. 0 1537.0 1783, 0
5118250 ag. 2 1z 3 1241.0 1056, 0 1036 0
TZOR3S. O B4.1 1z 1 1316.0 - -
TZ115.0 g4.8 1z 3 1216.0 1351.0 1760, 0
2T9T31.0 B4 T 1z 1 1950.0 - -
486812, 0 63,1 1z z 1408.0 1475. 0 -
B95221.0 559 1z 1 1128.0 - -
467240 BS. 8 1z 1 1532.0 - -
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Type 5 Radar Waveform_10
Burst Pulse Chirp Humber of
Offset ¥idth (as) ¥1dth Pulses per ([FRI-1 (us) [FRI-2 (us) [FRI-3 (us)
(as) (MHz) Burst
355TES. 0 gl.4 g 2 1781.0 1252.0 -
B4TOSE. 0 55.2 g 1 1201.0 - -
937750.0 53.2 g 1 1269.0 - -
29742.0 53.9 g 1 1507.0 - -
319994. 0 T5.0 g 2 1730.0 1350.0 -
B10925. 0 56.3 g 1 1825.0 - -
2006866, 0 Te. 4 g 2 1872.0 10850 -
1192602, 0 55,7 g 1 1335.0 - -
254644, 0 Bd, 4 g 1 1366, 0 - -
574054, 0 G493 ] 3 1023.0 1954.0 10600

Type 5 Radar Waveform_11
Bur=t Pal Chirp Homber of
Dff=et '.df; Casy |Midth Pulzes per |[PRI-1 (us) [PRI-2 f(us) |[PRI-3 (us)
(us) * b (MH=z) Burst
B15285. 0 558. 6 1z 1 1425. 0 - -
825T21.0 B2.0 1z 1 1534. 0 - -
17TR30. 0 5T.2 1z 1 1503. 0 - -
384099. 0 83.0 1z z 1&37. 0 1851.0 -
5312800 Ba. 4 1z = 1755. 0 1754.0 -
S00455. 0 BT 1z 1 1219.0 - -
151484. 0 1.2 1z 3 1562. 0 1551.0 1621.0
355613, 0 g2 4 1z z 1856, 0 1983.0 -
SE5462. 0 93,1 1z 3 1163.0 1599.0 1224.0
TT4474. 0 50. 2 1z 1 LATZ. 0 - -
126002, 0 g9.1 1z 3 1853. 0 1772.0 1293.0
332540.0 al.4 1z 3 1705, 0 1110 1725.0
540235. 0 a0. 2 1z = 1700. 0 1575.0 -
TATESS. O TE. 2 1z z 1615, 0 1493.0 -

Type 5 Radar Waveform_12
Bur=st Paol=e [:]_:irp Homber of
Dffse 5 Width Pulsex er |[PRET—1 (asx) |[PRT-2 (as) |PRT—3 C(as])
ey Wideth (u=) [Tty Bar=t
TOE2S. O B0. 9 20 1 1337.0 - -
Z15T13. 0 55. 2 p=du] 1 18z5. 0 - -
359054, 0 Q1.5 p=du] 3 15T1.0 137T7.0 13450
sossd91.0 s0.0 =20 1 1T16.0 - -
S27T2T.0 B3 4 20 1 1525. 0 - -
193031. 0 S0, 2 p=du] 1 1055. 0 - -
34Z25T. 0 TZ. 4 p=du] = 167TT. 0 1155. 0 -
4371038, 0 To. T 20 2 1Tas. 0 1034. 0 -
347TT1. 0 831 20 = 1432, 0 14z0. 0 -
1Ta509. 0 TS. 9 p=du] = 1598, 0 1zso. 0 -
3FE3TOS. O Q1.9 =0 3 1143, 0 1564. 0 1171.0
4TO0156. 0 50,6 =20 1 16630 - -
18919. 0 TO. & p=du] = 1803, 0 18868, 0O -
16Z2159. 0 SZ2.8 p=du] 1 1z6z.0 - -
Z0ESES. 0 BT.9 =20 =2 1830, 0 1z212. 0 -
44397T40. 0 89.6 20 3 17220 1712 . 0 16310
S9TeE9. O Sz.0 p=du] 1 14=1.0 - -
1439z=0.0 TO. 2 p=du] = 1005, 0 1541. 0 -
259351.0 BZ. 9 =20 1 180z, 0 - -
433419. 0 5. 7T 20 = 17T33. 0 1332. 0 -

104 of 128



Report No.: 2112RSU018-U1

Type 5 Radar Waveform_13

Bur=st Pul Chirp Homber of
Dffzet Sy (as) |Fidth Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 f(us)
(n=) * =5 (MHz) Burst
967440, 0 B2 2 10 1 1202.0 - -
210850, 0 55 B 10 1 1354.0 - -
453157.0 551 10 1 1126.0 - -
B34920. 0 591 10 1 1837.0 - -
935282, 0 T8 10 2 17T46. 0 1925.0 -
180342, 0 99,5 10 3 1997. 0 1546, 0 1533.0
421841.0 936 10 3 1291.0 1874.0 1443.0
BE4354. 0 52,3 10 z2 1419.0 1493.0 -
a054a3. 0 2.0 10 z 1773.0 1935.0 -
151215.0 58,7 10 1 1117.0 - -
F0ETET. 0 6.8 10 2 1070, o 1855.0 -
B33609.0 901 10 3 1475.0 1137.0 1849.0
Type 5 Radar Waveform_14
Burst Pulse Chirp Homber of
Dffset Width (as) Width Fulses per |[PRT-1 (us) (PRT-2 (us) ([PRI-3 (us)
(us) (MHz) Burst
TOOSTE. 0 TS0 13 z 11380 1489. 0 -
QRSEZ. 0 T5.1 13 z 1606, 0 1101.0 -
ZE9E44. 0 Qa0 13 3 1539. 0 1052, 0 1780, 0
483855, 0 B3 T 13 z 1062, 0 1255. 0 -
BTS09E. 0 Bd. & 13 1 1400, 0 - -
Ta046. 0O TE 4 13 z 12260 1664, 0 -
ZA5509. 0 az. 4 13 ] 1937.0 1036, 0 1597.0
460455, 0 64,1 13 1 1520.0 - -
ESZ1TE. O B8, & 13 z 1992, 0 1927.0 -
49116. 0 a7.9 13 ] 1707.0 12T6. 0 1807.0
242359, 0 T9.0 13 z 1747.0 163T. 0 -
435TTZ. 0 TE. 4 13 z 1355, 0 17T36. 0 -
E2TLTS. O al.z 13 ] 1821.0 1684.0 1958, 0
25415.0 BT.T 13 z 1156.0 1811.0 -
Z18211.0 Q4.1 13 ] 16845, 0 1955. 0 1234.0
Type 5 Radar Waveform_15
Bur=t Pul Chirp Homber of
Dffset '.d:; Cas) |Hidth Pulsex per (PRT-1 (us) |[PRI-2 (us) [PRI-3 (us)
(ax) ! = (MHz) Bur=zt
411B62. 0 a8, 4 13 3 1339.0 1008, 0 1331.0
BOROSE. O Bd. 4 13 1 1976, 0 - -
1609. 0 53 4 13 1 1728, 0 - -
124421, 0 Qg 3 13 3 1813.0 1T10.0 1185.0
IETE1E. 0 B8, & 13 z 1869. 0 1923.0 -
SE13TT. 0 TG 4 13 z 1338.0 1829.0 -
TTEOSE. 0 54.5 13 1 16TE. 0 - -
171496, 0 65,9 13 1 1130.0 - -
IRE03E. 0 552 13 1 1593. 0 - -
S5ETa1. 0 5001 13 1 1425. 0 - -
TSOS53. 0 gz 4 13 z 1681, 0 1581. 0 -
14T3TE. 0 T0.3 13 z 1032, 0 1480.0 -
341349, 0 £4.0 13 1 1205. 0 - -
534828, 0 56T 13 1 1584. 0 - -
TEETSE. 0 an. 1 13 3 1994. 0 1170.0 1360.0
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Type 5 Radar Waveform_16
Bur=t Pulse Chirp Homber of
Dffset Width Cas) Width Pulses per |[PRT-1 (us) |PRI-2 (us) |[PRI-3 (us)
(=) 1 (MHz) Burst
123176, 0 95, 7 14 3 194T.0 1333.0 1147.0
S1eS04.0 T4. 4 14 2 1085. 0 1524, 0 -
S10505.0 5z.0 14 1 18520 - -
TOSOTS. 0 51.5 14 1 1085, 0 - -
997T11.0 5. T 14 2 1530.0 1104.0 -
29264T. 0 95 6 14 3 1310.0 1167T.0 13320
457479, 0 53.8 14 1 1003. 0 - -
ETSTEL. O 95. 2 14 ] 1273.0 1a7z. 0 1586.0
TSES1. 0 T4.T 14 2 1555. 0 11735.0 -
ZB9Z245. 0 9. T 14 2 152T.0 11390.0 -
482299, 0 7.9 14 2 1347T.0 1413.0 -
B53556.0 a95.9 14 ] 1580.0 19520 1731.0
SZ13:2.0 55.8 14 1 1673.0 - -
245431. 0 T4. 4 14 2 1z14. 0 1495. 0 -
438901. 0 T®. T 14 2 138T.0 1141.0 -

Type 5 Radar Waveform_17
Bur=t Pal=e Chirp Homber of
[E‘iiis:'get ¥idth (as) '(;]I‘};])l gi::s per [FRT-1 (ux) |PRI—Z (ms) |[FRI-3 C(uxs)
592035, 0 T8.T 14 2 1506, 0 1519.0 -
ZB461.0 B3. 0 14 z 17a0.0 1251.0 -
207936, 0 B2.0 14 1 191e. 0 - -
359505, 0 55. 4 14 1 1075.0 - -
STiOS1. 0 55.1 14 1 1555. 0 - -
4147. 0 BT. 8 14 2 1542. 0 1851.0 -
155=21T.0 T1.6 14 z 1615. 0 1796, 0 -
38T1S51.0 B0. 4 14 1 1652, 0 - -
S4ETS0. 0 55.0 14 1 1515. 0 - -
TI04T0. 0 El1.T 14 1 1321.0 - -
183042, 0 TO. 4 14 2 1589. 0 1229.0 -
F44969. 0 59.1 14 1 1274.0 - -
5240589, 0 a93.8 14 3 1455. 0 1341.0 19560
TOB1GZ. 0 69. 6 14 z 1T45. 0 1Bz6.0 -
140821.0 525 14 2 1B3T.0 1BEZ. 0 -
3F2ETOZ.0 5z2.0 14 1 1035. 0 - -

Type 5 Radar Waveform_18
Burxt Pulse Chirp Homber of
Dff=et ¥idth (us) Width Fulzes per |[PRI-1 (us) |FRI-Z (us) (FRI-3 (us)
(u=) (MHz) Bur=t
BT1430.0 T8.3 10 2 1806. 0 1116.0 -
91443T.0 5T.5 10 1 1575.0 - -
157956. 0 TB.T 10 z 1564.0 1624.0 -
399093, 0 9z.2 10 3 1486. 0 1435.0 1514.0
EB4ZTES. O Z4.5 10 1 1174.0 - -
84054, 0 TE. 3 10 2 1135.0 1061.0 -
12g01z2.0 = 10 3 121T7.0 1571.0 1554.0
FBYETS. 0 921 10 3 1045.0 1019.0 1525.0
BI1121.0 95.5 10 3 1122.0 1194.0 1504.0
§52195.0 4.6 10 3 1155.0 1525.0 1977.0
98569 0 BB 2 10 1 1450.0 - -
340180.0 T™=.T 10 2 1801.0 1317.0 -
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Type 5 Radar Waveform_19
Bur=st Paol=e C]_:irp Homber of
Dffset Width Cas) Width Fuolses per |[FRI-1 f(us) [FRT-2 (us) |[PRT—3 (us)
(=) (MH=) Burst
SBEES0. 0 (=T =] 15 = 1T3as. 0 1T5z.0 -
Slgzzz. 0 Q1.0 15 a3 1zT4.0 1415. 0 1836. 0
452460 T3. 5 15 = 1617T.0 17T45. 0 -
195395. 0 a95. 5 15 a3 164z2. 0 1071.0 1333.0
34T463. 0 d1. 6 13 3 1336.0 1z00. 0 1T4z2. 0
S00T1i0. 0 TS, 5 15 = 1491 .0 1397.0 -
24510, 0 T3.5 15 =3 1135.0 l402. 0 -
1T7r393. 0 B4, 4 13 1 1399.0 - -
330045, 0 552 15 1 1T53.0 - -
4gzes1.0 556 15 1 1945. 0 - -
5T31.0 51.6 15 1 1067T.0 - -
155224, 0 TE2. 2 15 =z 1154.0 157T&. 0O -
310405, 0 T4. 1 13 =2 1970, 0 1453. 0 -
4B35539. 0 B3. 9 15 1 156680 - -
Bld4led4. 0 4.1 15 a3 1151.0 1=519.0 17To09. 0
1335=27. 0 Q0. 2 15 3 1546, 0 1999, 0 16T4. 0O
292456, 0 552 15 1 1595.0 - -
44zZ835. 0 865 15 a3 1041.0 1eTo. 0 1121.0
598050, 0 60 1 15 1 1616.0 - -

Type 5 Radar Waveform_20
Bor=st Paol=e Cl_nirp Homber of
DEffset Width Ca=) WHidth FPul=e=x per (FPET-1 (u=s) (PET-Z (u=) |[PRI—3 (us)
(s} (MH=z) Bur=t
1z059z2.0 TS, 6B 19 =2 17700 1Z06. 0 -
2ZTZ415. 0 = =] 139 3 1416. 0 1411. 0 16560
4Z5TEI. O TT. 6 19 = 14539. 0 1155. 0 -
STE914. 0 = =0 -1 19 = 1986, 0 1332.0 1424, 0
101573. 0 a1. 6 19 = 1445, 0 1237.0 1543, 0
254401 . 0 S=2.1 19 = 1536. 0 1161.0 -
408560, O &z, = 139 = 1554. 0 1464 . 0 -
559517.0 TE2. I 19 =z 1435. 0 1155. 0 -
2327T3.0 S0. 4 19 1 12683, 0 - -
2357200 TS, T 19 =2 1112.0 1=Z02.0 -
3550530 TO. O 19 = 1544, 0 1490. 0 -
541541. 0 S58.9 139 1 13=25. 0 - -
B417TS. 0 TO. 6B 19 =z 1953, 0 1955, 0 -
217113, 0 51.6 19 1 1367T.0 - -
FEST44. 0 g9=2.9 19 3 1233.0 1074. 0 1417.0
S5Z07T35. 0 Q1.9 139 3 1516. 0 1165. 0 10090
45475, 0 BT.0 19 =z 1865, 0 1553, 0 -
197901, 0 82,3 19 =2 1211.0 19z4. 0 -
ZFS0467T. 0 ™. T 19 =2 1637T.0 1232.0 -

Type 5 Radar Waveform_21
Buorst FPal=e C]_lirp Homber of
Offset Width (us) Width Fulsex per |[PRT-1 (u=) (PRT-2 (us) |[FRI-3 (uxs)
(=) (MH=z] Burst
S310ZT. 0 BT. 6 17T z 1555, 0 1=z7T0.0 -
Z2EZES. 0 BS. 2 17T 1 1g09. 0 - -
1837220 g8, z 17T 3 l1z8z.0 1447.0 1251.0
350316, 0 Ba. 1 1T 2 1323. 0 1315. 0 -
S10z215. 0 93.9 1T 3 1239. 0 1013 0 158760
S359.0 [=T=ri 17T z 1157.0 1115. 0 -
15697TaT. 0 55.6 17T 1 1327.0 - -
3F1Z06. 0 545 17T 1 117Ta.0 - -
491117. 0 B5. 1 17T 2 1437.0 1TS56. 0O -
BSOST1. 0O ao. & 1T 3 15T3. 0 12e81.0 1544.0
149413. 0 gz, 2 17T =z 1T4%.0 17o1.0 -
09891, 0 99, = 17T <1 1365.0 1585. 0 1T235.0
489942, 0O 88,9 17T 3 140%. 0 19g0. 0 17To4. 0
BI4Z290. 0 Bz. 0 17T 1 1010, 0 - -
129892, 0 T4. 5 1T 2 1429, 0 1544. 0 -
2595372, 0 a87.7 1T 3 14T6. 0O 1391. 0 190z2. 0
450509, 0 G6. 5 17T <} 1855. 0 1504. 0 1451.0
B1OZ53. 0 g91.0 17T 3 1943, 0 1534. 0 1695, 0
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Type 5 Radar Waveform_22

Burst Pulse E]_lirp Humber of

Dffset Ridth (ag) [Fidth Pulsex per (PRI-1 (u=) (PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst

197853.0 91.5 g 3 1T13.0 1050.0 2000. 0
45TB5Z. 0 a7.9 ] 3 1908.0 1407.0 1653.0
TEO01Z. 0 637 3 1 1054.0 - -
1070593, 0 593 ] 1 1300.0 - -
1B25T1.0 563 3 1 1629.0 - -
452556. 0 73.0 g 2 147T1.0 1897.0 -
T42061. 0 85,7 g 3 1865.0 1140.0 1717.0
1032455. 0 852 g 3 1345.0 1541.0 1106.0
128736. 0 51.6 ] 1 14820 - -
418901.0 811 3 2 1557.0 1543.0 -

Type 5 Radar Waveform_23

Burst Pulse E]_lirp Humber of

Offset ¥idth (us) F1dth Pulses per (FRI-1 (u=) (FRI-2 (ns) (PRI-3 (us)
(us) (M=) Burst

TEET11.0 0.6 T Z 1893.0 1840.0 -
1108540.0 (81,3 T Z 1423.0 1738.0 -
101020.0 T2.0 T Z 1120.0 1461.0 -
423406. 0 7.1 T Z 1792.0 1930.0 -
T47353.0 a7.g T 1 1093.0 - -
10BEG16. 0 |80.5 T Z 1304.0 15839.0 -
B1239.0 6. 9 T Z 15879.0 1247.0 -
J83659.0 94.9 T 3 1787.0 1017.0 1006, 0
TOBZAT. O 82,5 T Z 1802.0 1769.0 -

Type 5 Radar Waveform_24

Buor=t Pul=e C]_lirp Huomber of

Dffzet Width (a=) Width Fulzex per ([FEI-1 (ux) [FETI-2 (us) |[PERT-3 C(us)
(as) (MH=z) Burst

S43150. 0 T4.1 16 2 1595.0 1g910.0 -
113450 83T 16 3 1z80.0 1125.0 14335. 0
15151T7.0 T3.9 16 2 1595. 0 1465, 0 -
3513515. 0 S6.0 16 3 1953. 0 1850.0 1363. 0
SEEezZ1.0 T7.6 16 2 1TTE. O 1430. 0 -
E94360. 0 64,1 16 1 15700 - -
1609070 G1.6 16 2 1004. 0 1675. 0 -
3313516, 0 B5. 2 16 2 1565.0 1105, 0 -
SO01825. 0 T3.5 16 2 1294.0 18355, 0 -
BTZ241.0 g83.2 16 2 1233.0 17T74. 0 -
139811.0 a5. 0 16 3 16T1.0 1063, 0 1395. 0
309252, 0 6.1 16 3 1944, 0 1g97a. 0 1395. 0
451624, 0 B63.9 16 1 1Te4. 0 - -
BS2534. 0 SE. 4 16 1 1290.0 - -
119039. 0 50.9 16 1 1505. 0 - -
259462, 0 9.6 16 2 139z.0 1235.0 -
45862T. 0 a4, 4 16 3 1614.0 1577.0 1571.0
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Type 5 Radar Waveform_25
Burs=st Pulse Chirp Humber of
Dffset Width (u=) Hidth Pulses per [FRI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(u=) (MHz) Burst
525934, 0 Bl1.0 12 1 1980, 0 - -
128245, 0 558.2 1z 1 1761.0 - -
351975.0 58.5 12 1 1014.0 - -
ST4R93.0 T3 1 12 2 1386.0 10520 -
TIYBTIT. O 52. 4 12 2 1915.0 1913.0 -
100897, 0 55.T 12 1 19520 - -
323560.0 BE. 0 12 2 1930.0 1511.0 -
S4R331.0 T1. 6B 12 2 1921.0 1913.0 -
TRIOES. 0 53.9 12 3 1640.0 1492.0 1015.0
T2950. 0 ge.8 12 3 13830 15590 1932.0
206224, 0 B5.5 1z z 1436.0 1634. 0 -
S20105.0 55.1 12 1 1741.0 - -
T40515. 0 91.3 12 3 1784.0 1503.0 1543.0

Type 5 Radar Waveform_26
Buor=t Fol=e Cl_xirp Homber of
l}:is:':s'et Width Co=) 'l'(;]t}:l)x gg::s per |[FPRT—1 f(us) |[FRTI-Z (us) |[FRET—3F (as)
29853, 0 SB. 3 =0 1 1555. 0 - -
17409z 0 95,1 p={u] 3 1=27T=.0 1295. 0 1441.0
319463 0 T3 B 20 =2 10250 1442 0 -
4BS0Z24. 0 55.1 p={u] 1 1844, 0 - -
11734, 0 BZ. 3 p={u] 1 1311.0 - -
156945, 0 ST.3 p={u] 1 150z, 0 - -
3018890 Bl. 5 20 1 19z20. 0 - -
447T531. 0 51.49 p={u] 1 1132.0 - -
559945, 0 S6.1 p={u] 3 1z59.0 1404, 0 1z95.0
1332960 a5. 3 p={u] 3 1T15. 0 1255. 0 1535.0
Z2837T1T.0 T3, T =20 = 1445. 0 1114. 0 -
429045, 0 S4.5 =0 1 1981.0 - -
ST4351. 0 S6. 1 p={u] 1 1635. 0 - -
1z1225.0 sS5.0 p={u] 1 1z9z.0 - -
ZBBSsS0. 0 SB. B =20 1 1031. 0 - -
409914, 0 S5.0 =0 3 1000, 0 100z, 0 17990
SEEEOT. O S6. & p={u] 1 1547.0 - -
102945 0 T™4.9 p={u] = 17T35.0 1559.0 -
247TTO2. 0 Ti.1 p={u] = 17240 16050 -
393454, 0 S1.4 =0 1 1To=z. 0 - -

Type 5 Radar Waveform_27
Boar=st Paol=e Chirp Homber of q 3 a B q 5
Dff=seat = Width Ful=sex er |[FRI—1 o= FREI—2 o PRI—3 s
Ca=) Width C(u=) | o,y Burat
SETAST. O B3. 5 19 1 1150. 0 - -
SATIE. O B0, 4 19 =2 1084, 0 13220 -
242934, 0 BO. & 19 1 1016. 0 - -
393395. 0 S6. 1 139 3 1156. 0 19=25. 0 1591. 0
S45664. 0 59. 4 19 1 11a3. 0 - -
TOSZS. O a1.5 19 = 1249, 0 1133. 0 18468 .0
ZZ3631.0 TS.0 19 = 1Z267T.0 1055. 0 -
SFTETSS. O =% =] 19 1 14zz. 0 - -
529475, 0 B1. 4 19 1 159z, 0 - -
SZ044. 0 93, 7 19 3 1253.0 1153.0 Z000. 0
Z04835. 0 TT.3 139 = 1T39.0 1001. 0 -
357940, 0 B3.0 19 1 1457. 0 - -
S10e0g. 0 BZ. 0 19 1 1843, 0 - -
33339.0 S3.3 19 3 1154. 0 1612. 0 1037.0
156074, 0 TB. 5 19 =z 10939, 0 109z, 0 -
FFoz4z. 0 51.8 19 1 1zz1.0 - -
491939, 0 BE. S 19 1 1=Z94. 0 - -
14B850. 0 55. 7T 139 1 1154. 0 - -
16B63T. 0 94,1 19 3 15965, 0 1896, 0 1315. 0
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Type 5 Radar Waveform_28

Burst

Fulse

Chirp

Haomber of

Offset Width (us) ¥idth Fulses per |PEI-1 f(us) (PFRI-Z (us) |FRI-3 (us)
(ns) (MHz) Burst
EE21iz2.0 93. 6 g 3 1935.0 1524.0 1256.0
g18014.0 B4.0 g 1 1431.0 - -
1079540, 0 92,5 g 3 1024.0 1793.0 1037.0
Z5EBGZ. 0 4.9 g 2 12058, 0 1EB0. 0 -
S21027.0 BEZ. 9 g 1 1863.0 - -
TE3043. 0 4.1 g 3 1444 0 1545.0 1496.0
10431040 ES. 2 g 2 1319.0 17830 -
224023.0 T68. 3 g 2 1759.0 1TBZ. 0 -
438510, 0 E0. 6 g 1 1826.0 - -
T92370.0 Bl. 4 g 1 1358.0 - -
1014834. 0 89.6 8 3 1182.0 1526.0 1206.0
Type 5 Radar Waveform_29
Burst Pulse Chirp Homber of
Dff=et ¥idth (as) Fidth Fulses per FRI-1 (us) |[PRI-Z (us) |PRI-3 (us)
(ns) ! 551 (nz) Burst
263643.0 T2 ] 2 1091.0 1033.0 -
B2TZ08.10 B1.4 5 1 1926.10 - -
939058, 0 a7.4 ] 3 1277.0 1131.0 17570
13544370 |53.6 5 1 1297.0 - -
21886010 1.8 ] 2 17340 1998.0 -
BE1381.0 6.9 ] 3 1361.0 1599.0 1427.0
24549310 82,4 ] 2 1286.0 11020 -
13071250 |93.6 ] 3 10540 18310 1312.0
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Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 0 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 !
Detection Percentage (%) 96.7%
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Type 6 Radar Waveform_0

List o |° ! 2 3 :

1] 5709 5425 5302 5303 5310
] 5364 5453 5354 5541 SB3T
10 S2E6 5430 5254 5483 5510
15 5534 5530 5643 SEOS 5307
20 5274 5319 5406 SE14 5590
25 52383 5639 5329 5576 5645
30 5531 5615 5264 SEOY SBEY
35 5478 5372 5315 SBEE 5475
40 292 5358 SEEL 5719 5512
45 5550 9582 2660 2654 5648
a0 5652 5331 5640 5269 5413
a5 5535 SETE 2497 2471 5503
60 SB21 5473 S4TE 5370 5616
65 Szgz 5509 D485 5702 5265
TO SB4E 5333 5449 53T 5304
5 5357 5260 5263 5305 SB5T
&0 52a0 SAT4 5556 SEOZ ST03
85 5546 5580 5290 5613 5386
90 5324 SBSE 5313 5354 5495
95 5469 SBTZ 5427 5316 5361

Type 6 Radar Waveform_1

List an |° ! 2 3 :

1} 5392 664 5713 5464 5530
5 406 5378 5429 ST04 5419
10 SBTZ2 5279 5235 SESE 5531
15 SBzz2 SBST 5271 SE45 5499
20 G665 53548 5444 5703 53563
25 5651 5541 5435 5302 SBTY
30 SB23 5504 SEIE 5349 5346
35 5295 5511 5503 52559 S625
40 S651 52649 2ETT 2547 SB35
45 5562 5402 G621 G262 5439
50 5525 5507 5711 5351 S5ET
55 5357 STZ3 5701 5590 G665
B0 2474 5275 5618 5418 5305
65 S6T1 54383 5458 5501 5534
TO 5270 5543 5718 5466 5512
T3 5266 5263 5326 5283 52549
80 5434 5323 5536 5363 5342
85 5553 5505 5583 5288 5545
90 5719 5336 5584 5459 SB9Z
95 5230 5510 SE5E 5505 3659
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Type 6 Radar Waveform_2

List Gin |° ! 2 3 ¢

1] 5647 5423 56443 SEZS 5372
] 5445 5400 5504 532 5723
10 SB03 5543 5336 5378 5552
15 5613 5309 2277 5693 5691
20 SBT3 5554 5385 SE9S 5536
25 5442 5393 5633 5406 5715
30 SBES 5490 5653 5564 5595
35 5593 9553 2594 5355 5306
40 5603 5352 5517 5544 5470
415 5542 5485 5674 5315 5326
S0 5307 SB43 5287 5440 5390
55 5436 SB55 5305 5457 5445
60 5404 5308 5363 aT1Z 2605
65 5407 5263 5637 5346 5412
TO 5452 SE12 5525 ST1T SEQT
5 5403 5270 G656 5433 5317
80 S52T 5405 5453 5696 5505
85 5522 5251 5455 5413 5295
a0 5537 SB54 5633 5254 5526
95 SE19 SE00 5492 55587 5444

Type 6 Radar Waveform_3

Lise ONEy) |° ! 2 3 4

0 5427 SB6T 5585 5311 5592
5 54490 5325 5574 5555 5455
10 5437 5429 5377 5573 5701
15 3339 5380 o641 5405 2651
20 SBZ23 5326 5309 5509 5330
23 5342 5366 2510 2ETE 5329
30 5379 5610 SBE2 5316 SB9Z
35 5BE5 SBZE 5556 SEOE 5447
40 3532 5533 SBE0 5541 5399
45 5522 SBES S262 5271 5591
S0 SB55 5384 5335 5529 SESS
55 ShZ24 5609 5495 5306 5319
60 5473 5405 5544 S4z0 5551
65 3507 5356 S47h 5576 5432
TO 5454 5438 SB15 5374 5693
5 SB56 SA4Z2 5523 5595 5251
g0 5463 5446 5691 5565 5450
85 5416 5364 5550 5378 5724
a0 5310 SA0Z 5344 5704 SEDE
95 5631 SB1T 5362 5485 5341
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Type 6 Radar Waveform_4

List onn |° ! 2 3 ¢

0 SBEZ2 5431 5521 54TZ2 5337
] 5629 ST 5854 5715 SEGZ
10 5365 5693 5418 SET1 5504
15 5314 S4B6 54383 SESE SEO0
20 5592 5364 5301 o452 5596
25 5663 5563 5614 5306 5371
30 5265 S5ET S4z2 SE11 5356
35 55149 5709 5520 5256 SE1S
40 5374 5425 5538 5325 5405
415 5273 SE93 5324 5475 5534
S0 5560 5349 5613 5414 5470
55 5715 5563 56a5 5290 SB35
60 5350 5376 5721 5497 5330
65 5305 5415 5311 42T SESS
TO 5514 5643 5641 STaT 5556
s 5354 5283 5h23 5447 SES1
80 2274 SEBT 5300 52558 5509
85 5332 5255 665 5265 5634
90 5417 5557 5450 5444 5393
95 SBT3 2421 S6E0 SET0 SETE

Type 6 Radar Waveform_5

List onen) |° ! 2 3 :

0 5365 SATO 5457 GBS 5654
5 G671 S2TE 2254 5309 5491
10 SBTT 5482 5459 5391 SB15
15 5402 5593 5536 5256 5317
20 5600 5353 5305 5390 5455
25 5454 5615 297 5T 5340
30 5413 5524 SB3T SBT3 5334
35 5394 5392 5315 9387 5434
40 5695 5312 SBES SB3Z2 SB35
45 5385 5356 5231 S3TT 5265
50 410 5261 5440 5329 5TiZ
55 S414 5423 5517 5400 5322
B0 5316 5328 5295 5653 5644
bS5 5443 5531 5451 5594 SB0S
T0 5250 5507 5547 SE45 5574
T3 5453 5254 5310 5395 SBEG
80 5610 5447 SE91 5444 5331
85 5311 5620 SE3E SET4 5335
90 SBET 5550 5374 SET3 472
95 5541 5373 5341 559z SB05
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Type 6 Radar Waveform_6

List GI2) |° ! 2 3 :

0 620 2434 5393 5319 5399
5 5713 5294 5329 5472 SE95
10 5605 2271 5500 5586 5636
15 STz0 5659 5301 5509 5549
20 5721 5382 5423 5275 5470
25 5403 5444 5374 5552 5618
30 5451 5377 5447 5629 S53T
35 5530 S63T 5445 5439 5306
40 5250 5333 5564 5365 5339
45 5430 5630 DB S43T 54491
a0 54148 5535 5261 5616 5471
55 5590 5707 5348 5493 5T15
60 5515 5486 5354 SETS 5487
bS5 5393 5359 2411 2419 5299
TO 5621 5533 5355 5311 5291
T3 64T 2679 5391 o611 5279
80 5441 SB23 2462 SeaT 5554
85 5305 5579 5343 5364 5344
90 5701 5432 5356 5290 5527
95 5525 5276 SB50 5539 SBET

Type 6 Radar Waveform_7

List 00 |° ! 2 3 ¢

0 400 5293 53249 5383 TG
5 5280 5316 5404 SB35 5430
10 5539 5535 5541 5306 SEST
15 5451 5275 SB95 S5T24 5323
20 5519 5715 SBEE 2471 5401
25 SB35 5322 5606 5545 5405
30 5594 S04 5435 5495 5599
35 5352 SBTE SET1 5382 5315
40 33549 2373 2456 2663 2573
15 SB26 5396 5345 S5ez 5300
S0 54583 5420 5540 SE15 5542
55 5507 5353 56a0 5325 5305
60 5435 5551 24TT SB5E 5282
65 5444 5393 5432 5555 SBET
TO 5426 SBE0 5231 SEEY 5491
5 5479 5346 5623 5500 5492
80 5324 5431 5495 5272 5474
85 5314 2647 2439 5341 5343
a0 5592 5304 5357 5271 5259
a5 5529 5350 5e92 s30T 5552
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Type 6 Radar Waveform_8

List o |° ! 2 3 :

1] 5655 5534 5265 5544 5461
] 5419 5T16 5479 5325 5259
10 5373 5421 SATY 5501 SBTS
15 5563 5402 5294 5515 5527
20 5309 5700 5483 5374 5526
25 5271 5334 SE52 5447 5636
30 5433 5335 5710 SEAT 5340
35 5287 5275 5463 5273 SB39
40 5601 5338 SB23 5325 SB05
45 5398 5536 5307 2416 5314
a0 5593 5596 5559 5517 5282
a5 5398 2632 9552 2606 5345
60 5702 5276 SE94 53TS 5281
65 5576 5462 5551 5492 SEED
TO 5562 5349 5472 5476 5451
5 SAT1 SB41 5253 SETE 5424
&0 5423 5367 5502 5535 5592
85 5718 5320 5366 5387 SB35
90 5600 5361 5453 SBTZ 5574
95 604 5324 SB3T 5590 5547

Type 6 Radar Waveform_9

Lise ONEy) |° ! 2 3 4

0 5435 5295 SETA 5705 5303
5 5461 5263 5554 5389 466
10 5304 SRS 5720 5599 SE9Y
15 3B5T 5529 2426 5339 5707
20 5535 5475 SGE41 5552 o347
23 2317 5598 2537 5281 2476
30 SBTS 5382 5352 5450 5525
35 S46T 5373 5546 SE21 5254
40 55285 G652 55349 5578 5620
45 5254 5305 SBE5 5416 5492
S0 5572 5232 5490 SE44 5471
55 5711 5588 5451 5523 5260
60 5513 SE4T 5583 5520 5421
65 3579 5401 3702 5443 5295
TO 5257 5548 54449 5321 5452
5 5410 5640 S6TL SEST 5709
g0 5453 L jalatat 5531 5565
85 5335 5258 5495 5560 5380
a0 5555 5264 52Th SESE 5354
95 5459 5609 53549 616 5341

116 of 128




Report No.: 2112RSU018-U1

Type 6 Radar Waveform_10

List M) |° ! 2 3 4

0 5593 5537 Se12 5391 5525
5 5503 SBE3 5629 5552 SBT3
10 5710 5474 D286 5319 STz20
15 5645 5656 55249 SEST 5424
20 5446 5544 5582 5320 SES0
25 5547 5265 54582 5510 Sa34e
30 5365 5309 SBES 5299 5521
35 5469 5396 S36T 5357 4TT
40 5721 5714 5561 5296 S3TT
45 5545 5459 5546 SEEE SE9S
S50 5315 5418 5303 5270 5494
55 33549 267G ]S taiE] 2415 2443
60 5305 5437 5713 S47E 5329
65 5534 5452 5645 5425 5369
TO 5609 5634 5355 SEa0 SEOS
5 5465 5250 5332 5453 53958
80 5499 5343 2274 2693 2524
85 5379 5549 5643 5T16 5455
a0 5272 SRS 5440 SE1G 5537
95 5475 5495 5T15 5516 5301

Type 6 Radar Waveform_11

List oy |° ! 2 3 ¢

1] 5373 5301 5543 52552 5365
] 5545 SB45 5704 5715 5405
10 5544 5263 5327 5514 SZEE
15 5261 5308 G632 5332 616
20 5454 5710 5620 5633 5293
25 5471 5399 5371 5556 5354
30 5257 5451 5485 SEEO S5E0
35 5549 5587 5303 5440 5415
40 5456 aTil 5490 2643 5379
15 5435 5593 5724 o4z 5270
S0 5271 5503 S2E2 5509 SE19
55 5433 5564 5363 5471 SE34
60 ST22 5269 5313 SBO03 5423
65 5473 5605 5279 5495 5520
TO 5397 5404 5323 5451 5339
5 5401 SBT1 5385 SEST 5721
80 53249 5398 5341 5403 5370
85 5297 2674 o714 S6TT 52501
a0 5359 5472 5639 5335 5595
a5 5630 SETE 5530 5452 SB35
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Type 6 Radar

Waveform_12

List i) |° ! 2 3 :

1] SR23 5540 5484 5715 5585
] Sh34 5610 5304 5405 5709
10 2475 5827 5368 28T 53449
15 5338 SB35 5377 5333 5462
20 5561 SB25 SZ2EB6 5359 5251
25 5574 5830 5573 5426 5621
30 SB9E 5523 5700 SBS3 5702
35 2273 2506 5595 2617 5256
40 5703 5322 SE23 5495 5651
45 SB11 5233 5446 5704 5554
S0 S63T 5573 5236 5339 5550
55 5533 5579 5570 5259 5329
60 2372 2412 2479 5400 55T
65 5603 5555 5721 5350 5450
TO 5459 5544 SE52 SEST 5670
T5 5502 5451 5376 5485 5301
80 5655 5366 5562 5528 5545
85 5397 5404 S4TT SE14 5353
a0 5371 5439 5382 5711 5315
95 5496 5558 SEE4 5633 5530

Type 6 Radar Waveform_13

List 0p) |° ! 2 3 ¢

1] 5408 5304 2420 5399 2427
] 5251 SE32 5379 54649 5441
10 5406 5413 5409 54249 5305
15 S43T 2465 5266 5422 5525
20 5373 2470 5502 3714 5625
25 5BTS 530z 5319 5612 5565
30 SB0T SB55 5263 S3TT 5505
35 5366 5364 S4TT 5512 5456
40 5606 2669 2491 705 2603
15 5545 5454 5704 5401 5552
S0 S22 SEA3 S52T 5525 5410
55 5395 5580 5310 SBTY SEGS
60 5524 5483 5493 SB2T 5321
65 5445 5311 670 5360 5264
TO 55389 5570 5259 5721 Saze
= 5579 5530 SB33 5414 5305
80 5283 5615 54349 5701 SBEOD
85 5597 2426 2657 2274 5318
a0 5692 5563 SB45 5265 5450
a5 5506 5603 S421 56494 SESS
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Type 6 Radar

Waveform_14

List i) |° ! 2 3 :

1] 5566 5543 5356 5560 5647
] 5233 5557 5454 SESZ 5645
10 5715 SBTT 5450 5827 5329
15 5525 5592 5369 5370 a3TIT
20 5381 5539 5540 STO6 SB3T
25 5513 5505 5520 SE4E SE0T
30 5496 SB1Z2 5478 SB26 5701
35 5455 2573 2630 2426 5295
40 5311 SE34 5702 SESS 5553
45 SR23 5512 5242 5255 5425
S0 5323 5424 5374 5350 5375
55 55958 5451 5588 5399 5281
60 5333 5338 52315 5319 aTZ23
65 5353 5270 5484 5521 5562
TO 5633 5336 5575 SESS 5419
T5 5710 5630 5291 5699 5258
80 711 SB66 5318 5304 5599
85 5633 5330 SATY 5439 5359
a0 5361 5703 5415 5259 5556
95 5585 5559 5620 5492 SB35

Type 6 Radar Waveform_15

List onn |° ! 2 3 4

1] 5346 5307 523z SEZ4 5459
] 5432 5574 5529 5320 47T
10 SB46 S4B6 5431 STe2 5350
15 5516 5719 5472 5415 5531
20 5339 5705 5431 SEEO 5401
25 54TR 5703 56a0 SE49 5385
30 5563 5596 5303 5521 SE44
35 5546 5303 5437 SEOY 5304
40 5545 5399 5321 S45T 5565
15 5711 5570 5713 5555 5304
a0 54949 2473 2463 5645 5319
a5 5311 5435 G651 5693 5630
60 2462 2511 2622 aT1T 2669
65 5554 5694 5423 5353 5357
TO 5344 5505 5561 SE61 SBE6
T5 SB39 SB35 SB9Z 54258 465
80 SBEZ SB95 SBTZ 55582 5281
85 5352 556G 5326 5279 5339
a0 5710 5424 5532 SE19 S407
a5 5601 S63T 5547 5405 5317
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Type 6 Radar

Waveform_16

List ONED) |° ! 2 3 ¢

0 5601 5546 5703 5310 5709
L 5474 5504 G604 5483 G654
10 5430 5255 SB29 5442 5371
15 5575 5460 5723 5300 5299
20 5422 5312 SB33 SEET 5328
25 5339 5253 5T14 5315 5526
30 5336 5552 5341 656 S63T
35 5262 5558 5351 5545 S4TT
40 5639 5318 5416 5545 5319
45 3531 2291 2440 2655 2673
S0 5374 SB41 5439 5389 SETE
a5 3415 5591 o718 2456 52551
60 5712 5377 SB43 5459 5563
65 5724 SR2Z2 55TT SE44 5256
TO 54495 2662 5594 2607 2367
T3 5447 SBT3 5535 5576 5535
80 5250 2692 5392 2485 2695
85 5412 SBE1 SBES ST0E 5490
a0 5433 5589 5556 5710 SE54
95 602 52T 400 S6T4 5435

Type 6 Radar Waveform_17

List M2 |° ! 2 3 4

1] 5381 5310 5639 5471 5551
] 5516 5526 ST 55449 5416
10 5411 5519 SBTO SB3T 5392
15 5692 5401 5551 5505 5440
20 5305 465 S4E0 SB06 5555
23 5655 2542 5357 2273 5395
30 5260 5483 5T04 5539 5350
35 5533 o711 5265 5354 5560
40 5421 5307 5315 5723 5476
45 5402 5559 5344 3705 5434
S0 5376 55TT ShE41 SBTZ 5555
a5 5590 5343 5556 3709 55TE
60 5623 5403 5333 5369 SESE
65 5578 5592 5395 3395 5425
TO 5271 5630 5289 SB35 5557
T2 5479 2487 5654 3375 5699
&80 5313 5587 5485 5537 53TS
85 o634 D254 2263 2253 2279
a0 5701 gT22 SBT1 SB5T SZEZ
95 5295 2653 5394 633 2491
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Type 6 Radar Waveform_18

List i |° ! 2 3 :

1] SE36 5549 5575 5632 S206
5 5558 5451 5279 5712 5T20
10 5342 5405 71l 260 5413
15 5305 5528 SAO4 5453 5316
20 5631 5401 5393 5579 5346
25 5604 SET0 5307 5397 aTZ1
30 5440 5291 5473 5359 5459
35 5441 426 5389 5276 SB95
40 5265 5547 5312 652 5406
415 5485 SE4T 5592 5310 5552
50 SBZ2E 5352 5495 5432 5303
a5 2297 5301 5543 2277 5573
60 5443 SE30 5292 5541 5434
65 SB0S 5314 ST03 5343 SE16
TO SEAS 5517 5516 5445 SE0T
5 SB35 SB2T SEE1 5613 5355
80 2473 5589 2476 5435 5502
85 5713 5511 5444 5707 5527
a0 5431 5356 SBT1 5461 5556
95 5506 2673 2646 5464 5293

Type 6 Radar Waveform_19

List 002 |° ! 2 3 ¢

0 5319 5313 5511 5315 SE15
5 5697 5473 5354 5400 5452
10 5651 SAE3 5277 5455 5434
15 5296 655 5312 5493 5349
20 3702 5700 5342 2482 52552
25 5709 5456 SBa2 5719 5536
30 5610 5397 5409 SE30 5557
35 5531 5532 SB39 SBES 5537
40 53485 5297 5309 5551 5356
45 S5BE 5705 5450 5382 SEE1
S0 5253 SATY S441 53R 5491
55 5629 5250 5417 5406 5265
60 5385 Sh22 5593 SE4T SB0Z2
65 5490 2470 2437 o651 52506
TO 5512 5633 5392 5517 5495
5 5475 5252 5304 SE1G 5404
80 5394 5586 5502 5291 5398
85 S46T 5289 D254 5649 5609
a0 5T13 5561 5631 5485 5327
a5 5292 5563 5514 5564 5554
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Type 6 Radar Waveform_20

List i |° ! 2 3 :

1] 5574 5552 44T 5479 5355
5 5264 5398 5429 5563 SB58
10 5582 5458 5318 650 5455
15 5384 5307 5415 5545 5541
20 5710 5391 5283 5474 5525
25 5500 2405 2676 5291 5278
30 5573 5439 5354 SEZ4 5404
35 5377 SE6TO SB23 5493 5317
40 2579 2473 2431 2613 5403
45 5413 5366 SB51 SEEE 5503
S0 5269 5537 5255 5530 55148
25 5633 SATY 5543 SEE1 5544
60 5333 5535 5423 5335 5419
65 5593 5425 5439 5409 SE4T
TO S4TE SEaT 5504 SEES 5492
5 5463 5434 5249 5275 5350
80 2997 2656 5309 2619 5599
85 5319 SB35 5382 5335 5715
a0 5532 5239 5719 5595 5573
95 24TT 5344 5347 5311 S4BT

Type 6 Radar Waveform_21

List G2 |° ! 2 3 :

0 5354 5318 5353 5640 SBTS
5 5306 5420 5504 SE29 5485
10 5513 5722 5359 5370 5476
15 2472 2434 52518 2491 5258
20 aTid 2460 2321 2563 5495
25 5385 5257 5307 5395 5312
30 5620 5485 5311 5364 5556
35 5574 5334 5714 5269 5470
40 5590 G611 5551 5695 5400
45 5342 5346 5259 5724 5534
S0 5605 5619 SE42 5392 5537
o5 5396 5363 o664 5593 5278
B0 5283 55349 SB26 5445 5479
65 5365 5490 SESE SET1 54495
T0 5393 5433 5573 5336 5419
T3 5431 5308 5254 5580 5514
80 SBEY 5574 2421 S4TT SBTS
85 SATZ 5305 SEET 5464 5250
90 9532 5358 5586 5361 2402
95 5295 5365 5373 5299 693
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Type 6 Radar

Waveform_22

List o |° ! 2 3 :

1] 5609 2652 5319 5T04 3420
] 5348 5345 5574 5317 5695
10 34T 5511 5400 S5ES 54497
15 5560 5464 5524 5536 5450
20 5629 SEZE 5262 5555 5471
25 5276 5584 5510 5596 5346
30 SBEZ 5374 5263 5330 5395
35 5473 5427 SB5T 5720 5504
40 Se94 5489 460 5397 5649
45 2326 5342 5307 9512 3421
a0 SBET 5306 5357 ST05 5640
a5 5580 2491 2696 D283 3320
60 5530 5643 54385 5352 5337
65 5384 5639 5633 5293 5350
TO 5535 D442 505 5515 5539
= 5559 5583 5432 SEST 5472
&80 55TT 5709 5572 5416 5451
85 SBEI 5723 5553 54587 5353
90 5566 5715 5378 5457 5376
95 5263 5354 5398 5392 5394

Type 6 Radar Waveform_23

List oo |° 1 2 3 4

1] 529z 5416 5255 5390 SZEZ
] 54387 S36T 5854 5450 427
10 5275 5300 5441 SEES 5515
15 5551 5591 5627 5581 5264
20 SB3T SB95 SBTE SB44 5444
25 5542 5533 5T13 5700 5380
30 5326 263 5697 5452 5690
35 5515 2453 5395 2418 2465
40 5302 5394 5578 654 2425
15 5265 5565 ShAaE 5545 5405
S0 5419 5483 5433 5293 5445
55 56T 5374 5350 5445 SZES
60 5422 556G 5528 SES0 5256
65 5420 5521 5571 5595 5291
TO 5397 5311 5574 SB35 SESZ
5 5365 5463 SA36 5410 47T
80 54749 5572 5258 52589 5511
85 SBTT SBE5 5319 5359 5503
90 5597 5707 5492 5512 5360
95 o711 2501 5590 5392 2621
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Type 6 Radar

Waveform_24

List ONED) |° ! 2 3 4

0 3547 5655 SEEG 5551 2432
5 5529 5232 5254 SE43 5256
10 358T G661 55749 53683 5539
15 5639 5718 5255 SEZE 5456
20 5645 5356 a3T1A 5258 5417
25 5430 5385 S441 5329 5414
30 3365 9724 SB5T 2437 2413
35 5B54 5603 5429 5304 5365
40 5465 5391 S507 SEE4 5505
45 5326 5613 5573 S3z2 SESE
50 5459 5280 5354 5399 5394
55 SBT3 SA50 5479 SE15 SB35
60 5392 5474 537h 5332 5325
65 5374 5531 5251 SE01 5515
TO 5276 5270 5446 5350 SB1T
= 5B52 5703 5473 SEz24 5475
80 SBTZ2 5504 54581 54T 5253
85 47T 5505 2454 2537 5382
90 5341 5509 S56T 5344 5631
95 5690 5410 S48T 5358 5265

Type 6 Radar Waveform_25

List ONED) |° ! 2 3 ¢

1] 2327 2419 2602 aTiE 5324
] 5571 5314 5707 5331 5463
10 5518 5450 SB20 5578 5560
15 5252 5370 5358 5574 5645
20 5556 5455 SBST 5250 5390
25 SB9G 5334 644 5433 5445
30 5410 5613 5614 2652 5408
35 5703 5318 5700 SELT 5326
40 5343 5T1S 5565 5303 SB0S
15 5485 5339 5591 5354 5671
S0 5363 SAT3 5359 5510 5597
55 5487 699 S55T2 5353 5554
60 5432 SB21 5561 GBS 5420
65 SAT4 5231 53495 5565 5595
TO 5555 2663 5701 2367 704
5 5415 5396 55499 5394 SBES
80 5505 5392 SB33 5471 5441
85 5378 5514 2467 5344 S6&2
a0 5703 5643 5371 5474 5264
95 5526 SB2Z 5425 5529 SB10
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Type 6 Radar

Waveform_26

List GI2) |° ! 2 3 :

0 9552 2654 5535 5398 5544
5 5613 5714 5307 5397 5670
10 54449 o661 5293 52551 5340
15 497 461 5619 5365 5564
20 5621 5593 5339 5365 5554
25 5372 5537 2482 5549 5502
30 5571 5392 SBST 5431 5360
35 5316 5413 5479 S25T 5554
40 G645 5T16 5373 26 ShZ24
45 56T 5345 5724 5250 5535
a0 5561 G656 5310 5546 5285
55 5299 5639 559z 5262 5465
60 SATZ 5490 SE16 5465 5400
bS5 705 2487 5398 5357 695
TO 5T04 5691 5703 SBE3 S28T
T3 2423 52539 5530 5300 5236
80 5556 696 SB36 5378 5453
85 5527 5293 5309 5255 54495
90 5523 5474 5505 5524 5462
95 5543 SBTT 5409 5427 5551

Type 6 Radar Waveform_27

List o |° ! 2 3 :

1] 52362 2422 2474 52559 5386
] 5277 5261 5382 5560 5402
10 5283 5503 5702 5495 SB0Z
15 5331 5827 S4BT SEE4 S55T
20 55TE 5690 5636 5336 5375
25 5513 5473 5263 5516 5591
30 54383 5528 5510 5354 5251
35 5499 5407 et SB3Z2 5646
40 5393 2256 2613 2479 5575
15 S04 Szgz2 5403 5302 5515
S0 5425 5711 SE12 5397 SBO5
55 5430 5473 54489 5505 5466
&0 5391 B33 SB1T 5322 5442
65 5409 5695 5654 5370 5605
TO 5429 5306 5329 5540 56T
5 SR2Z2 5543 5545 5561 5326
80 5410 5542 5720 52584 5465
85 5396 2261 5295 2485 RS2
a0 56T 5271 5721 5504 5450
a5 5445 5406 5571 SEST 5257
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Type 6 Radar

Waveform_28

List i) |° ! 2 3 :

1] 5520 SBA1 5410 5720 SEO6
] 5319 5457 5723 STO6 et
10 292 263 5591 SBE3 54149
15 5654 5570 5709 5274 5453
20 5381 55TT 5420 5309 5263
25 S4B2 SB31 S36T 5550 5633
30 5377 5485 5250 5583 54489
35 2635 5595 2450 2407 65T
40 5707 5436 54495 5281 5476
45 5504 5584 5365 5461 5255
S0 5402 SATY S412 SEES 5456
55 5334 5337 5690 5327 S43T
60 2423 5323 2562 2629 5355
65 5424 SE03 5406 5340 5552
TO 5439 5593 5332 5359 5655
T5 5454 5700 5253 5542 5575
80 5312 5444 5551 5659 612
85 5453 SETT SELT 5519 5541
a0 SAE3 5479 SEEE SET4 SEOG
95 5349 5295 5353 5456 5326

Type 6 Radar Waveform_29

List oo |° 1 2 3 4

1] 5300 5425 5346 5309 5445
] 5361 SB43 5532 5411 5435
10 5620 SE53 5311 SE44 S50T
15 5306 SAT3 56T 5466 5491
20 5547 52518 2412 2282 2626
25 5314 5409 2471 5554 5297
30 5363 D442 5465 SE60 5269
35 5302 5656 5373 5560 5571
40 643 5519 2433 2521 2473
45 S4BT 5422 SBET 5555 5588
50 5714 5575 G632 5251 5374
55 SEZ21 5408 5552 54558 SE04
B0 5461 SBEE 5301 S5T22 SB4T
65 5444 STLT 5670 5275 5432
TO 5616 5631 5443 5572 5299
5 5523 5355 5533 SETE 5476
&0 5362 5363 5859 5551 5515
85 5485 SE92 523z 5264 SZEZ
a0 5492 5548 5631 S36T 5455
a5 5693 5391 5330 5565 5451
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Appendix B — Test Setup Photograph
Refer to “2112RSU018-UT” file.

127 of 128



mi
v‘\’«vM*
I‘ Report No.: 2112RSU018-U1

Appendix C — EUT Photograph
Refer to “2112RSU018-UE” file.

The End
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